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Notes for using this parts book

1. This book was prepared based on information available in December 1998.
2. Parts are subject to changes in design without prior notice.

3. Partssupplied as complete assemblies are circled by a dotted line
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Hinweise zur Verwendung dieser Teileliste

Dieses Buch basiert auf den Informationen vom Dezember 1998.

Modelldnderungen sind vorbehalten.
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Die Teile, die als kompletter Satz geliefert werden, sind mit einer ______

gestrichelten Linie umrandet.
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A1 . {AB% (BAS-341E) / Machine body (BAS-341E) / Maschinengehé&use (BAS-341E)
/ Corps de la machine (BAS-341E) / Cuerpo de la maquina (BAS-341E)

REF.NO. CODE |[qQTY B A NAME OF PARTS RV
2 $24675001 1lx>15893 FACE PLATE ASSY
2-1 $25154009 1x>14 FACE PLATE
2-2 $25155000 1xvq1anyxs PACKING
5 117934009 2|3 4+135 RUBBER CAP, 13.5
6 062711412 2|(#+~104.76-32x14 SCREW, PAN SM4.76-32X14
7 062711012 1|3 ~2476-32x10 SCREW, PAN SM4.76-32X10
8 510029209 17> ernin- THREAD TAKE-UP COVER
9 062670812 1|+~ 33.57-40X8 SCREW, PAN SM3.57-40X8
10 $10030002 MEE P S TAE A SHUTTLE RACE COVER ASSY
11 153718001 2|42 %2595 STUD SCREW 5.95
12 109239002 23 nzxyHx WASHER, WAVE SPRING
17 140392009 1|+ 1 074 OIL CAP
18 117936009 5|d4€94 RUBBER CAP, 9.4
20 $44494001 1714-Frs 38 EYE GUARD ASSY, B
20-1 $44483001 1|F39iKr73 HINGE ASSY
20-1-1 S44484001 1\71H-FELY HINGE, EYE GUARD
20-1-2 537619001 1lysF1saFamnsaq HINGE
20-1-3 119255000 1uF1saFamnser PIN
20-1-4 $37113001 174 4H- K% SPRING, EYE GUARD
20-2 544485001 17a18-k EYE GUARD
20-3 061660806 2|45 a318-40x8 SCREW, FLAT SM3.18-40X8
20-4 021660102 2l3v r1v 2318 NUT, 15SM3.18
20-5 025030232 2les¥HixFays WASHER, PLAIN M 3
20-6 544487001 1744 -Fkkg—8 EYE GUARD HOLDER, B
20-7 062670512 2|+~ 2357-40%5 SCREW, PAN SM3.57-40X5
21 062670812 2|+ ~23.57-40X8 SCREW, PAN SM3.57-40X8
22 517800001 1Moo xrsFnn- INSIDE COVER
23 $17801000 1yFnn—nyx COVER PACKING
24 062710812 4|>~2476-32x8 SCREW, PAN SM4.76-32X8
27 517803001 1horynn- STEPPING COVER
28 107321003 18> %2476 SHOULDER SCREW, SM4.76
29 107017002 1ranzxsHz WASHER, WAVE SPRING 6.45
30 129986001 1|lv=322357 SCREW, SM3.57
31 $47177009 I DN E VA COVER, Y-FEED GUIDE SHAFT
32 062680612 4|4+ N 24.37-40X6 SCREW, PAN SM4.37-40X6
33 025680232 dles¥HxFaya3y WASHER, PLAIN M 4.37
34 517951109 PR Pz A FRAME SIDE COVER
35 062711212 2|+~ 10476-32X12 SCREW, PAN SM4.76-32X12
36 518538000 oo xenn—nyxy PACKING, FRAME SIDE COVER
37 $17952009 1~ kAN =U BELT COVER, U
38 S47069009 1~ kH/N=D BELT COVER, D
39 062711012 4|3 ~2476-32X10 SCREW, PAN SM4.76-32X10
43 $47071009 1lyp17L-0L72% FRAME COVER, YP BRACKET
44 $47072000 1lyp7L—nnyxy PACKING, YP FRAME
45 002501002 6|+ ~a5x10 SCREW, PAN M5X10
46 025050232 6les>¥HxrFLYS WASHER, PLAIN M 5
112 517802001 AIXW R HNR=DF2Y STUD, BELT COVER
113 025710232 4lesHHxF19476 WASHER, PLAIN M 4.76
920 544629000 1|lev-4 LABEL, E
151-V41-050



A2 . Z{AE{% (BAS-341E) / Machine body (BAS-341E) / Maschinenghause (BAS-341E)
/ Corps de la machine (BAS-341E) / Cuerpo de la maquina (BAS-341E)
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A2 . E4KE% (BAS-341E) / Machine body (BAS-341 E) / Maschinengehé&use (BAS-341E)

/ Corps de la machine (BAS-341E) / Cuerpo de la maquina (BAS-341E)

REF.NO. CODE Q'TY ErxAq NAME OF PARTS
40 $47070001 | P 2 A & COVER, R GUIDE SHAFT
41 062400616 4|73 /N 24X6 SCREW, PAN M4X6
42 025040236 4les¥HxFL4 WASHER, PLAIN M 4
50 $47074001 3|71 RLT=V IDLE PULLEY
51 070638800 3|2 7763822 BALL BEARING, 63827
52 048280242 6|k xT77FIAC28 RETAINING RING, C28
53 503487001 3|177-1L COLLAR, L
54 018082022 2|7+ KR IL b+ 8X20 BOLT, SOCKET M8X20
55 S47176001 11+V+8 NUT, M8
56 S47073001 1717 =051 IDLE PULLEY BRACKET
57 017091606 2| b 8X16 BOLT, M8X16
60 $47075001 1|\Y7k929%H-F Y-DRIVING SHAFT GUARD
61 018501222 2|7+ RI b 5X12 BOLT, SOCKET M5X12
62 028050242 2|2 HH %25 WASHER, SPRING 2-5
64 547076009 1|daxvV 7248 RUBBER CAP, 24.8
66 $17956001 AR 2= AUXILIARY PLATE
67 517957001 IIAVEEE 2=k - i AUXILIARY PLATE SUPPORT, L
68 $17958001 I AVEE S =K i v a AUXILIARY PLATE SUPPORT, R
69 017761212 4|4k Ib ~5.95X12 BOLT, SM5.95X12
70 025060232 4lEZ¥HXFILTI6 WASHER, PLAIN M 6
71 106629002 8| x %437 SCREW, SM4.37
72 $17959001 1| rTEZT HEAD HINGE
73 517960000 2|37V va RUBBER BUSH
74 018123522 2|7+ HIL k12X35 BOLT, SOCKET M12X35
75 S47077001 1\, TEDDY HINGE SHAFT, HEAD
76 014760622 1|7+ kX% 595 SET SCREW, SOCKET SM5.95
77 $17962100 4|7y v3ardh CUSHIONING WASHER
78 047502242 8|27 )7 E>AWS PIN, SPRING ROLL AWS5
79 $17963001 Wro2500r7 3 OIL PAN ASSY
80 018061022 4|7 F KL h6X10 BOLT, SOCKET M6X10
81 028060242 4182 HH%2-6 WASHER, SPRING 2-6
82 025060232 4le>HHxF196 WASHER, PLAIN M 6
83 114486002 EVE R OILER
84 $17965001 1| b 7T L= HEAD SUPPORT LEVER
85 $17966101 Ny FHHT L= SPRING
86 $17967001 1T LN=F&A SUPPORT LEVER BASE
87 018082022 2|7+ F I +8X20 BOLT, SOCKET M8X20
88 $17968001 1MoL nN=-o7207 SUPPORT LEVER SHAFT
89 $17969001 1|h T8Iy HEAD SUPPORT SHAFT
90 014760622 2|7+ h A %595 SET SCREW, SOCKET SM5.95
91 S$47078001 1"WF=Fooanin- TABLE COVER, BACK
92 002501003 4| ++~N25X10 SCREW, PAN M5X10
93 025050233 4le>HHxF2I5 WASHER, PLAIN M 5
94 517971000 NHRZRT YT SHOCK ABSOBER, GAS
95 $17972001 1HRZRTZ Y THHI HOLDER, ABSOBER
96 $17973001 1HRRZVT29U SHAFT, U
97 014760622 1|7+ kXx%T5.95 SET SCREW, SOCKET SM5.95
98 018081622 2|7+ K b 8X16 BOLT, SOCKET M8X16
99 028080242 2|\ xHHx2-8 WASHER, SPRING 2-8
100 025080232 2|leSHHXFIIS WASHER, PLAIN M 8
101 $17974001 1HRRTULTTUD SHAFT, D
102 $17975100 2(GSY7Hh7— SHAFT COLLAR, GAS
103 025080132 2|e>H¥Hx3T8 WASHER, PLAINS 8
104 048060342 2|~ *x7EB6 RETAINING RING, E6
105 S40417151 1|OA—TYIVNIL M BELT, VM
106 $02445001 1N7142oH—-H—-F FINGER GUARD
107 025350332 2| HRL 135 WASHER, PLAIN L 3.5
108 518039000 1)1 @S A42 2= F AUXILIARY PLATE SHEET
109 S47079101 oynsos BELLOW ASSY
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A2 . Z1KEifR (BAS-341E) / Machine body (BAS-341E) / Maschinenghduse (BAS-341 E)

/ Corps de la machine (BAS-341E) / Cuerpo de la maquina (BAS-341E)
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A2 . E1&BI{% / Machine body (BAS-341E) / Maschinengeh&use (BAS-341E)
/ Corps de la machine (BAS-341E) / Cuerpo de la maquina (BAS-341E)

REF.NO. CODE Q'TY Er x4 NAME OF PARTS RV
110 062680612 2|F~N104.37-40X6 SCREW, PAN SM4.37-40X6
111 521118001 1|7 F %K b8X90 BOLT, M8X90
114 S47083009 1IX* 241 AH/N—R X-FEED BRACKET COVER, R
115 S47084009 TXF7Ud1hN—-L X-FEED BRACKET COVER, L
116 106629002 410 x 2437 SCREW, SM4.37
17 028080242 T[N xH 4 %2-8 WASHER, SPRING 2-8
118 025080232 MNe>¥HxF178 WASHER, PLAIN M 8
120 547085001 7= oah/i-D TABLE COVER, D
121 062400616 2|+ ~N24x6 SCREW, PAN M4X6
122 025040236 2les¥HxFa94 WASHER, PLAIN M 4
130 547163001 1NboTE Y14 HINGE PLATE, HEAD
131 018061622 2| 7F K F6X16 BOLT, SOCKET M6X16
132 028060242 2\ x¥H %2-6 WASHER, SPRING 2-6
133 025060232 2(E>¥HxFLI6 WASHER, PLAIN M 6
140 S47178001 1H-F GUARD
141 018063036 2|73 FK Ik 6X30 BOLT, SOCKET M6X30
142 028060246 4 N2 HH%x2-6 WASHER, SPRING 2-6
143 025060236 4le>HHxF196 WASHER, PLAIN M 6
144 021060106 2112+ b6 NUT, 1 M6
150 018082522 1|7+ #IL b 8X25 BOLT, SOCKET M8X25
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A3 . E{AES{% (BAS-342E) / Machine body (BAS-342E) / Maschinenghéuse (BAS-342E)

/ Corps de la machine (BAS-342E) / Cuerpo de la maquina (BAS-342E)
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A3 . KRR (BAS-342E) / Machine body (BAS-342E) / Maschinengeh&use (BAS-342E)
/ Corps de la machine (BAS-342E) / Cuerpo de la maquina (BAS-342E)

REF.NO. CODE Q'TY Er XA NAME OF PARTS
2 524675001 1| x>14873 FACE PLATE ASSY
2-1 525154009 1x>12 FACE PLATE
2-2 $25155000 1xq18nxvx PACKING
5 117934009 2|d46t135 RUBBER CAP, 13.5
6 062711412 2|+ ~34.76-32X14 SCREW, PAN SM4.76-32X14
7 062711012 1|+~ 2476-32X10 SCREW, PAN SM4.76-32X10
8 $10029209 1|7 E hniN-— THREAD TAKE-UP COVER
9 062670812 1|3~ 23.57-40X8 SCREW, PAN SM3.57-40X8
10 510030002 1AAHhN=7 3 SHUTTLE RACE COVER ASSY
1 153718001 2|4 > %9595 STUD SCREW 5.95
12 109239002 2|1F Iz HZ WASHER, WAVE SPRING
17 140392009 NA1172 OIL CAP
18 117936009 5|34a+t>94 RUBBER CAP, 9.4
20 $44494001 1|\ 7144—-FK738 EYE GUARD ASSY, B
20-1 $44483001 1|F3ney s HINGE ASSY
20-1-1 544484001 1|74 H-FELD HINGE, EYE GUARD
20-1-2 $37619001 1yvF12Famnnsada HINGE
20-1-3 119255000 1MvFq1aFaynirer PIN
20-1-4 $37113001 1 714H-FNRx SPRING, EYE GUARD
20-2 $44485001 1|\714H—-F EYE GUARD
20-3 061660806 2|45 2318-40X8 SCREW, FLAT SM3.18-40X8
20-4 021660102 2|+ b1 2318 NUT, 1SM3.18
20-5 025030232 2|ESHAHEFIY3 WASHER, PLAIN M 3
20-6 544487001 1| 714H—-F&xILT—B EYE GUARD HOLDER, B
20-7 062670512 2|+~ 2357-40X5 SCREW, PAN SM3.57-40X5
21 062670812 2| ~103.57-40X8 SCREW, PAN SM3.57-40X8
22 517800001 1o x99 FnIN= INSIDE COVER
23 517801000 1Fhn—nyx> COVER PACKING
24 062710812 4|+ ~2476-32X8 SCREW, PAN SM4.76-32X8
27 $17803001 1hosryhin— STEPPING COVER
28 107321003 1142476 SHOULDER SCREW, SM4.76
29 107017002 1FINxHFHE WASHER, WAVE SPRING 6.45
30 129986001 1|v<v3%Y357 SCREW, SM3.57
31 S47177009 1WA 2 VT 1T HN= COVER, Y-FEED GUIDE SHAFT
32 062680612 4|+~ 14.37-40X6 SCREW, PAN SM4.37-40X6
33 025680232 4lESHHXFL437 WASHER, PLAIN M 4.37
34 $47277009 1|V x>hiN—342 FRAME SIDE COVER, 342
35 062711212 2|F ~1476-32X12 SCREW, PAN SM4.76-32X12
36 518538000 PR Pr IARAVE D PACKING, FRAME SIDE COVER
37 $17952009 1|~ bhN=U BELT COVER, U
38 $47069009 1|~ hAHIN=D BELT COVER, D
39 062711012 4|3 ~2476-32X10 SCREW, PAN SM4.76-32X10
43 S47071009 1|\YPA14T7L—L74% FRAME COVER, YP BRACKET
44 $47072000 NP NAVE 3 PACKING, YP FRAME
45 002501002 6|+ ~a5x10 SCREW, PAN M5X10
46 025050232 6lESHHRXFIIS WASHER, PLAIN M 5
47 $30932001 4|44 T SUPPORT
112 $17802001 L4INIEANR=FY STUD, BELT COVER
113 025710232 4le>HHxF27476 WASHER, PLAIN M 4.76
920 544629000 1evw—2% LABEL, E
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A4 . =AE3{R (BAS-342E) / Machine body (BAS-342E) / Maschinenghéuse (BAS-342E)
/ Corps de la machine (BAS-342E) / Cuerpo de la maquina (BAS-342E)
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A4 . =A% (BAS-342E) / Machine body (BAS-342E) / Maschinengehé&use (BAS-342E)

/ Corps de la machine (BAS-342E) / Cuerpo de la maquina (BAS-342E)

REF.NO. CODE Q'TY B XA NAME OF PARTS RM|
40 S47070001 1|\7or14T7h1N=R COVER, R GUIDE SHAFT
41 062400616 4|+ ~24.X6 SCREW, PAN M4X6
42 025040236 AleSHHxFa1y4a WASHER, PLAIN M 4
50 $47074001 3|71 KT =1 IDLE PULLEY
51 070638800 3|27 T 7463822 BALL BEARING, 63822
52 048280242 6|r X7 T7FIYC28 RETAINING RING, C28
53 S03487001 3|1p5-1L COLLAR, L
54 018082022 2|7+ # I k8X20 BOLT, SOCKET M8X20
55 S47176001 11+ +8 NUT, M8
56 S47073001 AR I PEDE & IDLE PULLEY BRACKET
57 017091606 2|HJL h8X16 BOLT, M8X16
60 S$47075001 1Yo K9 T94H-F Y-DRIVING SHAFT GUARD
61 018501222 2|7 F K b5X12 BOLT, SOCKET M5X12
62 028050242 2|NZHH %25 WASHER, SPRING 2-5
64 $47076009 1|daxvvy7248 RUBBER CAP, 24.8
66 S$47317001 IAVEEE PEEE AUXILIARY PLATE
67 $47295001 HAVEEEY PEEE L & 4l AUXILIARY PLATE SUPPORT, L
68 $47296001 N4 2KTI 12 HIR AUXILIARY PLATE SUPPORT, R
69 017761212 4|KJL F5.95X12 BOLT, SM5.95X12
70 025060232 4leESHHRZF1Y6 WASHER, PLAIN M 6
71 106629002 | 12| x %437 SCREW, SM4.37
72 $17959001 1ryJdELY HEAD HINGE
73 517960000 2|37y va RUBBER BUSH
74 018123522 2|7 FFIL ~12X35 BOLT, SOCKET M12X35
75 S$47077001 NP AP r¥ HINGE SHAFT, HEAD
76 014760622 1|7+ b x%Y595 SET SCREW, SOCKET SM5.95
77 $17962100 4(7v3>d4L CUSHIONING WASHER
78 047502242 8(x7 1Y E>AWS PIN, SPRING ROLL AW5
79 $17963001 1\ 77594573 OIL PAN ASSY
80 018061022 4|7+ K I b 6X10 BOLT, SOCKET M6X10
81 028060242 4{N2HH22-6 WASHER, SPRING 2-6
82 025060232 dleE>HHZxF16 WASHER, PLAIN M 6
83 114486002 HEVE R A OILER
84 $17965001 1|,y FHHTLIN— HEAD SUPPORT LEVER
85 $17966101 1 rFTHHITLIN—2 SPRING
86 $17967001 A s VAT N I SUPPORT LEVER BASE
87 018082022 2|7+ KL bk 8X20 BOLT, SOCKET M8X20
88 $17968001 1 HIL =709 SUPPORT LEVER SHAFT
89 $17969001 1Wr7HoyHyTos HEAD SUPPORT SHAFT
90 014760622 2|7+ h X %595 SET SCREW, SOCKET SM5.95
91 S47078001 1|7=-Fnuroann- TABLE COVER, BACK
92 002501003 4| ++~35X10 SCREW, PAN M5X10
93 025050233 4lESHHRFIYS WASHER, PLAIN M 5
94 $17971000 1Hx2TVULY SHOCK ABSOBER, GAS
95 $17972001 1H22TVL 44T HOLDER, ABSOBER
96 $17973001 VWHRRTV Y270 SHAFT, U
97 014760622 1|7+ b x%xY595 SET SCREW, SOCKET SM5.95
98 018081622 2|7+ K F8X16 BOLT, SOCKET M8X16
99 028080242 2|2 Y H %28 WASHER, SPRING 2-8
100 025080232 2|lESH¥HxFaY8 WASHER, PLAIN M 8
101 $17974001 1HzxZ2TVLTT9D SHAFT, D
102 $17975100 2|1GS¥ 7 h5— SHAFT COLLAR, GAS
103 025080132 2|lES¥H XIS WASHER, PLAINS 8
104 048060342 2|k X7E6 RETAINING RING, E6
105 S40417151 1|O—TYIVNIL M BELT, VM
106 502445001 124> #H—-4H—-F FINGER GUARD
107 025350332 2|lESHHXF 135 WASHER, PLAIN L 3.5
108 $47318000 IIAVEE L2 EE 2 AUXILIARY SHEET, NEEDLE PLATE
109 S$47278101 1|+ 853429 3 BELLOW ASSY, 342
151-V42-050
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A4 . E1AR81% (BAS-342E) / Machine body (BAS-342E) / Maschinenghéduse (BAS-342E)
/ Corps de la machine (BAS-342E) / Cuerpo de la maquina (BAS-342E)
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A4 . E1ARS{% (BAS-342E) / Machine body (BAS-342E) / Maschinengehause (BAS-342E)

/ Corps de la machine (BAS-342E) / Cuerpo de la maquina (BAS-342E)

REF.NO. CODE |qTY B 44 NAME OF PARTS RM|
110 062680612 | 2|+ ~204.37-40X6 SCREW, PAN SM4.37-40X6
111 $21118001 1|7 % r8x90 BOLT, M8X90
114 547281009 1|xA4 2 U 44 H8-3482L X-FEED BRACKET COVER, 342 L
115 547282009 1|xA 2 U &1 H/5—342R X-FEED BRACKET COVER, 342 R
116 106629002 | 2|y xxva37 SCREW, SM4.37
117 028080242 IRETTEPE: WASHER, SPRING 2-8
118 025080232 1HesHHzF1ms WASHER, PLAIN M 8
120 $47085001 1l3=-9n90818-D TABLE COVER, D
121 062400616 | 2|+~24xs SCREW, PAN M4X6
122 025040236 | 2|eS4¥#izxF1va WASHER, PLAIN M 4
130 $47163001 Hrwoervr2 HINGE PLATE, HEAD
131 018061622 | 2|7+ %L h6x16 BOLT, SOCKET M6X16
132 028060242 | 2|/Xx¥#H %26 WASHER, SPRING 2-6
133 025060232 | 2|c5¥#HxF1v6 WASHER, PLAIN M 6
140 $47178001 15—k GUARD
141 018063036 | 2|77 %L k6x30 BOLT, SOCKET M6X30
142 028060246 | 4|/ x¥H %26 WASHER, SPRING 2-6
143 025060236 | 4|e>¥ #3716 WASHER, PLAIN M 6
144 021060106 | 2[1>2+V ke NUT, 1 M6
145 117160001 2[435 %437 SCREW, FLAT SM4.37
146 $47319001 1Hryssersa1899Im AUXILIARY PLATE SUPPORT, M
147 $47297001 2l hurarvaresyx AUXILIARY PLATE SUPPORT
148 062680812 | 2|+ ~2437-40x8 SCREW, PAN SM4.37-40X8
149 062771012 | 2|#~2635-40%10 SCREW, PAN SM6.35-40X10
150 018082522 1|7+ %L bk 8x25 BOLT, SOCKET M8X25
151-V42-050
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B . _L#h - $t#ER9{% / Upper shaft and needle bar mechanism / Obere Welle und Nadelstangenvorrichtung
/ Mécanisme de arbre supérieur et barra a aiguille / Mecanismo del eje superior y la barra de aguaja
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B. _#f - §t#B8{R / Upper shaft and needle bar mechanism / Obere Welle und Nadelstangenvorrichtung
/ Mécanisme de arbre supérieur et barra a aiguille / Mecanismo del eje superior y la barra de aguaja

REF.NO. CODE Q'TY EdA NAME OF PARTS RMVY
1 $47086001 1|28 UPPER SHAFT
2 $10036001 17570V F873 CRANK ROD ASSY
2-1 144712001 2|y 22476 SCREW, SM4.76
3 510038001 197297 A22IF UPPER SHAFT BUSH, F
4 014760622 1|7+ b % %595 SET SCREW, SOCKET SM5.95
5 101482001 MHeonrovx14 CONNECTING ROD PARTITION PLATE
6 147763101 11eYbh5- SET SCREW COLLAR
7 014770622 2|7F b X XT6357 K32 SET SCREW, SOCKET (CP) SM6.35
8 140726000 172 7 x50m UPPER SHAFT BUSH, M
9 072630260 1|~X7 1> %6302VV BALL BEARING, 6302VV
1" 048150142 1|rx2o739C5 RETAINING RING, C15
13 538035109 I7—-023 PULLEY ASSY
14 014760622 2|7+ b X %595 SET SCREW, SOCKET SM5.95
15 $37064001 VWYV PL9529273 THREAD TAKE-UP CRANK ASSY
15-1 $10040001 1WW\F7rrEC252% THREAD TAKE-UP CRANK
15-2 014770622 17+ bxA2T6357K3 SET SCREW, SOCKET (CP) SM6.35
15-3 101706001 1|k Xx%2635 SET SCREW, SM6.35
15-4 014770622 17+ b xxI6357K3 SET SCREW, SOCKET (CP) SM6.35
16 100250001 1Moxx27148 SCREW, SM7.14
<HEH, EMH> <For Medium & Heavy-weight materials >
20 S47087001 1nUEILLHAY = THREAD TAKE-UP LEVER SET, A
20-1 S47088001 1|7 ELY R THREAD TAKE-UP LEVER ASSY
20-2 $47091001 1\FrELHHIT I THREAD TAKE-UP SUPPORT SHAFT
20-3 152237101 1R AUR: o X7 0/ NEEDLE BAR CRANK
20-4 145465001 1| 232357L SCREW, SM3.57 L
20-5 547092001 1NUFEsLLHY NEEDLE BAR CONNECTING ROD
20-6 502268001 HAVEEE: NEEDLE BAR CLAMP
20-7 062680812 1|+~ 2437-40x8 SCREW, PAN SM4.37-40X8
20-8 116735000 21==KWRT YL Y NEEDLE BEARING
A7 e " OPTION PARTS
<iEEWMH > <For Extra heavy-weight materials >
20 547093001 1[NV FEILLHUBY 2 THREAD TAKE-UP LEVER SET, B
20-1 S47088001 1|==E22 3 THREAD TAKE-UP LEVER ASSY
20-2 S$47091001 1|f7rELHH9ITYY THREAD TAKE-UP SUPPORT SHAFT
20-3 154624101 1NUFRSII75798B NEEDLE BAR CRANK, B
20-4 145465001 1o xx2357L SCREW, SM3.57 L
20-5 S$47092001 A NVADE: Mo B PR, NEEDLE BAR CONNECTING ROD
20-6 502268001 AVEEE NEEDLE BAR CLAMP
20-7 062680812 1|7 ~1437-40%8 SCREW, PAN SM4.37-40X8
20-8 116735000 21=—FKuR7Y >y NEEDLE BEARING
21 014760622 1|7+ b x%595 SET SCREW, SOCKET SM5.95
22 142211001 1|\ hoa< SLIDE BLOCK
23 502269001 AV E: Y] NEEDLE BAR
24 144458001 1| 72<Y% b X2U357 SET SCREW, SM3.57
25 $10044001 T|NURD X200 NEEDLE BARBUSH, U
26 152243001 I AVE PSP NEEDLE BARBUSH, D
<HEMH > <For Medium-weight materials >
27 107415016 112> /\VUDPX5 NEEDLE, DPX5 (#16)
<EHA> <For Heavy-weight materials >
27 145646021 112> >n1DPX17 NEEDLE, DPX17 (#21)
151-V41-123

14



B. t&h - $1#:B{% / Upper shaft and needle bar mechanism / Obere Welle und Nadelstangenvorrichtung
/ Mécanisme de arbre supérieur et barra a aiguille / Mecanismo del eje superior y la barra de aguaja
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27 : - " A7y 3avEksm / OPTION PARTS
| g T - < {EE¥YHA / For Extra heavy-weight materials >
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B. _b#f - $t#R9{% / Upper shaft and needle bar mechanism / Obere Welle und Nadelstangenvorrichtung
/ Mécanisme de arbre supérieur et barra a aiguille / Mecanismo del eje superior y la barra de aguaja

REF.NO. CODE |qTY B AA NAME OF PARTS RM|
30 523839001 117-1 PULLEY
31 014760622 27+ b X% 595 SET SCREW, SOCKET SM5.95
32 523840001 1\7-02 PULLEY SHAFT
33 048060342 2| b X 7E6 RETAINING RING, E6
34 140651001 A PYINEDINZ SPRING, COMPRESSION
35 524593001 1| xxvY7 SPRING CAP
36-1 183816001 YIS oARNLEYY 3 UPPER SHAFT BEVEL GEAR ASSY
36-1-1 140379001 17T IRNILFA UPPER SHAFT BEVEL GEAR
36-1-2 014770622 2|7F b X2T6357K 3 SET SCREW, SOCKET (CP) SM6.35
36-2 183305001 EREREPFE & VERTICAL BEVEL GEAR ASSY
36-2-1 140380001 11257 o ARNILEAU VERTICAL BEVEL GEAR, U
36-2-2 014770622 2|7 F M X2 T6357 K3 SET SCREW, SOCKET (CP) SM6.35
38 154596000 1M1 rxUnbLLN=2Y I CUSHION
41 157829001 B2 STOPPER
42 $23841001 1RNYNTY STOPPER SHAFT
43 014760622 1|7+ F x%595 SET SCREW, SOCKET SM5.95
44 048060342 1| b X 7E6 RETAINING RING, E6
45 159947001 1AM Y T LIRN=HYHZX WASHER, PLAIN 8
46 157828001 1|3 % SPRING
47 S03611001 1h5-5 COLLAR, S
48 508967001 1o xxv476 SCREW, SM4.76
"AT7va Ba" " OPTION PARTS “
<iEEMHA > <For Extra heavy-weight materials >
27 145646025 113 v >/nUDpPX17 NEEDLE, DPX17 (#25)
50 154623000 1\yIV7P195>78 COUNTER WEIGHT, B
51 014770622 1|7+ bxxU6357 K3 SET SCREW, SOCKET (CP) SM6.35
52 123006001 1M Xx%T6357 K3 SET SCREW, (CP) SM6.35
53 014770622 1|7+ b x2T6357 K3 SET SCREW, SOCKET (CP) SM6.35
27 107415009 11332/ 1UDPXS NEEDLE, DPX5 (#9)
27 107415011 113 2> /\1)DPX5 NEEDLE, DPX5 (#11)
27 107415014 113>/ UDPX5 NEEDLE, DPX5 (#14)
27 107415018 113 2> /N1 DPX5 NEEDLE, DPX5 (#18)
27 107415019 113 ¥ > /N1 DPX5 NEEDLE, DPX5 (#19)
27 107415021 113> > /\1JDPX5S NEEDLE, DPX5 (#21)
27 107415023 1132 3> /N 1JDPXS NEEDLE, DPX5 (#23)
27 154763010 13 3> /V1DPXSKN NEEDLE DPX5KN (#10)
27 $37929009 113 ¥ > /\U DPXSNY NEEDLE, DPX5NY (#9)
27 $37929016 113 3>/ DPXSNY NEEDLE, DPX5NY (#16)
27 145646011 113 > nY)pPX17 NEEDLE, DPX17 (#11)
27 145646014 113> UDPX17 NEEDLE, DPX17 (#14)
27 145646016 11332/ UDPX17 NEEDLE, DPX17 (#16)
27 145646018 113> >\ 1)DPX17 NEEDLE, DPX17 (#18)
27 145646019 1122 >n)ppPx17 NEEDLE, DPX17 (#19)
27 145646024 113>/ UDPX17 NEEDLE, DPX17 (#24)
27 537928019 113 2> /N1)DPX17NY NEEDLE, DPX17NY (#19)
27 $24511007 113 2> /71)3355-01MR NEEDLE, 3355-01MR (#7)
151-V41-123
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C1. 3% ') Bk (BAS-341E) / Feed mechanism (BAS-341E) / Transportvorrichtung (BAS-341E)
/ Mécanisme de |’entrainement (BAS-341E) / Mecanismo de la alimentacion (BAS-341E)
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C1.32') Bk (BAS-341E) / Feed mechanism (BAS-341E) / Transportvorrichtung (BAS-341E)
/ Mécanisme de I'entrainement (BAS-341E) / Mecanismo de la alimentacién (BAS-341E)

REF.NO. CODE Q'TY B XA NAME OF PARTS RV
1 $47096001 HNAHTHFvI73 WORK CLAMP ARM SET
1-1 547097001 MNAYITIF73 WORK CLAMP ARM ASSY
1-2 523443000 2{V=xFvrai127 BUSH, 12.7
1-3 014680422 2(7F b X2 T4377K 3 SET SCREW, SOCKET (CP) SM4.37
1-4 518038101 21T )4 AIR CYLINDER
1-5 518539000 4| T VK M5-05 ELBOW, M5-05
1-6 $17811001 LN VR b e AIR CYLINDER SUPPORT SHAFT
1-7 146354001 PR RS WASHER, PLAIN 5
1-8 048040342 2| b X TE4 RETAINING RING, E4
1-9 503801101 2(>)HYXT CYLINDER JOINT
1-10 110168001 2|1amvy ROLLER SHAFT
1-11 $17812001 21X I 74 L/IN—U KNEE LIFTER LIFTING LEVER, U
1-12 $17813001 2|74 T 74 LIN-D KNEE LIFTER LIFTING LEVER, D
1-13 $17814001 N E R i e KNEE LIFTER LIFTING SHAFT
1-14 048050342 1| b x7E5 RETAINING RING, E5
1-15 143591001 1A 2 VT THRUST RING
1-16 $21775001 1Ny rh73-23 SET SCREW COLLAR ASSY
1-16-1 014680422 2|7 b ARTA3T7 RS SET SCREW, SOCKET (CP) SM4.37
1-17 014760622 1|7+~ *%595 SET SCREW, SOCKET SM5.95
1-18 018400832 2|7 FFKI kaxs BOLT, SOCKET M4X8
1-19 025040132 2(e5¥Hx2 34 WASHER, PLAIN S 4
1-20 517816001 1NRARS14-HYH4TIY SUPPORT SHAFT, SLIDER
1-21 518636101 IS G R AT S SPRING
1-22 014760622 17+~ *x%xT595 SET SCREW, SOCKET SM5.95
1-23 517817009 21 F9TT7 73 WORK CLAMP ASSY
1-24 517809009 2|1V T FIToFA4Y 3 WORK CLAMP GUIDE ASSY
1-25 517823100 41 xHTT7UF—F7 3 WORK CLAMP RETAINER ASSY
1-26 018501622 4|7+ K h5X16 BOLT, SOCKET M5X16
2 $17825001 1| A4 T 7 ISEL WORK CLAMP, SEL
3 517826001 1|#4 T 7 ISER WORK CLAMP, SER
4 018501222 2|7+ K b5X12 BOLT, SOCKET M5X12
7 548617001 2(341AHITCY 3 WORK CLAMP ASSY, C 341
7-1 548618001 213819 IC WORK CLAMP, C 341
7-2 548619000 234 7v 3 CUSHION, 341 WORK CLAMP
9 153057002 177 )142 2329 SCREW, BUTTON HEAD SM4.37
10 025680232 4le5¥HxFLH437 WASHER, PLAIN M 4.37
12 $17840001 MNAYIIFYHIT 12 SUPPORT PLATE, WORK CLAMP ARM
13 149482001 4|7+ %% F KL bM6EX15 BOLT, M6X15
14 S47106101 Tvarx 708473 FEED BRACKET ASSY, V41
14-1 $47107001 T|Yx 2 U 4138 FEED BRACKET, 341
14-2 062300612 | 14|+ ~13x6 SCREW, PAN M3X6
14-3 004300513 2(+%3>33X5 SCREW, FLAT M3X5
14-4 547108000 2(381) =744 Ky LINER GUIDE, Y 341
14-5 018300622 | 14|73 FI k3X6 BOLT, SOCKET M3X6
14-6 547109101 138147 V41X FEED BRACKET, X 341
14-7 $47326001 2(XAINZAN =341 SPACER, 341 X-COVER
14-8 004300513 4| +%F33X5 SCREW, FLAT M3X5
15 062300512 | 14|+ ~233X5 SCREW, PAN M3X5
16 061300616 2|4 33X6 SCREW, FLAT M3X6
17 539110001 2|l b595-28X14 BOLT, W/SOCKET SM5.95-28X14
18 025060232 2|l HXF1I6 WASHER, PLAIN M 6
19 547110000 TIXA2 )T o44 T34 X-FEED SHAFT SUPPORT, 341
20 $24590001 1XF20)279 X-FEED SHAFT
21 014760622 2|7+ kX %595 SET SCREW, SOCKET SM5.95
22 S47165000 NWw=rivyazy-7 LINEAR BUSH
23 S47111101 1|\Y2 b5 2993 Y-DRIVING SHAFT ASSY
26 018501022 2|7 F K b5X10 BOLT, SOCKET M5X10
27 503677001 2|94 % WASHER
28 $47112000 2|U=77vY 116 LINEARBUSH, 16
151-V41-202
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C1.:3% ') B{R (BAS-341E) / Feed mechanism (BAS-341E) / Transportvorrichtung (BAS-341E)
/ Mécanisme de |’entrainement (BAS-341E) / Mecanismo de la alimentacion (BAS-341E)
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C1.x%") BdfR (BAS-341E) / Feed mechanism (BAS-341E) / Transportvorrichtung (BAS-341E)
/ Mécanisme de |'entrainement (BAS-341E) / Mecanismo de la alimentacién (BAS-341E)

REF.NO. CODE |Q'TY Er XA NAME OF PARTS Y |
29 014680422 2|7+ KX 2TVa377 K3 SET SCREW, SOCKET (CP) SM4.37
30 S47113001 17 K9 F7oFr197 Y-DRIVING GUIDE SHAF
31 018501022 2|7+ rsx10 BOLT, SOCKET M5X10
32 S03677001 2|¥ A% WASHER
33 $10103001 2{Hk-nTvea BALL BUSH
35 S47114001 1|Y7 Ky S ok 4 Y-DRIVING SHAFT HOLDER
37 018062022 1|7+ %L k6X20 BOLT, SOCKET M6X20
39 $10078001 2|tAn b 2A=4 SPACER, TIMING BELT
40 $47115001 1Y~ b LS Y-BELT HOLDER
41 018680822 2|7+ % ra37xs BOLT, SOCKET SM4.37X8
42 $47116001 1lY7 K9PpE—2TF545Y b P-MOTOR BRACKET, Y-DRIVING
43 018082022 3|7+ % r8x20 BOLT, SOCKET M8X20
45 $47119001 1lY7 -1 SoF Y-PULLEY SHAFT, F
46 076000850 2|2 % <% ™4 6000ZZNR BALL BEARING, 6000ZZNR
47 048080342 1|~ X 7E8 RETAINING RING, E8
48 $47118001 112443>47-1UD TIMING PULLEY, D
49 014770622 2|7+ rxxU6357 K3 SET SCREW, SOCKET (CP) SM6.35
50 156070002 1z2~A—% SPACER
51 $47120001 11213297 -1A TIMING PULLEY, A
52 014770622 2|7+ rxxTU6359 K3 SET SCREW, SOCKET (CP) SM6.35
53 $47121000 1lyg 1329~ FA Y-TIMING BELT, A
54 $47117001 12143297 -1cC TIMING PULLEY, C
55 014770622 2|7+ F A 26357 K3 SET SCREW, SOCKET (CP) SM6.35
56 $47122000 1ly7-u44 Y-PULLEY BRACKET
57 018502522 2|7+ % b 5x25 BOLT, SOCKET M5X25
58 025050232 2lesHHxFays WASHER, PLAIN M 5
59 018503022 1|7 % k5X30 BOLT, SOCKET M5X30
60 $47123001 1lY7 -1 oR Y-PULLEY SHAFT, R
61 076000850 2|27 Y% % 460002ZNR BALL BEARING, 6000ZZNR
62 048080342 2| r x7E8 RETAINING RING, E8
63 $47120001 1213297 -1A TIMING PULLEY, A
64 014770622 2|7F Fx 26359 K 3 SET SCREW, SOCKET (CP) SM6.35
65 $47124000 1lYZ 43I AL IB Y-TIMING BELT, B
66 $47125001 1yt —rUYsrqa Y-SENSOR SETTING PLATE
67 062680812 2|+ ~2437-50x8 SCREW, PAN SM4.37-40X8
68 025680232 2|leS¥HxF19437 WASHER, PLAIN M 4.37
113 $47173001 1HYTALRFIAHEY 12 Y-TIMING BELT ADJUSTING PLATE
114 018501022 2|7+ #u rsxi0 BOLT, SOCKET M5X10
116 018502522 1|7+ % r5x25 BOLT, SOCKET M5X25
131 $17815000 11251 4- SLIDER
132 025100132 1le5¥4zx23%10 WASHER, PLAIN S 10
151-V41-202

20



C2 .3 ') B{% (BAS-341E) / Feed mechanism (BAS-341E) / Transportvorrichtung (BAS-341E)
/ Mécanisme de |'entrainement (BAS-341E) / Mecanismo de la alimentacion (BAS-341E)

"F TV avEksm
/ OPTION PARTS "
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C2 .i% ') B8{% (BAS-341E) / Feed mechanism (BAS-341E) / Transportvorrichtung (BAS-341E)
/ Mécanisme de I'entrainement (BAS-341E) / Mecanismo de la alimentacién (BAS-341E)

REF.NO. CODE [a7TY L Aq NAME OF PARTS RV
69 $10091101 4INYALBKTIAL2YHT AUXILIARY PLATE SUPPORT
70 062680812 4|+ ~X1437-40X8 SCREW, PAN SM4.37-40X8
72 S47126000 2|XU=7HAFK X-LINEAR GUIDE
73 018401036 9|7+ FJ bax10 BOLT, SOCKET M4X10
75 S$47172001 117 Ky ¥+v20 DRIVING GEAR, 20
76 014760622 2|7F X% T5.95 SET SCREW, SOCKET SM5.95
77 $47127100 1IX7—-U4d1L X-PULLEY BRACKET, L
78 018501622 4|7+ &I F5X16 BOLT, SOCKET M5X16
79 547129001 1x7-UT7L X-PULLEY SHAFT, L
80 076000850 2|2~ <% 7 /r6000ZZNR BALL BEARING, 6000ZZNR
81 048080342 1| b X 7E8 RETAINING RING, E8
82 $47128001 1|74 Ku¥+v32 IDLE GEAR, 32
83 014770622 2|7F b ART6357 K3 SET SCREW, SOCKET (CP) SM6.35
84 $47120001 11214397 -UA TIMING PULLEY, A
85 014770622 2|7F hXx2T6357 K2 SET SCREW, SOCKET (CP) SM6.35
87 $30945000 1IXBA X INILK X-TIMING BELT
88 $47130100 1|x7—-U% 4R X-PULLEY BRACKET, R
89 018501622 4|7+ &I b5X16 BOLT, SOCKET M5X16
90 025050232 4leSHHxFLI5 WASHER, PLAIN M 5
91 018502522 1|7+ K b 5X25 BOLT, SOCKET M5X25
92 S47131001 1|X7—=U T IR X-PULLEY SHAFT, R
93 076000850 2|2 <<% 7 6000ZZNR BALL BEARING, 6000ZZNR
94 048080342 2| b X 7E8 RETAINING RING, E8
95 $47120001 1214397 -VA TIMING PULLEY, A
96 014770622 2|7+ b A XT6357 K3 SET SCREW, SOCKET (CP) SM6.35
97 $47325001 1|IX TN FRILFU X.TIMING BELT HOLDE, U
98 S47132001 1|XAL kRIS X-BELT HOLDER
99 062681012 2|+~ 24.37-40X10 SCREW, PAN SM4.37-40X10
100 S$49042001 1IxF>7> K9 X-AXIS HOME POSITION DOG
101 060680712 2|/ 1 > K4a37-40X7 SCREW, BIND SM4.37-40X7
102 S$49043001 RSP BN SETTING PLATE, X-SENSOR
103 062680812 2|3~ 1437-40X8 SCREW, PAN SM4.37-40X8
104 025680232 1eSH¥H%x>39437 WASHER, PLAIN S 4.37
105 S47135101 1IXYx 2081 hN—L XY-FEED BRACKET COVER, L
106 106629002 41 X 3T437 SCREW, SM4.37
107 $47136101 1IXYy#2 )44 H/8N—R XY-FEED BRACKET COVER, R
108 106629002 413 £ 22437 SCREW, SM4.37
110 S47137001 11#270142A FEED PLATE, A
112 510352101 AR A EE P SCREW, W/SOCKET SM4.37

EPEPS " OPTION PARTS “
"M S47138001 1|1#7U142C FEED PLATE, C
151-V41-202
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C3.

ix ') B8R (BAS-341E ; # 7'~ 3 > &) / Feed mechanism (BAS-341E ; Option parts)
/ Transportvorrichtung (BAS-341E ; Sonderzubehor)

/ Mécanisme de |’entrainement (BAS-341E ; Piéces en option)

/ Mecanismo de la alimentacién (BAS-341E ; Piezas opcionales)

< #RTVU7250X150mm / Sewing area " 250X150mm " >

< #R1TVU7180X100mm / Sewing area " 180X100mm " > e,
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C3 3% ') B8{%& (BAS-341E ; + 7 < 3 > BRR) / Feed mechanism (BAS-341E ; Option parts)
/ Transportvorrichtung (BAS-341E ; Sonderzubehor)
/ Mécanisme de |I'entrainement (BAS-341E ; Piéces en option)
/ Mecanismo de la alimentaciéon (BAS-341E ; Piezas opcionales)

REF.NO. CODE Q'TY £ xq NAME OF PARTS RV
"I R " " Pneumatic type ”
< T 7250X150mm> <Sewing area”250X150mm"” >
5-1 519609009 1#4T7UNLY 2 WORK CLAMP ASSY, UNL
5-1-1 519610009 1|#4 T 7 UNL WORK CLAMP, UNL
5-1-2 517829001 2|le> YT o9YT SHAFT SUPPORT
5-1-3 062681412 4|7+~ 10437-40X14 SCREW, PAN SM4.37-40X14
5-1-4 100645003 4(¥ 4 x WASHER
5-1-5 104832009 2|d4at>107 RUBBER CAP, 10.7
11-1 $47102101 13814 T 1 ZUNLY 3 WORK CLAMP PLATE ASSY, UNL 341
11-1-1 $48620001 1|44 I 1 2UNL WORK CLAMP PLATE, UNL
11-1-2 517836001 2{#4T12E> Y HINGE, WORK CLAMP PLATE
11-1-3 062681612 4|+~ 1437-40X16 SCREW, PAN SM4.37-40X16
11-1-4 $17837001 #1290 HINGE SHAFT, L W-CLAMP PLATE
11-1-5 518014001 1A9T1r2E>ITIR HINGE SHAFT, R W-CLAMP PLATE
11-1-6 014710522 2(7F b XXT8767 K3 SET SCREW, SOCKET (CP) SM4.76
11-1-7 S$47103001 1ot oye b XJL STOPPER, L OT-SUPPORT PIN
11-1-8 S$47104001 1ot E> F X YR STOPPER, R OT-SUPPORT PIN
11-1-9 159269001 VAPZE RV R S 3 SHOULDER SCREW, SM4.37
11-1-10 107017002 2|1FINnzx¥Hx WASHER, WAVE SPRING 6.45
11-1-11 519626000 1A T12UNLZY 23> CUSHION, UNL WORK CLAMP PLATE
11-1-12 518026001 11¥3avtvy142 ADJUSTING PLATE
11-1-13 025680232 1es¥ 462521437 WASHER, PLAIN M 4.37
11-1-14 062680512 1|7~ 23437-40X5 SCREW, PAN SM4.37-40X5
= " For Supply parts “
< T ) 7180X100mm> <Sewing area”180X100mm" >
5-2 519620009 1[A#4T7UNSY 2 WORK CLAMP ASSY, UNS
5-2-1 $19621009 1|+ 4T 7 UNS WORK CLAMP, UNS
5-2-2 $17829001 2| %I SHAFT SUPPORT
5-2-3 062681412 4|+~ 1437-40X14 SCREW, PAN SM4.37-40X14
5-2-4 100645003 AR WASHER
5-2-5 104832009 2(3st107 RUBBER CAP, 10.7
11-2 S$47105001 1138144 T 1 2UNSY 2 WORK CLAMP PLATE ASSY, UNS 341
11-2-1 519612001 1[4 I 1 2 UNS WORK CLAMP PLATE, UNS
11-2-2 S$17836001 2{FH4T12ELY HINGE, WORK CLAMP PLATE
11-2-3 062681612 4|3 ~1437-40X16 SCREW, PAN SM4.37-40X16
11-2-4 $17837001 1|#ST 12T TTL HINGE SHAFT, L W-CLAMP PLATE
11-2-5 518014001 1 FHI 12 E-ZTTR HINGE SHAFT, R W-CLAMP PLATE
11-2-6 014710522 2|7+ b XXT4767 K3 SET SCREW, SOCKET (CP) SM4.76
11-2-7 S$47103001 1MoToseEL R XTL STOPPER, L OT-SUPPORT PIN
11-2-8 S47104001 1oty Y R XUR STOPPER, R OT-SUPPORT PIN
11-2-9 159269001 VA RSN RVRVIE /R P S SHOULDER SCREW, SM4.37
11-2-10 107017002 2|F3INxY AR WASHER, WAVE SPRING 6.45
11-2-11 519613000 1A% T 12UNS7Y 23> CUSHION, UNS WORK CLAMP PLATE
11-2-12 518026001 1[F¥avevr12a ADJUSTING PLATE
11-2-13 025680232 e ¥HxrFa7v437 WASHER, PLAIN M 4.37
11-2-14 062680512 1|4~ 3437-40X5 SCREW, PAN SM4.37-40X5
151-V41-202
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C4 . 3% ') 3% (BAS-341E ; #+ 7 < 3 > &Bd%) / Feed mechanism (BAS-341E ; Option parts)
/ Transportvorrichtung (BAS-341E ; Sonderzubehdr)
/ Mécanisme de |'entrainement (BAS-341E ; Pieces en option)
/ Mecanismo de la alimentacion (BAS-341E ; Piezas opcionales)

201-1 201-2
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C4 .iX') B8{% (BAS-341E ; # 7 2 3 > #F&m) / Feed mechanism (BAS-341E ; Option parts)
/ Transportvorrichtung (BAS-341E ; Sonderzubehor)
/ Mécanisme de I'entrainement (BAS-341E ; Pieces en option)
/ Mecanismo de la alimentacion (BAS-341E ; Piezas opcionales)

REF.NO. CODE  [Q'TY Erxq NAME OF PARTS RV
<EWIRATEZyF AL b> <For Feed plate attchment>
2011 S47612001 1W#27U144275>9A ... t=1.0 |FEEDPLATEBLANK,AT=1.0 ........ t=1.0
201-2 S47613001 NWA#2U144275>9C ... t=10 [FEEDPLATEBLANK,C .............. t=1.0
<HIBATS 74> <The blank for work clamp >
202-1 $17979001 AT ITFLTEA iiiiis t=3.2 [ WORK CLAMP BLANK, E-1T=3.2 t=3.2
202-2 517981001 1NAHYITT5VE4 ...... t=6.0 | WORK CLAMP BLANK, E-4T=6.0 t=6.0
202-3 $19599001 1AYT TS50 . t=4.0 |WORK CLAMP BLANK,LT=4.0 ...... t=4.0
202-4 519600001 1MAHYITIFTZF>IR ... t=4.0 [ WORK CLAMPBLANK,RT=4.0 ...... t=4.0
202-5 521723001 1NAHYITFZ>2UN1 .... t=32 |[WORKCLAMPBLANK, UN-1T=3.2 t=3.2
202-6 521724001 1A4T 75 7UN-2 .... t=4.0 | WORKCLAMPBLANK, UN-2T=4.0 t=4.0
"orayFRIAR" " For One-touch work clamp assy ”
<#HT Y 7250X150mm> <Sewing area”250X150mm" >
203-1 S47168001 1|OTHASTAY 3 nsmewins t=4.0 |[OT-WORK CLAMP ASSY,4 ........... t=4.0
203-1-1 $17983000 101414 OT-WORK CLAMP, 4
203-1-2 S47169001 210TA4T12 V€ PIN, ONE-TOUCH
203-1-3 501696001 2|%Z % 23.57X6 SCREW, FLAT SM3.57X6
<#®T U 7250X150mm > <Sewing area”250X150mm"” >
203-1 S47170001 1jotT#4 1373 ... ... t=3.0 |OT-WORK CLAMP ASSY,3 ........... t=3.0
203-1-1 $19593000 1ot 4T3 OT-WORK CLAMP, 3
203-1-2 547169001 210TA4T142oVEY PIN, ONE-TOUCH
203-1-3 S01696001 2|%5 % 3.57X6 SCREW, FLAT SM3.57X6
<#EH T 7250X150mm> <Sewing area”250X150mm” >
203-1 S47171001 TjoT#4xT273 ... ... t=2.0 |OT-WORK CLAMP ASSY,2 ........... t=2.0
203-1-1 $19595000 1joTA# 12 OT-WORK CLAMP, 2
203-1-2 S47169001 210TA4IT142 Y PIN, ONE-TOUCH
203-1-3 S01696001 2|3 % U3.57X6 SCREW, FLAT SM3.57X6
<##&#T U 7180X100mm> <Sewing area”180X100mm” >
203-2 547614001 1joT#4Ts4av 3 ........ t=4.0 | OT-WORK CLAMP ASSY,S4 .......... t=4.0
203-2-1 519615000 1]oT# 4% IS4 OT-WORK CLAMP, 54
203-2-2 S47169001 210T#4T12 e PIN, ONE-TOUCH
203-2-3 S01696001 2|45 % U3.57X6 SCREW, FLAT SM3.57X6
<#HT U 7180X100mm > <Sewing area”180X100mm" >
203-2 S$47615001 1foTA4xIs3v 3 ... t=3.0 [OT-WORK CLAMP ASSY,S3 ......... t=3.0
203-2-1 519617000 1joTA 4% Is3 OT-WORK CLAMP, S3
203-2-2 547169001 2|0TXHT T2 LT E PIN, ONE-TOUCH
203-2-3 501696001 2|% 5% 3.57X6 SCREW, FLAT SM3.57X6
<& I ') 7180X100mm> <Sewing area”180X100mm” >
203-2 S47616001 1jot##xTs2v3 ... ... t=2.0 [OT-WORK CLAMP ASSY,S2 .......... t=2.0
203-2-1 $19619000 1joT##xs2 OT-WORK CLAMP, S2
203-2-2 S47169001 20T T 18k PIN, ONE-TOUCH
203-2-3 501696001 2|% 35 % 3.57X6 SCREW, FLAT SM3.57X6
_____________________ b i e 5 s e e e e e
<HHI ! 7150X100mm> <Sewing area”150X100mm"” >
203-3 509378001 1[oTH4 T 1 2AY 2150 OT-CASSETTE PLATE ASSY, A150
203-3 $09379001 1|oT#4 T 1 4B% 3150 OT-CASSETTE PLATE ASSY, B150
203-3 509380001 1joT#4% T 1 42C7 2150 OT-CASSETTE PLATE ASSY, C150
<#3 T 7180X100mm> <Sewing area”180X100mm" >
203-4 513695001 1oTAx4 T 1 2A%7 2180 OT-CASSETTE PLATE ASSY, A180
203-4 $13697001 1|oT+4# T 14287 3180 OT-CASSETTE PLATE ASSY, B180
203-4 513698001 1joTA4 T 1 %C7 3180 OT-CASSETTE PLATE ASSY, C180
151-V41-202
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C5. 3% ') B3{k (BAS-341E ; # 73 3 > EB&h) / Feed mechanism (BAS-341E ; Option parts)
/ Transportvorrichtung (BAS-341E ; Sonderzubehdr)
/ Mécanisme de | 'entrainement (BAS-341E ; Pieces en option)
/ Mecanismo de la alimentacion (BAS-341E ; Piezas opcionales)
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C5 . 3% ) B3R (BAS-341E ; # 7 ¥ 3 > EB&) / Feed mechanism (BAS-341E ; Option parts)

/ Transportvorrichtung (BAS-341E ; Sonderzubehor)
/Mécanisme de I'entrainement (BAS-341E ; Piéces en option)
/ Mecanismo de la alimentacién (BAS-341E ; Piezas opcionales)

REF.NO. CODE Q'TY e xAq NAME OF PARTS R
<BAS-302H > <For BAS-302>
204-1 S47617001 1| hevboo14273 CASSETTE HOLDER PLATE ASSY
204-1-1 547618001 1MHey roV1% HOLDER PLATE, CASSETTE
204-1-2 $19629001 2|htEV b TES PIN, CASSETTE HOLDER
<BAS-326/H > <For BAS-326>
204-2 S$47619001 1| heY oI 1423267 2 C-HOLDER PLATE ASSY, 326
204-2-1 S$47620001 1|hey b Tq52326 HOLDER PLATE, 326 CASSETTE
204-2-2 $13007001 2|heV b TES PIN, CASSETTE HOLDER
204-2-3 021660306 2|33+ +318-40 NUT, 3SM3.18-40
<BAS-341H > <For BAS-341>
204-3 S$47621001 1| heY b 12381L7 2 C-HOLDRE PLATE ASSY, 341L
204-3-1 $47622001 1hey 2T 123810 HOLDER PLATE, 341L CASSETTE
204-3-2 $19629001 2|h Y b T ES PIN, CASSETTE HOLDER
205-1 $19630001 1\hey bR Aa CASSETTE PLATE
205-2 $20755001 1|7tV bR 213400 CASSETTE PLATE, 340L
206 519631000 1rev o212 LOWER PLATE, CASSETTE
207 $19632000 1lneyr+h14—-2 ... t=20 |INNERPLATE, 2 T=2.0 CASSETTE t=2.0
208 519644000 1lneyr®T144-1 ... t=1.0 |[UPPERPLATE, 1 T=1.0 CASSETTE t=1.0
208 $19633000 1€y rmT14-2 ... t=2.0|UPPERPLATE, 2T=2.0 CASSETTE t=2.0
207 $19643000 1|heY rFh1452 -1 t=1.0 |[INNER PLATE, 1 T=1.0 CASSETTE t=1.0
209 152632001 1|FanNv313¥ HINGE ASSY, R
210 152633001 1|Famio73E48Y HINGE ASSY, L
211-1 $19634001 1AHT 120 WORK CLAMP PLATE, C-1
212-1 502853001 1| FEBTISET .onisnsnies t=0.4 |SPRING,PLATE1C-1 .....vvivunnns t=0.4
212-2 502854001 TAHINR2 e t=0.6 |SPRING,PLATE2C-1 .............. t=0.6
212-3 502855001 | e o 3 t=0.8 |[SPRING,PLATE3C-1 ...........ten t=0.8
213 107419002 1|2 2x22437 SCREW, SM4.37
"IT-R—ER" " Pneumatic type ”
<#H I 7200X100mm> <Sewing area”200X100mm” >
211-2 $19914001 1|#4T12C27 3 WORK CLAMP PLATE ASSY, C-2
211-2-1 $19915001 1|A#9T145C2 WORK CLAMP PLATE, C-2
211-2-2 $17836001 21A%T142EY HINGE, WORK CLAMP PLATE
211-2-3 062681612 4|+~ 2437-40X16 SCREW, PAN SM4.37-40X16
211-2-4 $17837001 1ArHyT12ETT7L HINGE SHAFT, L W-CLAMP PLATE
211-2-5 518014001 1*4T12Y T IR HINGE SHAFT, R W-CLAMP PLATE
211-2-6 014710522 2|7F b X 224767 K3 SET SCREW, SOCKET (CP) SM4.76
151-V41-202
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C6 .

x| Btk (BAS-341E ; # 7' 3 > &8&%) / Feed mechanism (BAS-341E ; Option parts)
/ Transportvorrichtung (BAS-341E ; Sonderzubehér)

/ Mécanisme de |’entrainement (BAS-341E ; Piéces en option)

/ Mecanismo de la alimentacion (BAS-341E ; Piezas opcionales)
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C6.:X') B4R (BAS-341E ; # 7 3 > EBAR) / Feed mechanism (BAS-341E ; Option parts)

/ Transportvorrichtung (BAS-341E ; Sonderzubehér)
/ Mécanisme de I'entrainement (BAS-341E ; Piéces en option)
/ Mecanismo de la alimentacién (BAS-341E ; Piezas opcionales)

REF.NO. CODE __ [QTY B XA NAME OF PARTS RV
<#E® T 7250X150mm > <Sewing are “250X150mm"” >
214 $47623001 1|7 # TSEU250X1507 2 WORK CLAMP ASSY, SEU 250X 150
21441 519636001 1|# % I SEU250X150 WORK CLAMP, SEU 250X 150
214-2 $47103001 10T Y EY R XTL STOPPER, L OT-SUPPORT PIN
214-3 S$47104001 1oToYEC P XYUR STOPPER, R OT-SUPPORT PIN
214-4 159269001 PAPE RS E DT R PE 7 SHOULDER SCREW, SM4.37
214-5 107017002 2|FINnNxHHZ WASHER, WAVE SPRING 6.45
214-6 518026001 1Famtv1x ADJUSTING PLATE
214-7 025680232 1eES>HHRF1437 WASHER, PLAIN M 4.37
214-8 062680512 1|~ 2437-40X5 SCREW, PAN SM4.37-40X5
< T Y 7180X100mm> <Sewing are “180X100mm"” >
215 519637001 1|4 % I SEU180X100 WORK CLAMP, SEU 180X 100
<#®T U 7150X100mm > <Sewing are “150X100mm"” >
216 519638001 1|4 TSEU150X100 WORK CLAMP, SEU 150X 100
218 520756001 1A% IT7SEU WORK CLAMP, SEU
<7 F-TE&> <For Gauge parts >
225 $32035001 1Fegeox2da1493 H-POSITION STANDARD PLATE ASSY P
232 S47624001 ERAEE RN & FEED PLATE SEETING BRACKET
233 534156001 1|44 T 7 SEL-326 WORK CLAMP, SEL-326
234 534157001 1|44 I 7 SER-326 WORK CLAMP, SER-326
235 534158001 1oTA4# T 7 USELY 2 OT-WORK CLAMP ASSY, SEL
235-1 534159001 1]oT+ 4T 7 SEL OT-WORK CLAMP, SEL
235-2 520282001 1MNAYITORLE—L WORK CLAMP HOLDER, L
235-3 018680822 2|7+ FKI F437X8 BOLT, SOCKET SM4.37X8
235-4 520283001 11 FrF7L—-¢ SIDE PLATE
235-5 520284001 11FxxE> POSITIONING PIN
235-6 048030342 1k Xx7E3 RETAINING RING, E3
235-7 047140850 127U E21.4x%8 PIN, SPRING ROLL 1.4X8
235-8 520285001 11 F¥xernX SPRING
235-9 062300612 2|+~ 23X6 SCREW, PAN M3X6
236 534160001 110TA 4 T 7 I SERY 3 OT-WORK CLAMP ASSY, SER
236-1 $34161001 1|oT# 4T 7 < SER OT-WORK CLAMP, SER
236-2 520288001 1A IRILA—R WORK CLAMP HOLDER, R
236-3 018680822 2|7+ K +a37X8 BOLT, SOCKET SM4.37X8
236-4 520283001 11 FrF7L—+ SIDE PLATE
236-5 520284001 1M1rFxxkE> POSITIONING PIN
236-6 048030342 1| kX 7E3 RETAINING RING, E3
236-7 047140850 1|27 )9 E1.48X8 PIN, SPRING ROLL 1.4X8
236-8 520285001 11rF¥xEe2/ix SPRING
236-9 062300612 2|+ ~13X6 SCREW, PAN M3X6
151-V41-202
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¢ Parts which have an asterisk (3%) in the RM colum are parts which have been assembled and adiusted to high precisions. These parts should
never be disassembled.

¥ Die in der Kolonne RM mit einem Asteriskus (3% ) bezeichneten Teile sind mit hoher prézision zusammengebautund eigestellt worden.

Aus diesem Grunde durfen diese Teile niemals zerlegt werden.
7% Les piéces désignées par un astérisque (3% ) dans la colonne RM sont des piéces qui ont été assemblées et réglées avec une grande précision.
Il ne faut en aucun cas déposer ces piéces.
W Laspartes que tienen un asterisco (3) en la columna RM son las partes que han sido armadas y ajustadas a alta precisién.
Estas partes nunca deberdn ser desarmadas.
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C7 . 1%\ Bk (BAS-341E ; + 72 3 > EB&%) / Feed mechanism (BAS-341E ; Option parts)
/ Transportvorrichtung (BAS-341E ; Sonderzubehdr)
/ Mécanisme de |'entrainement (BAS-341E ; Piéces en option)
/ Mecanismo de la alimentaciéon (BAS-341E ; Piezas opcionales)

N A S A
4 e—2397 ) | 2397 o
| 239.4 239'2"’_338'2' | 40-4 ®—239-6 |

> | 6 T %2393 |
P | | P |
| 22303 | | 9 240-2 |
| 250 i i 2404 |
________ J . 2. Ol
G
(560-6——o B 261

N R
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C7 .32 ') & (BAS-341E ; # 7 2 3 > 8B&n) / Feed mechanism (BAS-341E ; Option parts)
/ Transportvorrichtung (BAS-341E ; Sonderzubehdr)
/ Mécanisme de I'entrainement (BAS-341E ; Piéces en option)
/ Mecanismo de la alimentacién (BAS-341E ; Piezas opcionales)

REF.NO. CODE  [QTY Erxq NAME OF PARTS RV
237 $34162001 1LoTH#HT 7oLy 3 (L) OT-WORK CLAMP ASSY, L
237-1 $34163001 1|LoTA4 T 7oL (L) OT-WORK CLAMP, L
237-2 S$34166001 1{LOTAHY T HRILE —L (L) OT-WORK CLAMP HOLDER, L
237-3 018501222 2|7+ H I k5X12 BOLT, SOCKET M5X12
237-4 $34169001 1M1 r7L—=+H SIDE PLATE
237-5 S$34168001 1MrF¥xe> POSITIONING PIN
237-6 048030342 11 b X7E3 RETAINING RING, E3
237-7 047140850 112719 kE21.4X8 PIN, SPRING ROLL 1.4X8
237-8 520285001 11 FF¥FArELNZ SPRING
237-9 062300612 2|+ ~23x%6 SCREW, PAN M3X6
238 S$34164001 1|LOTHH T 7 YRY 3 (L) OT-WORK CLAMP ASSY, R
238-1 $34165001 1|{LoTx4 T 7 IR (L) OT-WORK CLAMP, R
238-2 $34167001 1|LoTAH T AL H —R (L) OT-WORK CLMAP HOLDER, R
238-3 018501222 2|7 F K F5X12 BOLT, SOCKET M5X12
238-4 $34169001 1|1 K7L —+ SIDE PLATE
238-5 534168001 1M1Fx£xE> POSITIONING PIN
238-6 048030342 1| b XTE3 RETAINING RING, E3
238-7 047140850 1| 27029 kE14X8 PIN, SPRING ROLL 1.4X8
238-8 520285001 1MNAFFArEL N SPRING
238-9 062300612 2|+ ~2a3x%6 SCREW, PAN M3X6
239 $34170001 1LOTS 7RI E =LY 3 (L) OT-HOLDER ASSY, L
239-1 534172001 1LoTo 7 R4 —L (L) OT-HOLDER, L
239-2 $34174001 11F7%xx59 POSITIONING STUD
239-3 $34175001 1ALy GUIDE SHAFT
239-4 523651001 2|7 F E X6k X SET SCREW, SOCKET (FT) M6X6
239-5 $33722001 1|2%¥<F39€v14% ADJUSTTING PLATE
239-6 025350134 1leSHHXTIW3S5 WASHER, PLAINS 3.5
239-7 062670616 1|74 ~N\2357-40X6 SCREW, PAN SM3.57-40X6
240 $34171001 1|LoTS 7RI 4 —RY 3 (L) OT-HOLDER ASSY, R
240-1 $34173001 1|LoTY 7 R IL 4 —R (L) OT-HOLDER, R
240-2 $34174001 1\1F%¥x9 POSITIONING STUD
240-3 534175001 1HAKET 2 GUIDE SHAFT
240-4 $23651001 2|7+ ES6X65RY X SET SCREW, SOCKET (FT) M6X6
240-5 $33722001 1| 2%¥<F3vE V1% ADJUSTTING PLATE
240-6 025350134 1e>¥4Hx>3735 WASHER, PLAIN S 3.5
240-7 062670616 1|3~ 2357-40X6 SCREW, PAN SM3.57-40X6
250 S47139009 HEAEE P AL FEED PLATE COVER
260 547601001 1MersHH4T o597 3m HINGE SUPPORT JIG ASSY, 341
260-1 547602001 1eroHo9T o4 HINGE SUPPORT JIG, 341
260-2 S$17836001 2|#4T142EY HINGE, WORK CLAMP PLATE
260-3 062681612 4|4+ ~N2437-40X16 SCREW, PAN SM4.37-40X16
260-4 $17837001 1A T12ETT7L HINGE SHAFT, L W-CLAMP PLATE
260-5 518014001 1MAYT12E T IR HINGE SHAFT, R W-CLAMP PLATE
260-6 014710522 2|7F X 228767 K32 SET SCREW, SOCKET (CP) SM4.76
261 $47603001 1|AHITUNT T 7 241 JIG ASSY, WORK CLAMP (UN) 341
261-1 $47604000 1|+HTUNT F a1 JIG, WORK CLAMP (UN) 341
262 S47606001 B R AN - B XS JIG, CASSETTE HOLDER PLATE 341
151-V41-202
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C8 . 3% B81% (BAS-342E) / Feed mechanism (BAS-342E) / Transportvorrichtung (BAS-342E)
/ Mécanisme de | ‘entrainement (BAS-342E) / Mecanismo de la alimentacion (BAS-342E)

114 - .

13— 54 55 I 579

1164/‘\?l " @ e /&J@
43 i |

6@\[ §l

4140 37 61 €&
kﬁjﬂ}‘\ 35
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39
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C8 . 3% !) Bd{% (BAS-342E) / Feed mechanism (BAS-342E) / Transportvorrichtung (BAS-342E)
/Mécanisme de I'entrainement (BAS-342E) / Mecanismo de la alimentacion (BAS-342E)

REF.NO. CODE Q'TY Er XA NAME OF PARTS RM
1 $47283001 1Ax4 Ty F382v9 73 WORK CLAMP ARM SET, 342
1-1 $47284001 1|+HITr5F3427 3 WORK CLAMP ARM ASSY
1-2 $23443000 2= R0 53127 BUSH, 12.7
1-3 014680422 2|7+ b x2T8377 K3 SET SCREW, SOCKET (CP) SM4.37
1-4 $30950000 2|75V b4 FLAT CYLINDER
1-5 $18539000 4| T )L EMS5-05 ELBOW, M5-05
1-6 $30948001 1NIFPo) o 444TS7 AIR CYLINDER SUPPORT SHAFT
1-7 146354001 2| 4% WASHER, PLAIN 5
1-8 048040342 2|k XTE4 RETAINING RING, E4
1-9 $30951001 VAPDPEYE > CYLINDER JOINT
1-10 018401622 2|7+ &I b ax16 BOLT, SOCKET M4X16
1-11 110168001 2|1a0v 9y ROLLER SHAFT
1-12 $17812001 2\ TT7HLIN=U KNEE LIFTER LIFTING LEVER, U
1-13 $17813001 2|4 T 745 L/IN-D KNEE LIFTER LIFTING LEVER, D
1-14 517814001 NA9T7HEITFLTy KNEE LIFTER LIFTING SHAFT
1-15 048050342 1| b XTE5 RETAINING RING, E5
1-16 143591001 1MRASANYLY THRUST RING
1-17 S$21775001 1Y bH5~—-23 SET SCREW COLLAR ASSY
1-17-1 014680422 2|17F b X 2T8377 K3 SET SCREW, SOCKET (CP) SM4.37
1-18 014760622 1|7+ b *x%T595 SET SCREW, SOCKET SM5.95
1-19 018400832 2|7+ K raxs BOLT, SOCKET M4X8
1-20 025040132 2|leSH¥HxAM4 WASHER, PLAIN S 4
1-21 $17816001 1 RAS144-99T T SUPPORT SHAFT, SLIDER
1-22 518636101 1MAS14—-F 1% SPRING
1-23 014760622 1|7+ r%x%T595 SET SCREW, SOCKET SM5.95
1-24 S17817009 2| TP I3 WORK CLAMP ASSY
1-25 $17809009 2174 TP ITLFA19 3 WORK CLAMP GUIDE ASSY
1-26 $17823100 QAT FPL)TF=F7 % WORK CLAMP RETAINER ASSY
1-27 018501622 4|77+ KL b5X16 BOLT, SOCKET M5X16
2 $17825001 1|#4 T 7 SEL WORK CLAMP, SE L
3 517826001 1|#4 T 7 USER WORK CLAMP, SER
4 018501222 2|7 FE I F5X12 BOLT, SOCKET M5X12
6 018502522 2|7+ &I b 5X25 BOLT, SOCKET M5X25
7 548621001 2|3824 4 TCY 3 WORK CLAMP ASSY, C 342
7-1 548622001 2|3824 % IC WORK CLAMP, C 342
7-2 548623000 238244y CUSHION, 342 WORK CLAMP
9 153057002 P EE DFE 7 SCREW, BUTTON HEAD SM4.37
10 025680232 4leSHHRF1437 WASHER, PLAIN M 4.37
12 530967001 1AHIHFHyIT (4 SUPPORT PLATE, WORK CLAMP ARM
13 149482001 4|7 +Y %4 5K kM6X15 BOLT, M6X15
14 $47290101 1|\vax 20581423 FEED BRACKET ASSY, V42
14-1 549418001 1|\Y#2 U413 342 Y-FEED BRACKET ASSY, 342
14-2 $47307001 14| x 2 U3X4 SCREW, M3X4
14-3 004300513 2| +%3533x%5 SCREW, FLAT M3X5
14-4 $47292000 213820 =7 HAKY LINEAR GUIDE, Y 342
14-5 018300622 | 18|77+ K h3X6 BOLT, SOCKET M3X6
14-6 $47293001 1138247 ) Z 14X FEED BRACKET, S 342
14-7 S47327101 2|XAH/IN=ZAN—1342 COVER SPACER, X-COVER
14-8 062300412 4|7+~ 13X4 SCREW, PAN M3X4
14-9 S47311000 B PPN CONCEAL BELT
14-10 $47321001 2|NIVhFH T M4 BELT SUPPORT PLARE
14-11 018400532 4|7+ KL haxs BOLT, SOCKET M4X5
14-12 $47312001 1IN hO—-5F BELT ROLLER, F
14-13 $47313001 1|~xvra=-57F SHAFT, F BELT ROLLER
14-14 048030342 2|k X TE3 RETAINING RING, E3
14-15 S47314001 1IN hO-3R BELT ROLLER, R
14-16 $47315001 1A ba-5Y 7R SHAFT, RBELT ROLLER
14-17 048030342 2| X7E3 RETAINING RING, E3
14-18 $47316001 11=-5JYR4H T SUPPORTER, SHAFT (R)
151-V42-202
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C8 . xx ') Bk (BAS-342E) / Feed mechanism (BAS-342E) / Transportvorrichtung (BAS-342E)
/ Mécanisme de |’entrainement (BAS-342E) / Mecanismo de la alimentacion (BAS-342E)

14-12 14-9
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C8 .3%!) B{% (BAS-342E) / Feed mechanism (BAS-342E) / Transportvorrichtung (BAS-342E)
/ Mécanisme de I'entrainement (BAS-342E) / Mecanismo de la alimentacién (BAS-342E)

REF.NO. CODE Q'TY B x4 NAME OF PARTS R
14-19 018400822 2|7+ KL haxs BOLT, SOCKET M4X8
14-20 025040132 2|ES¥Hx3a74 WASHER, PLAINS 4
15 062300512 | 14|+ ~23X5 SCREW, PAN M3X5
16 061300616 2|4% 5 2a3X6 SCREW, FLAT M3X6
17 018601622 2|7+ %KL h6X16 BOLT, SOCKET M6X 16
18 025060232 2l ¥ HxF176 WASHER, PLAIN M 6
19 $47299000 1|X*2 U494 1382 SUPPORTER, 342 X-FEED SHAFT
20 $30944001 1xt2 0Ty X-FEED SHAFT
21 014760622 2|7+ b XXT595 SET SCREW, SOCKET SM5.95
22 S47165000 1N\W=7Fvyyaza)y—-7 LINEAR BUSH
23 S47111101 1y ks 993 Y-DRIVING SHAFT ASSY
26 018501022 2|7+ K F5X10 BOLT, SOCKET M5X10
27 $03677001 2|94 % WASHER
28 $47112000 2|V=77Y 216 LINEARBUSH, 16
29 014680422 2|7F b X xT4379 K3 SET SCREW, SOCKET (CP) SM4.37
30 S47113001 WYy R T7oH197 Y-DRIVING GUIDE SHAF
31 018501022 2|7 FF I F5X10 BOLT, SOCKET M5X10
32 025050232 2|l HxF5 WASHER, PLAIN M 5
33 510103001 2{F-7vyva BALL BUSH
34 014680422 2|7F b X2 T8377K 2 SET SCREW, SOCKET (CP) SM4.37
35 S47114001 1Y2 k9 7KL 4 Y-DRIVING SHAFT HOLDER
37 018062022 1|7+ b 6X20 BOLT, SOCKET M6X20
39 $10078001 2|TARIL b AN—H SPACER, TIMING BELT
40 S$47115001 1|y~ kRS Y-BELT HOLDER
41 018680822 2{7F+ K b437X8 BOLT, SOCKET SM4.37X8
42 S47116001 1\Y7 KE9pPpE—2T54Y b P-MOTOR BRACKET, Y-DRIVING
43 018082022 3|7+ KL +8X20 BOLT, SOCKET M8X20
45 S47119001 1WY7-UT9F Y-PULLEY SHAFT, F
46 076000850 2|(2 <<% 4 6000ZZNR BALL BEARING, 6000ZZNR
47 048080342 1| b %X7E8 RETAINING RING, E8
48 S$47118001 112439 7-UD TIMING PULLEY, D
49 014770622 2|7F b X 2T6357 K3 SET SCREW, SOCKET (CP) SM6.35
50 156070002 1 ZA~A=4 SPACER
51 S$47120001 1Me14397-VUA TIMING PULLEY, A
52 014770622 2|7F P A XT6357 K3 SET SCREW, SOCKET (CP) SM6.35
53 $47121000 1\Y2143I9NILRA Y-TIMING BELT, A
54 S47117001 11214397 -1cC TIMING PULLEY, C
55 014770622 2|7+ b *2T6357 K3 SET SCREW, SOCKET (CP) SM6.35
56 S$47122000 1ly7-0U41 Y-PULLEY BRACKET
57 018502522 2|7+ KL k5X25 BOLT, SOCKET M5X25
58 025050232 2|ESHHEFYS WASHER, PLAIN M 5
59 018503022 1|7+ %I +5X30 BOLT, SOCKET M5X30
60 S$47123001 1lyz—-U< 4R Y-PULLEY SHAFT, R
61 076000850 2|5 % % 4 6000ZZNR BALL BEARING, 6000ZZNR
62 048080342 2|k XTE8 RETAINING RING, E8
63 S47120001 112143>97-UA TIMING PULLEY, A
64 014770622 2|7+ b X xTUB357 K3 SET SCREW, SOCKET (CP) SM6.35
65 S47124000 1| YZA X2 IXNILEB Y-TIMING BELT, B
66 S47125001 1lyeey—prUYH 12 Y-SENSORSETTING PLATE
67 062680812 2|+~ 1437-40X8 SCREW, PAN SM4.37-40X8
68 025680232 2| HxF17437 WASHER, PLAIN M 4.37
13 S47173001 1|YTNIL R FITEYAZ Y-TIMING BELT ADJUSTING PLATE
114 018501022 2|7+ k5X10 BOLT, SOCKET M5X10
116 018502522 1|74 k5X25 BOLT, SOCKET M5X25
120 $30941002 1|Fa-F14I TUBE HOLDER
121 060400816 2(/N1 > Kaxs SCREW, BIND M4X8
131 $17815000 1|12514— SLIDER
132 025100132 1les¥4H%23%10 WASHER, PLAIN S 10
151-V42-202
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C9 . 3% ! B3f% (BAS-342E) / Feed mechanism (BAS-342E) / Transportvorrichtung (BAS-342E)
/ Mécanisme de |’entrainement (BAS-342E) / Mecanismo de la alimentacion (BAS-342E)

" #7vavssm/ OPTION PARTS *

111
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C9.:X ') Bf% (BAS-342E) / Feed mechanism (BAS-342E) / Transportvorrichtung (BAS-342E)
/ Mécanisme de |'entrainement (BAS-342E) / Mecanismo de la alimentacién (BAS-342E)

REF.NO. CODE Q'TY ErXxq NAME OF PARTS RV
69 $10091101 AN 12K IA18HT AUXILIARY PLATE SUPPORT
70 062680812 4|+ ~2437-40X8 SCREW, PAN SM4.37-40X8
72 $47298000 2|XU =741 K342 X-LINEAR GUIDE, 342
73 018401036 9|7+ KL bax10 BOLT, SOCKET M4X10
75 S$47172001 117 K9¥+20 DRIVING GEAR, 20
76 014760622 2|7+ b X XT595 SET SCREW, SOCKET SM5.95
77 S47127000 1IX7-UgTL X-PULLEY BRACKET, L
78 018501622 4|7+ K b5X16 BOLT, SOCKET M5X16
79 S47129001 1Ix7-UsoL X-PULLEY SHAFT, L
80 076000850 2|27 <% 7 6000ZZNR BALL BEARING, 6000ZZNR
81 048080342 1|~ X 7E8 RETAINING RING, E8
82 S47128001 171 K32 IDLE GEAR, 32
83 014770622 2|7+ b XXT6357 K3 SET SCREW, SOCKET (CP) SM6.35
84 $47120001 112143>97-1)A TIMING PULLEY, A
85 014770622 2|7F M X XTU6357 K3 SET SCREW, SOCKET (CP) SM6.35
87 $30945000 1IXg2 1329~ b X-TIMING BELT
88 S47130100 1|X7—-U 4 1R X-PULLEY BRACKET, R
89 018501622 4|7+ #F I k5X16 BOLT, SOCKET M5X16
90 025050232 4lESHHZF2Y5 WASHER, PLAIN M 5
91 018502522 1|7+ %L b 5X25 BOLT, SOCKET M5X25
92 S47131001 1[x7=1) TR X-PULLEY SHAFT, R
93 076000850 2|27 <% 7 6000ZZNR BALL BEARING, 6000ZZNR
94 048080342 2|k X JE8 RETAINING RING, E8
95 S$47120001 121397 -10A TIMING PULLEY, A
96 014770622 2|7F b X XTU6357K 3 SET SCREW, SOCKET (CP) SM6.35
98 S$47132001 1IXA~NIL R RIL S X-BELT HOLDER
99 062681012 2|+ ~1437X10 SCREW, PAN SM4.37X10
100 $49042001 1IXx5>7> K9 X-AXIS HOME POSITION DOG
101 060680712 2|/81 > K 437-40X7 SCREW, BIND SM4.37-40X7
102 $49043001 1IXt>H—tUVYsr124 SETTING PLATE, X-SENSOR
103 062680812 2|+~ 2437-40X8 SCREW, PAN SM4.37-40X8
104 025680232 1eES>HH %3437 WASHER, PLAIN S 4.37
105 S47300101 1|Xy# %21 H1N=342L XY-FEED COVER, 342 L
106 106629002 4|2 A 32437 SCREW, SM4.37
107 S47301101 1|XY# 2 1) #/5—=342R XY-FEED COVER, 342 R
108 106629002 4|2 A 2437 SCREW, SM4.37
110 548625001 1138247 1)1 52A FEED PLATE, A 342
112 $10352101 AE AR E BB E B SCREW, W/SOCKET SM4.37
13 S$47173001 TYTRNWVFFIAHEV1 %R Y-TIMING BELT ADJUSTING PLATE
114 018501022 2|7+ &I h5X10 BOLT, SOCKET M5X10
116 018502522 1|7+ &)L h5X25 BOLT, SOCKET M5X25
122 549044001 E7AF AN FEED COVER, L
123 106629002 2|V 229437 SCREW, SM4.37
124 $49045001 e 70K, PACH:! FEED COVER, R
125 106629002 2| 422437 SCREW, SM4.37
126 S$47306101 2|4 I 1 42BLR SUPPORT PLATE, BLR
127 062680812 4|+ ~N2437-40X8 SCREW, PAN SM4.37-40X8

"r7varma" " OPTION PARTS “
111 548626001 1138212 1)14cC FEED PLATE, C 342
151-V42-202
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C10 . 3% 1) B3R (BAS-342E ; 4+ 7 3 > &8&%) / Feed mechanism (BAS-342E ; Option parts)
/ Transportvorrichtung (BAS-342E ; Sonderzubehor)
/ Mécanisme de |’entrainement (BAS-342E ; Piéces en option)
/ Mecanismo de la alimentacion (BAS-342E ; Piezas opcionales)

:\IE: 05 410 340.5

202-2

1.5 0.6 1:5 0.6
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C10.3%") B3{% (BAS-342E ; #+ 7 > 3 > &B&a) / Feed mechanism (BAS-342E ; Option parts)

/ Transportvorrichtung (BAS-342E ; Sonderzubehér)
/ Mécanisme de I'entrainement (BAS-342E ; Piéces en option)
/Mecanismo de la alimentacion (BAS-342E ; Piezas opcionales)

REF.NO. CODE £ A1 NAME OF PARTS RV

"I “ Pneumatic type ”

5 $31164009 1{#4 I 7UN3007 2 WORK CLAMP ASSY, UN 300

5-1 $31165009 1|+ 4T 7 UN300 WORK CLAMP, UN 300

5-2 $17829001 2|l 7949T SHAFT SUPPORT

5-3 062681412 4|+~ 1437-40X14 SCREW, PAN SM4.37-40X14

5-4 100645003 4\ 4 x WASHER

5-5 104832009 2|dLt107 RUBBER CAP, 10.7

11 $47289101 1[38244 T 1 2UNLY 2 W-CLAMP PLATE ASSY, UN L 342

11-1 531167001 1|3824 4T 1 ZUN WORK CLAMP PLATE, UN 342

11-2 $17836001 2|*yxT 12T HINGE, WORK CLAMP PLATE

11-3 062681612 4|+ ~N2437-40X16 SCREW, PAN SM4.37-40X16

11-4 517837001 19T 12ETD7L HINGE SHAFT, L W-CLAMP PLATE

11-5 518014001 1FHT L2 EATTYR HINGE SHAFT, R W-CLAMP PLATE

11-6 014710522 2|7F b X 224767 K3 SET SCREW, SOCKET (CP) SM4.76

11-7 S47103001 1oTooEL R XJL STOPPER, L OT-SUPPORT PIN

11-8 $47104001 1oty X TR STOPPER, R OT-SUPPORT PIN

11-9 159269001 A R G BRI/ R D 7 SHOULDER SCREW, SM4.37

11-10 107017002 2|1FINnxYHx WASHER, WAVE SPRING 6.45

11-11 $31168000 1|44 T 1 2UN3007Y 3> CUSHION, W-CLAMP PLATE UN
<EWVEBTREYFX > <For Feed plate attchment>

201-1 $31256001 11442114475 9A300 t=1.0 |FEEDPLATEBLANK,A-300 T=1.0 ... t=1.0

201-2 $31257001 1l+42v1475>4c300 t=1.0|FEEDPLATEBLANK,C-300 .......... t=1.0
<HIBITS 4> < The blank for work clamp >

202-1 $31244001 L E 2 v 0 ) R t=4.0 |WORK CLAMPBLANK,LT=4.0 ...... t=4.0

202-2 $31245001 1AV T TIZIR cisivans t=4.0 |WORK CLAMPBLANK,RT=4.0 ...... t=4.0
"grayFHIA" " For One-touch work clamp assy “
<g#® I 7300X200mm> <Sewing area”300X200mm"” >

203 S47302001 1|OTHHTZAT S ccovnanes t=4.0 |OT-WORK CLAMP ASSY, 4 ........... t=4.0

203-1 $30995000 1|oT# % T 4(300) OT-WORK CLAMP, 4-300

203-2 S47169001 20T T 12 PIN, ONE-TOUCH

203-3 S01696001 2|Y%Z % 3.57X6 SCREW, FLAT SM3.57X6
<#® T 7300X200mm> <Sewing area”300X200mm" >

203 S47303001 1[OTAHT3TE  suwsisiss t=3.0 |OT-WORK CLAMP ASSY,3 ........... t=3.0

203-1 $30997000 1|oT# % I 3(300) OT-WORK CLAMP, 3-300

203-2 S47169001 2joTAY TAR S ES PIN, ONE-TOUCH

203-3 S01696001 2|% 7 % T3.57X6 SCREW, FLAT SM3.57X6
<gE® T ') 7300X200mm> <Sewing area”300X200mm”“ >

203 S47304001 1oty xT293 ......... t=2.0 | OT-WORK CLAMP ASSY,2 ........... t=2.0

203-1 $30999000 1|oT# # I 2(300) OT-WORK CLAMP, 2-300

203-2 S47169001 2[0TA YT 1 2 LT ES PIN, ONE-TOUCH

203-3 S01696001 2|%Z % U3.57X6 SCREW, FLAT SM3.57X6
<4y -—TERE> <For Gauge parts>

225 $32035001 1W\ro7sox%vas144873 H-POSITION STANDARD PLATE ASSY ¥

151-V42-202
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J¢ Parts which have an asterisk (%) in the RM colum are parts which have been assembled and adiusted to high precisions. These parts should
never be disassembled.

¥ Die in der Kolonne RM mit einem Asteriskus (3% ) bezeichneten Teile sind mit hoher prazision zusammengebautund eigestellt worden.
Aus diesem Grunde diirfen diese Teile niemals zerlegt werden.

¢ Les piéces désignées par un astérisque (i) dans la colonne RM sont des piéces qui ont été assemblées et réglées avec une grande précision.
Il ne faut en aucun cas déposer ces piéces.

¥ Laspartes que tienen un asterisco (%) en la columna RM son las partes que han sido armadas y ajustadas a alta precisién.
Estas partes nunca deberdn ser desarmadas.
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C11 .3k ") B3{R (BAS-342E ; # 7'~ 3 > EB&h) / Feed mechanism (BAS-342E ; Option parts)
/ Transportvorrichtung (BAS-342E ; Sonderzubehor)
/ Mécanisme de |’entrainement (BAS-342E ; Piéces en option)
/ Mecanismo de la alimentacién (BAS-342E ; Piezas opcionales)

151-V42-202
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C11 3% B{% (BAS-342F ; # 7 3 > &B&R) / Feed mechanism (BAS-342E ; Option parts)
/ Transportvorrichtung (BAS-342E ; Sonderzubehér)
/ Mécanisme de I'entrainement (BAS-342E ; Piéces en option)
/ Mecanismo de la alimentacién (BAS-342E ; Piezas opcionales)

REF.NO. CODE Q'TY EvAdq NAME OF PARTS
204-1 $31259101 1 hey by ¥14238217 3 C-HOLDER PLATE ASSY, 342 L
204-1-1 $31260101 1Mhev a4 423420 HOLDER PLATE, 342L CASSETTE
204-1-2 519629001 2|V b TES PIN, CASSETTE HOLDER
204-2 $33720001 1heyho¥1422267 3 C-HOLDER PLATE ASSY, 726
204-2-1 $33721001 1MHheyhvv145226 HOLDER PLATE, Z26 CASSETTE
204-2-2 $13007001 2lhtevy roTES PIN, CASSETTE HOLDER
204-2-3 021660306 2|32+ +318-40 NUT, 3SM3.18-40
205-1 $19630001 1\hey ko zq CASSETTE PLATE BODY
205-2 $31261001 1hey bR 213820 CASSETTE PLATE, 342 L
206 $31262000 HEEPANVEEE LOWER PLATE, CASSETTE
207 $31263000 1|pey r+n142—-2 ... t=2.0 |INNERPLATE,2T=2.0CASSETTE .... t=2.0
207 $31264000 1|heY rh+Hn12—1 ... t=1.0 |INNERPLATE, 1 T=1.0CASSETTE .... t=1.0
208 $31265000 1€y rT142—-2 ... t=2.0 |UPPERPLATE,2T=2.0CASSETTE .... t=2.0
208 $31266000 1lhe€Yy rhT142—-1 ... t=1.0 |UPPERPLATE, 1 T=1.0CASSETTE .... t=1.0
209 152632001 1|Famnos33¥ HINGE ASSY, R
210 152633001 HEERIAVEZ AR Y| HINGE ASSY, L
211 $31273001 1|# 4T 4 %2C1(300) WORK CLAMP PLATE, C-1/300
2121 502853001 AHT/kx1 o t=0.4 [SPRING,PLATE1C-1 ......ccvuunnnnn t=0.4
212-2 502854001 NAYINZ2 oL t=0.6 [SPRING,PLATE2C-1 ......cvvnunnnn. t=0.6
212-3 502855001 MNAHYITNZR3 e t=0.8 [SPRING,PLATE3C-1 .......civuvnnnn t=0.8
213 107419002 1> x %437 SCREW, SM4.37
260 $47607001 e o494 I57 342 HINGE SUPPORT JIG ASSY, 342
260-1 S47608001 1eroyygIyva2 HINGE SUPPORT JIG, 342
260-2 $17836001 2(#yT142E> D HINGE, WORK CLAMP PLATE
260-3 062681612 4|+ ~1437-40X16 SCREW, PAN SM4.37-40X16
260-4 $17837001 1[#HT A 2EXFTIL HINGE SHAFT, L W-CLAMP PLATE
260-5 518014001 L o B A HINGE SHAFT, R W-CLAMP PLATE
260-6 014710522 2(7F b X2 V4767 K3 SET SCREW, SOCKET (CP) SM4.76
261 $47609001 1|AHTUNT T 7 342 JIG ASSY, WORK CLAMP (UN) 342
261-1 S47610000 1|AHTUNY 7482 JIG, WORK CLAMP (UN) 342
262 $47611001 R PRPEE DY) JIG, CASSETTE HOLDER PLATE 342

151-V42-202



D . # I 4 Bi{% / Work clamp lifter mechanism / Stoffhalterheber / Releveur de pinceur
/ Mecanismo del levantador del prensor

26-2

26-3

26-4

26-5

43
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D . #RT 4 B3R/ Work clamp lifter mechanism / Stoffhalterheber / Releveur de pinceur

/ Mecanismo del levantador del prensor

REF.NO. CODE Q'TY EviAg NAME OF PARTS RV
1 S47140001 NArIAYIHLY 3 STEPPING WORK CLAMP CAM ASSY
1-1 S$47141001 NP P E i i DA STEPPING WORK CLAMP CAM
1-2 014760622 2|7+ F XA %595 SET SCREW, SOCKET SM5.95
1-3 623033000 1|2~ %9 476805VV BALL BEARING, 6805VV
2 543693000 1horyvrgzLony STEPPING WORK CLAMP CON. ROD
4 150460001 1|u-upA 2 U LiIN=T7 U-UD FEED LIFTER LEVER SHAFT
5 150461001 1|+ Va0 FEED ROLLER
6 107453001 2| H % WASHER
7 021750102 113+ +556-32 NUT, 1 SM5.56-32
8 517871101 1ALy AHIIFR STEPPING WORK CLAMP ARM, R
9 017751412 1[4 +5.56X14 BOLT, SM5.56X14
10 $17872101 1A IAHITITF STEPPING WORK CLAMP ARM, F
11 148196000 1T ARG Ry FAZILL SPREADER SHAFT BUSH, L
12 148197000 17 XARHFEHIFXAZIR SPREADER SHAFT BUSH, R
13 517873101 1155590099 5 STEPPING LINK ASSY
14 155167002 2|4 %7556 SHOULDER SCREW, SM5.56
15 111466101 1|AHTHEY PRESSER BAR
16 145472001 1A THEI A RN PRESSER BAR BUSH
17 $31012001 1x4zFaneyxy PRESSER ADJUSTING SCREW
18 $31013001 1|Favevxyyv3iIr+vth PRESSER ADJUSTING NUT
19 S10111101 R E s WA SPRING
20 $10112001 1MNryInz7o+4 SPRING GUIDE
21 $48665001 1A THRIFTX PRESSER BAR GUIDE BRACKET
22 062681212 1|3~ 33437-40%12 SCREW, PAN SM4.37-40X12
23 $10371001 1Ay TEKEIY T2 - PRESSER BAR LIFTER
24 $10372100 HER ET X £ 3 A A% b~ CUSHION
25 048040342 1|+ x7E4 RETAINING RING, E4
26-1 $42843001 1AH94T7YA PRESSER FOOT, A
27 $13399001 1|12 % % T357X12 SCREW, SM3.57X12
28 S03677001 vFES WASHER
"A7oa maE" " OPTION PARTS ”
26-2 $42844001 1|#4T7v8 PRESSER FOOT, B
26-3 $42845001 1|+ 7oC PRESSER FOOT, C
26-4 $42846001 1|#4xT7>D PRESSER FOOT, D
26-5 542847001 1|#4T72E PRESSER FOOT, E
26-6 158592001 1+4T7>6G PRESSER FOOT, G
26-7 157237001 1|47 oF PRESSER FOOT, F
26-8 542848001 1A94T72) PRESSET FOOT, J
30 $33251001 1Ay T/i% SPRING
151-V41-204
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. YL KRR / Thread breakage detector mechanism / Fadenbruchfihler

/ Mécanisme du détecteur de cassure du fil / Mcanismo del sensor de cortes en el hilo

45
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E. YL BHIRE / Thread breakage detector mechanism / Fadenbruchfuhler

/ Mécanisme du détecteur de cassure du fil / Mecanismo del sensor de cortes en el hilo

REF.NO. CODE Q'TY BELXA NAME OF PARTS R

<7-JxX> <Rotary-type >

1 $43834109 1Ma-2)—-q4rxLH2F73 TR. BREAKAGE DETECTOR ASSY, R

1-1 518032001 NI rFLALF TSI RT3 DETECTOR BRACKET ASSY

1-2 144504001 PARE 7 ok THREAD GUIDE DISC

1-3 146206009 NArPoFAHI4HT THREAD GUIDE DISC PRESSER

1-4 146058001 1|7LFryarnz PRE-TENSION SPRING

1-5 146059001 H7vF7eyarrvyh PRE-TENSION NUT

1-6 146060000 1MFY btz SPRING

1-7 155510001 14 bFII2FY F TENSION NUT

1-8 157255100 1M7=-Y-A PULLEY, A

1-9 025030135 Ne>¥H%x2373 WASHER, PLAIN S 3

1-10 048020342 1| b X7E2 RETAINING RING, E2

1-11 543835100 1M1 bxLT7A b -7 3 SENSOR ASSY

1-12 518037009 1Ner¥—hn- SENSOR COVER

1-13 062301616 1|#~am3x16 SCREW, PAN M3X16

4 062670612 1|3 ~2357-40%6 SCREW, PAN SM3.57-40X6

5 146080000 1Ma-r7>a CORD BUSH
"AT T ma” " OPTION PARTS “
<E-Ltr¥-xX> <Beam-type>

6 543836201 NI rELALFUIFEY MF TR. BREAKAGE DETECTOR SET, F

6-1 543977101 NI rXLALFFI 3 TR. BREAKAGE DETECTOR ASSY, F

6-1-1 $43279100 "W7r721=vr AMP UNIT

6-1-2 062300612 2|7#~13X6 SCREW, PAN M3X6

6-1-3 025030232 2|ESHHXF2I3 WASHER, PLAIN M 3

6-1-4 529468100 1|774/82=Y kN FIBERUNIT, N

6-1-5 062300612 1|+ ~23x6 SCREW, PAN M3X6

6-2 152889001 1M3Uxqbhy THREAD RETAINER

6-3 117936009 1dLatr94 RUBBER CAP, 9.4

6-4 502657101 1Ma-r+4zT CORD HOLDER

151-V41-219

46




F . T#hES1% / Lower shaft mechanism / Untere Welle / Mécanisme de l'arbre inférieur

/ Mecanismo del eje inferior

" WifamskE
/ For Supply parts "

31—
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27128124125 \_ _____ = el _,'/
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F. T#hRE3{% / Lower shaft mechanism / Untere Welle / Mécanisme de I'arbre inférieur
/ Mecanismo del eje inferior

REF.NO. CODE  [q1vY Bl 41 NAME OF PARTS RV
1 141786001 1\v57aY Fd 2T SHOULDER SCREW, CRANK ROD
2 104689002 1+ r7.14 NUT, SM7.14
3 014680622 17+ xx24377K32 SET SCREW, SOCKET (CP) SM4.37
4 510145001 I EIZANIE Y ROCKER GEAR
5 $11314101 N ERANrE & 2 ROCKER GEAR SHAFT
6 014760622 2|7+ b X% U595 SET SCREW, SOCKET SM5.95
7 $21774001 11ty va5—7 3 SET SCREW COLLAR ASSY
7-1 123006001 2[rx % U635V K3 SET SCREW, (CP) SM6.35
9 048080342 1|k x7E8 RETAINING RING, E8
10 110494001 REES WASHER, PLAIN 9.5
1 $17896001 2 &k R LOWER SHAFT ASSY
12 $10149101 1\oavsxan LOWER SHAFT BUSH
13 014760622 17+ b 2%TU595 SET SCREW, SOCKET SM5.95
14 152678101 1h=Fantysy SHUTTLE HOOK ADJUSTING STUD
15 081003670 1oV > %pPw3 O RING, PW3
16 S03704002 1y v -3 SET SCREW COLLAR ASSY
16-1 014770622 2|7+ b X 226357K % SET SCREW, SOCKET (CP) SM6.35
20-1 $41644001 1INVE X HhTR217 3 SHUTTLE RASE BASE ASSY, NV
20-1-1 S40886001 1INNF A H 2 A SHUTTLE RASE BASE, NV
20-1-2 $02429101 B B W f SHUTTLE RACE THREAD GUIDE
20-1-3 062660412 2|+~ 1318-40X4 SCREW, PAN SM3.18-40X4
20-1-4 152683001 20 F AT MUV A SHUTTLE RACE BODY SETTING CLAW
20-1-5 152684101 2 n~w b)Y SPRING, COMPRESSION
20-1-6 402887001 2(¥H %32 WASHER, 3.2
20-1-7 062660712 2|+~ 3318-40X7 SCREW, PAN SM3.18-40X7
21 014760622 17+ rxx2595 SET SCREW, SOCKET SM5.95
22 152678101 1hwFaneyoy SHUTTLE HOOK ADJUSTING STUD
23 081003670 1lou > vpPw3 O RING, PW3
24-1 152681201 A AN DRIVER
25 018501422 1|7+ % bsx14 BOLT, SOCKET M5X14
26 048080342 1| b x7E8 RETAINING RING, E8
29 120438001 1M2vvxEer PIN, DOWEL
30-1 $15902401 1FELHr—273LA BOBBIN CASE ASSY, LA
30-1-1 516074101 1WWr=—2F3o1zxA TENSION SPRING, A
30-1-2 516492101 LB = e OAE & 7 SCREW, BOBBIN CASE SPRING
30-1-3 515667001 WomFso®rgonz SPRING, ANTI-SPIN
32 515665001 1[FKE>LA BOBBIN, LA
<HEHH> <For Medium-weight materials >
- 152682101 1|xxn~<A SHUTTLE RACE BODY, A
515662991 1Fhh~vanas 3 SHUTTLE HOOK ASSY, LA W/BOX
<EHhA> <For Heavy-weight materials >
27-1 152686101 1|#x+H+8 SHUTTLE HOOK BASE, B
28-1 $15663991 1|#+hAh<B/HNIY 3 SHUTTLE HOOK ASSY, LB W/BOX
"r7va B&" " OPTION PARTS ”
<WPZ7vyFERER> <For Wide perfect stitch device >
20-2 S40837001 TlznrxHh~w21WPY 2 SHUTTLE RACE BASE ASSY, WP
20-2-1 540838001 1+xH~<521WP SHUTTLE RACE BASE, WP
20-2-2 S40839001 1WAt rT7FTWP SHUTTLE RACE THREAD GUIDE, WP
20-2-3 062660412 2|7~ 3318-40X4 SCREW, PAN SM3.18-40X4
20-2-4 152683001 VAR A R VB SHUTTLE RACE BODY SETTING CLAW
20-2-5 152684101 2(FrH2 b)Y FNR SPRING, COMPRESSION
20-2-6 402887001 2|¥H %32 WASHER, 3.2
20-2-7 062660712 2|+ ~2318-40X7 SCREW, PAN SM3.18-40X7
24-2 $40840001 1|FZ1/8=wp DRIVER, WP
27-2 $40841101 1|#+Hnwwp SHUTTLE RACE BODY, WP
151-V41-305
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F . T&hR9{% / Lower shaft mechanism / Untere Welle / Mécanisme de |'arbre inférieur
/ Mecanismo del eje inferior

(T T T T T T T N\
" RS 20-1-220-1-3 | 29
/ For Supply parts " I i |
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31 @ : <o il /\
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J_ l/ ‘;‘Eé:‘ '1'5\:
TN N CF 2016 !
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F. T#4R31% / Lower shaft mechanism / Untere Welle / Mécanisme de |'arbre inférieur
/ Mecanismo del eje inferior

REF.NO. CODE Q'TY B Aq NAME OF PARTS RM

"7y a m&" " OPTION PARTS “

28-2 540842991 2 F EAVIZA A SHUTTLE HOOK ASSY, WP W/BOX

30-2 540843001 1RE =27 IWP BOBBIN CASE ASSY, WP

30-2-1 540845001 1Mr—2F3 /8 32WP TENSION SPRING, WP

30-2-2 516492101 LB - PAE & 37 SCREW, BOBBIN CASE SPRING

30-2-3 $15667001 M Ar P v ZAE S SPRING, ANTI-SPIN
" WS " For Supply parts ”

31 $15667001 W Ar 2P v ZAT & SPRING, ANTI-SPIN

151-V41-305
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G . #a;miEERI{R / Lubrication / Schmierung / Lubrification / Lubricacion

38 39 37
13

2.4

36
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G . ¥ BB RS1% / Lubrication / Schmierung / Lubrification / Lubricacion

REF.NO. CODE |QTY B Ao NAME OF PARTS R, |
1 152948001 {1 kY reE OIL WINDOW
2-1 $10364001 1moss%amays WICK SUPPORT
2-2 $17901000 | 1|7 3&% WICK, 4X4 (L = 460)
23 $10478000 1oy kxamazIut FELT
2-4 $17902000 1Hle=nsFa-7 OIL TUBE, L= 180
3 142268001 1la-rx4xL CORD HOLDER, L
4 062670612 1|3 ~2357-40%6 SCREW, PAN SM3.57-40X6
5 $10155000 1247570 b FELT
6 $10156000 1|4 3 e Taxa WICK, 4X4 (L = 1000)
7 $17903000 1le=nza-7 OIL TUBE, L=530
8-1 $21527001 1o er2amayy WICK SUPPORT
8-2 152955001 1les23k% FLAT WICK, L=210
8-3 $17905000 117 3 cxaxa WICK, 4X4 (L = 370)
8-4 $17906000 1leznzra-7 OIL TUBE, L =320
9 062680612 1|3 ~24.37-40x6 SCREW, PAN SM4.37-40X6
10 $10162201 1Ay KEYeEHHT WICK SUPPORT
11 104567001 3lv3eEHyx WICK SUPPORT
12 $17907001 1yvaso%amaysz LOWER SHAFT WICK SUPPORT
13 517908000 1vas9%2927T0h LOWER SHAFT WICK FELT
14 $17910000 1le=nza-7 OIL TUBE, L=130
15 $17911000 117 3 c ®axa WICK, 4X4 (L = 360)
16 062680812 | 2|+ ~2437-20x8 SCREW, PAN SM4.37-40X8
17 117150001 1a-rs4Thx CORD SUPPORT
18 062670612 1|+ ~2357-40x6 SCREW, PAN SM3.57-40X6
19 $10167000 1|7 3 e Eaxa WICK, 4X4 (L = 200)
20 $17906000 | 2|E=iFa1-7 OIL TUBE, L=1320
23 142268001 2[a-kx9IL CORD HOLDER, L
24 062670612 | 3|+ ~2357-20x6 SCREW, PAN SM3.57-40X6
25 047251640 1|27 Us5ELAW2S PIN, SPRING ROLL AW2.5
27 142268001 12— k44Tl CORD HOLDER, L
30 107149001 1zzur FELT
32 113006001 17zt FELT
33 106436001 117z FELT
34 $17905000 114 3 e Taxa WICK, 4X4 (L = 370)
36 340400001 =gt F BEAD BAND
37 $33252001 1lvavs 7T rs4T FELT SUPPORT
38 062680612 1|4 ~24.37-40%6 SCREW, PAN SM4.37-40X6
39 148847001 1|44 % WAGSHER, PLAIN 4.76
40 509043000 | 2|7z b FELT
a1 108802001 114 3 e Eaxa WICK, 4X4 L = 250
42 108802001 1|7 2 £ Eaxa WICK, 4X4 L = 250
151-V41-350
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H . %@ > B81% / Threading mechanism / Fadenfihrungsvorrichtung / Mécanisme de |’enfilage
/ Mecanismo del enhebrado

" #7vavEs / OPTION PARTS "

— -
(o S 2
32-3 32-2
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H . %:# > B8f®% / Threading mechanism / Fadenfihrungsvorrichtung / Mécanisme de |I'enfilage
/ Mecanismo del enhebrado

REF.NO. CODE Q'TY B XA NAME OF PARTS RV

1 152869001 1| 7-L1b3F ARM THREAD GUIDE

2 062710712 1|+ ~2476-32X7 SCREW, PAN SM4.76-32X7

3 152870001 1W\7—4Lv1bhy ARM THREAD GUIDE

2 062670612 1|3 ~2357-40X6 SCREW, PAN SM3.57-40X6

5 113316001 LR AN O N o ARM THREAD GUIDE

6 060670612 1[/N4 > K357-40X6 SCREW, BIND SM3.57-40X6

7 159224001 1|\ 7—L1bhy ARM THREAD GUIDE

9 152872001 1M1 bFan 24841 TENSION BRACKET

10 114294001 1R (e 2 ORING

____________________ e U S
<+HEMA> <For Medium-weight materals >

1" 145519001 AR NURAYS SPRING
<E#HmA> <Fro Heavy weight materials >

" 144588001 LIRS NURAE ;] SPRING, B

12 150551000 1M1 raXES PIN

13 116922001 1A bFaAm oKy TENSION STUD

14 $12441001 B PZAC Wk kS WASHER

15 $11182009 NI rFIAIIFY LT3 THREAD TENSION NUT ASSY
<HEMH> <For Medium-weight materals >

16 104525001 MNArFIToNR% TENSION SPRING
<E#HA> <Fro Heavy-weight materials >

16 107606001 1A bFI N TENSION SPRING

17 159805001 1|1 rFa9 29544 TENSION DISC PRESSER

18 145446001 2|11 b FIAH 5 TENSION DISC

19 100402004 1|k x%T357 SET SCREW, SM3.57

20 $10469001 17+ b x%U595 SET SCREW, SOCKET SM5.95

21 115186001 1214 bFam oKy MAIN THREAD TENSION STUD

22 100136001 N rFIAIFY R TENSION NUT

23 115188001 1|24 bF3o N2 TENSION SPRING

24 145446001 2|11 hFIAHOHS TENSION DISC

25 152881001 1zxL 12173 NEEDLE COOLER ASSY

26 013760612 T b X2T5957HK 3 SET SCREW, (CP) SM5.95

27 152883000 1|7 T b8Xx155 FELT, 8X15.5

28 152884001 TNTxL11rhy NEEDLE COOLER THREAD GUIDE

29 062670412 1|+~ 2357-40X4 SCREW, PAN SM3.57-40X4

32-1 502438001 N AVE Sk (W o NEEDLE BAR THREAD GUIDE, A

33 152891101 TINDEGX2DS T oF A THREAD GUIDE, NEEDLE BAR BUSH
i - " OPTION PARTS ”

32-2 502439001 HAVE A S VA E: NEEDLE BAR THREAD GUIDE, B

32-3 $41222101 L AVE R S AS S d: NEDDLE BAR THREAD GUIDE, B

151-V41-401
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J . $%%RJ{% / Bobbin winder mechanism / Spuler / Mécanisme du bobineur
/ Mecanismo del devanador de la canilla

©—6
s
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] . %%R81% /Bobbin winder mechanism/Spuler/ Mécanisme du bobineur
/ Mecanismo del devanador de la canilla

REF.NO CODE Q'TY B XA NAME OF PARTS RM
1-1 517916001 1lm77% TOP COVER
1-2 $10172001 HEE S &I ZA BOBBIN WINDER LEVER SHAFT
1-3 152984052 1|1 bexLIS= BOBBIN WINDER LEVER
1-4 141550001 1l71oL=K2n4 SPRING HOOK
1-5 152936001 1|1 58% SPRING, PLATE
1-6 152937001 1|4 % WASHER
1-7 062670612 1|3 ~2357-40%6 SCREW, PAN SM3.57-40X6
1-8 159486001 1|#4% WASHER
1-9 048050342 1|k x7E5 RETAINING RING, E5
1-10 152940001 B S E PR P BOBBIN WINDER CLAW STUD
1-11 510173001 1|#Es 4T BOBBIN PRESSER
1-12 501998001 1|72=v% k%2357 SET SCREW, SM3.57
1-13 142566001 IS E DT BOBBIN WINDER CLAW
1-14 014680422 2|7+ F X %8377 K3 SET SCREW, SOCKET (CP) SM4.37
1-15 510438001 IS E PR E PN SPRING, TWIST
1-16 048050342 2|k X 7ES RETAINING RING, ES
1-17 152933001 11 rexvs BOBBIN WINDER SHAFT
1-18 154528001 11 rv%o0~ BOBBIN WINDER WHEEL
1-19 120448001 =P RUBBER RING
1-20 014680422 2|7+ b X% U837 K3 SET SCREW, SOCKET (CP) SM4.37
1-21 510174000 HEE=VELEE: DUST GUARD PLATE
1-22 510268001 11 5% SPRING
1-23 510175001 1|2 RSy STOPPER SHAFT
1-24 157968001 1122 KNIFE
1-25 062680712 1|+~ 2437-40%x7 SCREW, PAN SM4.37-40X7
1-26 047201042 1|27 U5 E>Aw2 PIN, SPRING ROLL AW2
1-27 159574101 RS ELPE ) TENSION STUD
1-28 021680202 1|7v r22 2437 NUT, 25M4.37
1-29 100136001 11 rFamoF+Y b TENSION NUT
1-30 144110001 1van—ntrFanonz THREAD TENSION ADJUST SPRING
1-31 145446001 2|1 FFIAHIHS TENSION DISC
1-32 144105000 HEELPHRELEL L E FLANGE WASHER, TENSION SPRING
1-33 148294001 1|7+ F 4393577 %3 SET SCREW, SOCKET (CP) SM3.57
1-34 141590001 IESN PP THREADING BAR, U
1-35 150553003 1|#V r5.95 NUT, SM5.95
2 062711212 6|+ ~1476-32X12 SCREW, PAN SM4.76-32X12
3 $47174000 1M1 rex7-U BOBBIN WINDER PULLEY
4 014760622 2|7+ Fx%T595 SET SCREW, SOCKET SM5.95
5 115183101 114 ka4 THREAD GUIDE
6 062711012 1|3+ ~2476-32x10 SCREW, PAN SM4.76-32X10

151-V41-402
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K. %] Bif% / Thread trimmer mechanism / Fadenabschneidevorrichtung

/ Mécanisme de coupe-fil / Mecanismo de la cortadura de hiros
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K. %4%)') 8% / Thread trimmer mechanism / Fadenabschneidevorrichtung
/ Mécanisme de coupe-fil / Mecanismo de la cortadura de hiros

REF.NO. CODE Q'TY EL XA NAME OF PARTS rRM|

1 $37066001 HEEE VA THREAD TRIMMER CAM ASSY

1-1 518653001 RS UF, PA THREAD TRIMMER CAM

1-2 014770622 2|7F b Xx2T6357 K3 SET SCREW, SOCKET (CP) SM6.35

3 $10178001 1YL/ R NIYT 15 SOLENOID SETTING PLATE

4 062681012 2|+ ~1437-40X10 SCREW, PAN SM4.37-40X10

5 $10179001 1YL /4 FLIN=7 3 SOLENOID LEVER ASSY

6 062671012 1|+ ~N2357-40X10 SCREW, PAN SM3.57-40X10

7 517918201 NI RYLIN=ToF1TY DRIVING LEVER GUIDE SHAFT

8 231071001 1| % 2JL8X15 BUSH, 8X15

9 518919001 AR S B R DRIVING LEVER COLLAR

10 014760622 2|7+ b X %595 SET SCREW, SOCKET SM5.95

11 048070342 2| N XTE7 RETAINING RING, E7

12-1 S$30117101 1NMArFUIFEILN=9 3 TH-TRIMMER DRIVING LEVER ASSY

12-2 153597001 PRGN A &/ b A LOWER THREAD RETAINER COLLAR

12-3 $30033001 114> 29357 SHOULDER SCREW, SM3.57

12-4 148813001 AR B WASHER

12-5 106129002 1|+ k357 NUT, SM3.57

12-6 028350242 1|82 #H %235 WASHER, SPRING 2-3.5

13 014770622 1|7+ b XxxTU6357 K3 SET SCREW, SOCKET (CP) SM6.35

14 159905001 1M XXAFIAYEY R ADJUSTTING SCREW

15 106147002 1|+ r794 NUT, SM7.94

16 510189001 HWIKRITYIERINZR SPRING

17 502354001 HEESE X PF 7 SHOULDER SCREW, B

18 $17922001 17 KL= pUn DRIVING LEVER STOPPER

19 107093002 2|2 x327437 SCREW, SM4.37

20 025680232 2l HxF19437 WASHER, PLAIN M 4.37

21 510267001 11 b0y KsY 3 THREAD TRIMMER ROD ASSY, S

21-1 $10191001 1|1 bx0UDOYKS THREAD TRIMMER ROD, S

21-2 141492001 1|23y ¥573 JOINT ASSY

21-2-1 141493001 1127y ¥5424 JOINT

21-2-2 141331001 I B Fa Ry G % | BUSH

21-3 106588003 2|+ k595 NUT, SM5.95

22 $10192001 114> 2437 SHOULDER SCREW, SM4.37

23 510193001 11 rxULN=D THREAD TRIMMER LEVER, D

24 $10194001 1M1 rxULIN=U THREAD TRIMMER LEVER, U

25 $10195001 1N rxILI=9 LEVER SHAFT

26 110367001 1|1¥ 4z WASHER, PLAIN SPECIAL 8

27 048060342 1|~ X7E6 RETAINING RING, E6

28 014760622 1|7+ b %x%Y595 SET SCREW, SOCKET SM5.95

29 $10196101 1M1 rF)LI—EF/Z SPRING, EXTENTION

30 110146001 1F3mE VxR 284S SPRING HOOK, S

31 $17923001 1« r%xUOY KL THREAD TRIMMER ROD, L

32 510192001 114> 22437 SHOULDER SCREW, SM4.37

33 025680232 1NeESHHRF1437 WASHER, PLAIN M 4.37

34 021680202 2|V k221437 NUT, 2SM4.37

35 $17924101 HPPZ P12 CONNECTING LEVER

36 $17925000 1L LiIN—HHT CONNECTING LEVER SUPPORT

37 018501222 2|7+ E I b 5X12 BOLT, SOCKET M5X12

38 183827001 1|ty bh5—-23 SET SCREW COLLAR ASSY

38-1 014770622 2|7+ P XXT6357 K3 SET SCREW, SOCKET (CP) SM6.35

40 $49059001 1MM1rxULLHLY 3 TH-TRIMMER CONNECTING ROD ASSY

41 $18055001 2|5 2437 SHOULDER SCREW, SM4.37
<BAS-341EH > <For "BAS-341E" >

42 $17929001 IAVEE] NEEDLE PLATE
<BAS-342EH > <For "BAS-342E" >

42 $30957001 1n)1% NEEDLE PLATE

151-V41-403
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K. %t E{% / Thread trimmer mechanism / Fadenabschneidevorrichtung
/ Mécanisme de coupe-fil / Mecanismo de la cortadura de hiros
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K . %t)) B8{% / Thread trimmer mechanism / Fadenabschneidevorrichtung
/ Mécanisme de coupe-fil / Mecanismo de la cortadura de hiros

REF.NO. CODE _[qQTY Eo A1 NAME OF PARTS RM|
43 510204101 1M1 rxULHY THREAD TRIMMER CONNECTING ROD
44-1 $10205001 LI R ZAY S MOVABLE KNIFE ASSY
45 $10208001 LN RS2V 2 AR t=0.4 |SPACER, MOVABLEKNIFET=0.4 ..... t=0.4
45 510208002 L BRI ZAY, P AN t=0.5 |SPACER, MOVABLE KNIFET=0.5 ..... t=0.5
45 $10208003 1 EBND Y oo t=0.6 |[SPACER, MOVABLEKNIFET=0.6 ..... t=0.6
49 S00705001 RS 2AY A MOVABLE KNIFE COLLAR
50 $10209101 1> x%2437 SCREW, SM4.37
51-1 $10210101 1az1n FIXED KNIFE
52 111140002 2| x %2238 SCREW, SM2.38
53 158384001 2|45 %2437 SCREW, FLAT SM4.37
54 106629002 2| X %2437 SCREW, SM4.37
<EHH> <For Heavy-weight materials >
55-2 $10212101 1IN Y TFFLEE ivnnns 2.6 |NEEDLE HOLEPLATE,E .............. 22.6
<HEHH> <For Medium-weight materials >
55-3 $10213001 1D TFF12F ........ @22 |INEEDLEHOLEPLATE, F  :vissinsensniis 22.2
56 100360003 2[5 %2238 SCREW, FLAT SM2.38
"A7va " " OPTION PARTS ”
44-2 531612001 1|1 Egng 3 MOVABLE KNIFE ASSY
44-3 $40934101 11 KoLy 2 MOVABLE KNIFE ASSY, L
44-4 540846001 114 K2/ \wp7 3 MOVABLE KNIFE ASSY, WP
51-2 530128001 1MaF4nyanay FIXED KNIFE, HARD MATERIAL
55-1 510211001 1NNV TFLEA ... @1.6 |[NEEDLE HOLEPLATE, A .............. 1.6
55-4 $25127001 VAN FF AR, cuisaninss 233 |NEEDLE HOLE PLATE, L.+ sy s s s 5000 50 23.3
55-5 529997001 1[AYFFLED cisnsises 2.6 |[NEEDLEHOLEPLATE,D .......ccunnn.. 2.6
55-6 $30450001 1NYTFLEH ...l @2.6 |NEEDLE HOLEPLATE,H .......ccuunn 2.6
55-7 $30925001 1NV F7+12ED ....... @3.4 INEEDLE HOLE PLATE,ED ............. 23.4
55-8 $30926001 1INYTFLEED coinss @22 |{NEEDLE HOLEPLATE,FD ...c.ovcscuss 22.2
55-9 540217001 1NV TH123F5) @3.0 [NEEDLEHOLEPLATE,3 .............. 23.0
55-10 $34348001 1HNUT7F12Mm ... @4.0 INEEDLE HOLEPLATELM ....cvvnn.n.. 4.0
151-V41-403
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L . % #.- B{% / Thread wiper mechanism / Fadenwischvorrichtung / Mécanisme de tire-fil
/ Mecanismo del limpiador de hilo

99—
6 —@p

8-1

3—Ca

=2
141320 2122 164\»@819
17

M. 70%5<—R&k (+ 7 a >~ 8&) / Programmer (Option parts) / Programmiervorrichtung (Sonderzubehdr)
/ Programmateur (Piéces en option) / Programador (Piezas opcionales)

151-V41-405

" 47y avssm/ OPTION PARTS "
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L. %3%L 1 B8{% / Thread wiper mechanism / Fadenwischvorrichtung / Mécanisme de tire-fil
/ Mecanismo del limpiador de hilo

REF.NO. CODE Q'TY B XA NAME OF PARTS R
1 $41206001 HHER YA A FAES THREAD WIPER SPRING
2 $41205001 1es¥H % WASHER, PLAIN
3 $25456001 2|75 TE PLUNGERPIN
4 $41207000 1 A~N=—%TdL4 SPACER RUBBER
5 $37147109 1L /4R MN)Y T 1 RE SOLENOID SETTING PLATE, E
6 018681022 2|7+ ®KI +437X10 BOLT, SOCKET SM4.37X10
7 100645003 2|1¥ 4 % WASHER
8-1 $37148109 1|/ 14 KAIN—E SOLENOID COVER, E
8-2 537806109 AR G, AT - k] SOLENOID COVERLID, E
8-3 008400604 2|+ 5 234X6 SCREW, TRUSS M4X6
9 062680512 2|+ ~1437-40X5 SCREW, PAN SM4.37-40X5
11 $25456001 175>y PLUNGERPIN
12 542858001 HER A AR P THREAD WIPER CONNECTING LEVER
13 $10217001 LR AT A G742 7 B THREAD WIPER CRANK ASSY
14 110735001 1¥ 4% WASHER
15 048030342 1k x7E3 RETAINING RING, E3
16 025750132 1e>¥H %556 WASHER, PLAIN S 5.56
17 S$10470101 174/ — WIPER
18 146288001 1N MNFZATIH5— THREAD WIPER STUD COLLAR
19 060680512 1|/¥1 > K437-40X5 SCREW, BIND SM4.37-40X5
20 048040342 1|k Xx7E4 RETAINING RING, E4
21 502672002 I ESAY A AL & ] THREAD WIPER SUPPORT
22 062680512 2|+ N 13437-40X5 SCREW, PAN SM4.37-40X5
23 S$02677001 1Yy bh5- SET SCREW COLLAR
24 144458001 1\ 727Y%bx32U357 SET SCREW, SM3.57
25 502678001 17141 =nx% SPRING
151-V41-405

M. 707 5% —B& (# 72 3 »&8&)/Programmer (Option parts) / Programmiervorrichtung (Sonderzubehor)
/ Programmateur (Piéces en option) / Programador (Piezas opcionales)

REF.NO. CODE Q'TY Eoxd NAME OF PARTS RM

1 $43249001 117a95~%-43 PROGRAMMER ASSY

1-1 $43250000 1170%95~v-1T74% TOP COVER, PROGRAMMER
1-2 $43251000 117095~%-v4224% LOWER COVER, PROGRAMMER
1-3 $43252000 1|1¥F—FK—-FA~A=—H SPACER, KEYBOARD

1-4 $43253000 LNt el N WAV RUBBER SHEET, KEYBOARD

1-5 $43254000 1|F-—K=-KI—+t KEYBOARD SHEET

1-6 037301015 4\vF N2 E3X10 TAPPING SCREW, PAN V M3X10
1-7 S$43255000 1|{Lcon /N — LCD COVER

1-8 $43256000 1|Lco LCD

1-9 $43257000 IO ELESVACE B INVERTER, LCD

1-10 037200615 1|vFr~g Y Er2xe6 TAPPING SCREW, PAN V M2X6
1-11 $43271000 117a495%v—-v%%Y hA MAGNET, A

1-12 $43272000 1l17095~%—v%5%Y B MAGNET, B

1-13 037300615 6|VFH~NE2 Y E3X6 TAPPING SCREW, PAN V M3X6
1-14 $43267000 117a45~v—-a-¢ PROGRAMMER HARNESS

1-15 S$43268000 L EEZACE EVATEE 3§ INVERTER HARNESS

1-16 S$43270000 113—-KJY 2 aKR51 CORD BUSH, KR51

1-17 $43981000 27937 -8 HhiN— LOWER COVER, PROGRAMMER
1-18 $43259001 117095 v%1nN>2 3 PROGRAMMER PCB ASSY

1-19 543269000 1[PROM7O% 577 3 PROM PROGRAMMER ASSY

"FT7oaLma" " OPTION PARTS ”

- 540621000 1[EMIO 7 ESD-SR-15 EMI CORE, ESD-SR-15

1-21 149809000 112143V 7L BEAD BAND, L
151-V41-942
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N . %% x B{% / Thread nipper mechanism / Fadenspannvorrichtung / Mécanisme de pince-fil

/ Mecanismo de la mordaza para hilo

31 34

30 32 33
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N . %% x B{% / Thread nipper mechanism / Fadenspannvorrichtung / Mécanisme de pince-fil

~ /Mecanismo de la mordaza para hilo

REF.NO. CODE Q'TY Exq NAME OF PARTS rRM|
1 S47151001 1M1 bz xs3 TENSION RELEASE ASSY
1-1 $17933001 1M1 haXxTSHY R TENSION RELEASE BRACKET
1-2 $17934001 1A TFPIOPHLIN=-9 3 WORK CLAMP LIFTER LEVER ASSY
1-3 $10228001 14 b xLIN— TENSION RELEASE LEVER
1-4 $10229101 14T L/N—5% SPRING
1-5 S$47143001 IPZACE B @V, B CONNECTING ROD, W-CLAMP LIFTER
1-6 048040342 3|k XTE4 RETAINING RING, E4
1-7 $17937001 MNAHI7H5714%9 32 PRESSER BAR WIRE ASSY
1-8 147476001 114> %2437 SHOULDER SCREW, SM4.37
1-9 S47142001 ML= 1 7 Ky LIN— DRIVING LEVER, W-CLAMP LIFTER
1-10 107321003 114> %476 SHOULDER SCREW, SM4.76
1-11 021710102 1#+v 122476 NUT, 1SM4.76
2 $10243000 110225 > 7NK-3N CORD HOLDER, NK-3N
3 062670612 1|+ ~2357-40X6 SCREW, PAN SM3.57-40X6
4 153941001 1|714+v+4x WIRE HOLDER
5 062681012 1|+~ 2437-40x10 SCREW, PAN SM4.37-40X10
6 062771012 1|4+~ 1635-40X10 SCREW, PAN SM6.35-40X10
10 548662001 1|42 %2595 STUD SCREW 5.95
1 100022005 1+ b595 NUT, SM5.95
12 S47144001 PV PE AV CYLINDER SETTING PLATE
13 062760812 3|+ ~1595-28X8 SCREW, PAN SM5.95-28X8
14 $46144000 112> H25X15%7 2 CYLINDER ASSY, 25X15
14-1 S46145100 1> V> #25X15 CYLINDER, 25X15
14-2 $04905000 2I|N=7a=#> HALF UNION
15 018503536 4|7+ K I b 5X35 BOLT, SOCKET M5X35
16 $43903001 PP VESS CYLINDER JOINT
17 148764001 114> %476 SHOULDER SCREW, SM4.76
18 118735001 L ES WASHER, PLAIN 6
19 110161004 2|+ h476 NUT, SM4.76
30 $17945101 1|#4xTAY FL/IX=% 3 PRESSER ROD LEVER ASSY
31 159264001 1oa21bx)LN—EY PIN
32 110367001 14 % WASHER, PLAIN SPECIAL 8
33 048060342 1|+ X7E6 RETAINING RING, E6
34 014760622 1|7+ b x %5095 SET SCREW, SOCKET SM5.95
35 $17949001 1M rhax71vT Y WIRE SHAFT, TENSION RELEASE
36 048040342 1|~ Xx7E4 RETAINING RING, E4
37 100645003 1% 4 % WASHER
38 021680212 1|#+v v222437 NUT, 2SM4.37
39 $10239001 11 b2 XKD TENSION RELEASE BAR
40 149547000 1la-Fk#4zx CORD HOLDER, 4N
41 062680812 1|3~ 3437-40X8 SCREW, PAN SM4.37-40X8
44 $10232001 1\r—7r49T CABLE SUPPORT
45 148847001 I E WASHER, PLAIN 4.76
46 025350332 1|ESHHRXH135 WASHER, PLAIN L 3.5
151-V41-406
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Q . $tHIE R H28RF81% / Synchronizer / Synchronisator / Synchronisateur /Sincronizador

151-V41-501
R. 7Y > h#EARREI{F / Printed circuit board mechanism / Leiterplatten / Circuits imprimés
/ Tableros de circuitos impresos

151-V41-518
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P. $tI B2 H25M1% / Synchronizer / Synchronisator / Synchronisateur / Sincronizador

REF.NO. CODE Q'TY NAME OF PARTS R

1 S48666001 1170 F1Y9 3 SYNCHRONIZER ASSY

2 062400806 2|+~a4xs SCREW, PAN M4X8

4 $38080001 AV PE VAL MAGNET ASSY, D

5 $38082001 VA AV Ay B 275 B R/ MAGNET ASSY, U

6 062681412 3|+~ 1437-40X14 SCREW, PAN SM4.37-40X14

7 025680132 3|lE>H¥4Hx>3a9437 WASHER, PLAIN S 4.37
151-V41-501
Q.7 > hEAREIR / Printed circuit board mechanism / Leiterplatten / Circuits imprimés

/ Tableros de circuitos impresos
REF.NO. CODE Q'TY P | NAME OF PARTS R

1 S46449001 1lesr¥3xnN>s32 CONTROL PCB ASSY

1-1 S46455000 | 20|FETFK10KM-10 FET, FK10KM-10

1-2 $38155000 4 |MOSFET25K1306 MOS FET, 25K 1306

1-3 S$38164000 6 [MOSFET25K 1937 MOS FET, 25K1937
1-4 U32744000 2 |DIPSWDSS708 DIP SWITCH:DSS708

151-V41-518
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R. 3> kA—JvK -y 7 ZE8% / Control box mechanism / Schaltkasten
/ Mécanisme du boitier de contréle / Mecanismo de la caja de controles

151-V41-502
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R.3d> A —JuKy 7 ABHR/Control box mechanism/ Schaltkasten
/ Mécanisme du boitier de contréle / Mecanismo de la caja de controles

REF.NO. CODE Q'TY e x4 NAME OF PARTS R

1 543169009 1KY 7273 BOX ASSY

1-1 $43170009 1|75 % Y7 R POWER SUPPLY BOX

1-2 S43171009 R E AR NAVE o PCB SETTING PLATE

1-3 $43172009 1®xyo2274% BOX COVER

1-4 $38094100 2lpC7 7 F—47 3% DC FAN MOTOR ASSY

1-5 0A5403006 6| +F ~NH¥ %7 34X30DB SCREW, PAN (S/P WASHER) M4X30

1-6 0A5400806 1|+F+ X% % 24X8DB SCREW, PAN (S/P WASHER) M4X8

1-7 0A5401006 3|+ ~Aa/8% EF4X10 SCREW, PAN (S/P WASHER) M4X10

1-8 516568000 113 % %7 %3191-03R1 CONNECTOR, 3191-03R1

1-9 $38122200 1|F—245—FIEYZ 2 MOTOR CABLE ASSY, E

1-10 542260000 1|7 bswa—K4347 2 FOOT SWITCH HARNESS ASSY, 434

1-11 543183100 1)\ —FBY 3 PANEL HARNESS ASSY, B

1-12 $38107100 1Me1r¥3Fo45>a-FK POWER SUPPLY HARNESS, CONTROL

1-13 $38108000 1|®£—-2F>4>a-K MOTOR POWER SUPPLY HARNESS

1-14 $38109100 D N, e Eol POWER SUPPLY HARNESS, H-P

1-15 $38110000 1|PERT— K PER HARNESS

1-16 $43274000 17> 271B-2938 BUSH, TB-2938

1-17 $43186000 1|7 18U6878 BUSH, BU687B

1-18 S00554000 | 18|#+&— k6NS SUPPORT, 6NS

1-19 $31760000 1|cks7 5 > 726L CORD CLAMP, 26L

1-20 $43275000 72— K% 3> 7WS2NS CORD CLAMP, WS2NS

1-21 $43276000 3|3—- K% 5> 7WS3NS CORD CLAMP, WS3NS

1-22 $43277000 1|2— K7 5> 7WSaNs CORD CLAMP, WS4NS

1-23 008400604 | 12|+ k> ZX24X6 SCREW, TRUSS M4X6

1-24 $43309000 1|F¥vL7s FRAGMENT PROTECTOR NET

1-25 $37059001 1|lPEx—7% LABEL, PE

1-26 $37060001 1"W7—2<v—7 LABEL, GROUNDING

1-27 $42653000 1|3 7TFC-23-11-14 CORE, TFC-23-11-14

1-28 $34413000 2| AA—%— SPACER

1-29 $43173001 1\Foroxnasvs POWER SUPPLY PCB ASSY

1-29-1 $38200000 2 |MOSFET25K1938 MOS FET, 25K1938

1-29-2 232384001 1|s7 7 v /\DSA362MA SURGE ABSORBER, DSA362MA

1-29-3 $38201000 2(/%1) 2 2Vv14DA4A71 VARISTOR, V14D471

1-29-4 S08030000 2|Ge - X5AFB FUSE, SA FB

1-29-5 153242000 2|Ea—X6A FUSE, 6A
<=4#3200V, 220V, 380VE > | <For “3-Phase 200V, 220V & 380V" >

2-1 S47370000 17> 425wy 2341A P-SUPPLY SWITCH ASSY, A 341
<100VEHR A > <For Japanonly>

2-2 $47372000 1|F> 4> sw2 23418 P-SUPPLY SWITCH ASSY, B 341
<HE#8110V, 240VH > <For "1-Phase 110V & 240V" >

2-3 S47373000 1|F> 45wy 23816 P-SUPPLY SWITCH ASSY, G 341
<=#8400V, 415VH > <For “3-Phase 400V & 415V" >

2-4 S47374000 1|F>4>INa— KRE POWER SUPPLY HARNESS, E IN
<#18230VHE > <For “1-Phase 230V" >

2-5 S$47371000 1|F> 45> INa— FF POWER SUPPLY HARNESS, F IN

151-V41-502

Y RMIIC S AW T WA RS ZEXEE T & EREVELBRF—K Aoty PIE-THENET,

¥t When ordering parts which have an asterisk (3#) in the RM column, these parts will be supplied as a set together with other necessary parts
such as circuit boards.

¢ Bei Bestellung von Teile mit einem Asterrikus (3%) aus der Kolonne RM werden diese Teile als Saatz, zusammen mit anderen notwendigen
tilen, wie Schaltplatimen geliefert.

7 Sil'on commande des piéces désignées par un astérisque () dans la colonne RM, ces piéces seront fournies en jeu avec les autres piéces
nécessaires telles que des plaquettes.

¥ Al ordenar partes que tienen un asterisco (3¢ ) en la columna RM, estas partes serén suministradas como un juego junto con otras partes
necesarias como los tableros de circuitos.

68



R. 3> bA—JKy 7 ZXBER/Control box mechanism / Schaltkasten / Mécanisme du boitier
de contréle / Mecanismo de la caja de controles

Yo RMEIS AT VT W B BB E T NJEE £ T & EMEVELBEN —R Aoty M- THNET,
7 When ordering parts which have an asterisk (3%) in the RM column, these parts will be supplied as a set together with other necessary parts
such as circuit boards.
¢ Bei Bestellung von Teile mit einem Asterrikus (3%) aus der Kolonne RM werden diese Teile als Saatz, zusammen mit anderen notwendigen
tilen, wie Schaltplatimen geliefert.
< Sil'on commande des piéces désignées par un astérisque (3%) dans la colonne RM, ces piéces seront fournies en jeu avec les autres piéces

nécessaires telles que des plaquettes.

REF.NO. CODE [qQTy Erxq NAME OF PARTS RV

<#1E200V, 220V, 230VAH > | <For “1-Phase 200V, 220V & 230V" >

3-1 $43201000 1|ACINO — KF ACIN HARNESS, F
<100V, 110VAE > <For 100V & 110V>

3-2 S$43369000 1(AN>h> b5 ZABY 3 CONVERTION TRANSFORMER ASSY, B
<240V, 380V, 400V, 415VH > | <For 240V, 380V, 400V & 415V>

3-3 S43370000 1ANCH RS RCY 3 CONVERTION TRANSFORMER ASSY, C

4 018061036 | 4|7+ #u rex10 BOLT, SOCKET M6X10 | -

5 028060246 4N HH %2-6 WASHER, SPRING 2-6

6 025060236 4lESHHXF1Y6 WASHER, PLAIN M 6

7 228475000 4(4 782 K1.9X80 FASTENING BAND, 1.9X80

10 $43190000 | 1[prOME 1 ¥34 3 PROM ASSY, CONTROL

11 543191000 | 1|PROME—47% 3% PROM ASSY, MOTOR

20 $38352101 - LO— LABEL, ELEC. SHOCK 4 LANG.

21 $38353101 | 2|7 #%5A0L7 e
<arI7lLy¥—-a2z=y rA> <For Compressor unit>

31 $43278000 1Marzrvyy—-n—-22 COMPRESSOR HARNESS

40 $40616001 1/ 14 X714)L2EMCY 3 NOISE FILTER ASSY, EMC

41 0A4400605 4| + F XY X 4X6DA SCREW, PAN (S/P WASHER) M4X6

55 S40764000 113 7TFC25-15-12 CORE, TFC25-15-12

56 149809000 1215V 7L BEAD BAND, L

57 111865009 VAR-P2] CAP, 6
"7V a & " " OPTION PARTS ”

42 S40623000 1|EMIO 7 TR-40-27 EMI CORE, TR-40-27

43 0A5401605 1|++ %% 34x16DB SCREW, PAN (S/P WASHER) M4X16

44 025040236 1leSY¥YHxFana WASHER, PLAIN M 4

45 021400106 1+vY M1 24 NUT, 1 M4

46 540624000 IPECYEP T I VI NOISE FILTER HARNESS, A

50 S40621000 1|(EMIT 7 ESD-SR-15 EMI CORE, ESD-SR-15

51 540622000 1|EMIT 7 ESD-SR-25 EMI CORE, ESD-SR-25

52 S40764000 6|3 7 TFC25-15-12 CORE, TFC25-15-12

53 $42653000 3|2 7TFC-23-11-14 CORE, TFC-23-11-14

54 149809000 512145V 7L BEAD BAND, L
"W AERG " SUPPLY PARTS ”
<=#§200V~220VH > <For “3-Phase 200V~220V" >

H-1 S46440009 1KYy 22U%99 31 POWER SUPPLY BOX ASSY, A1 B3
<HiE100VEXNA > <FoJapanonly>

H-2 S46441009 1RV 72Z2VY 7 381 PWER SUPPLY BOX ASSY, B1 3
<=#8415VH > <For 3-Phase 415V >

H-3 $46442009 1EYy22vY 73 POWER SUPPLY BOX ASSY, C1 P3

151-V41-502

¢ Al ordenar partes que tienen un asterisco (3%) en la columna RM, estas partes serdn suministradas como un juego junto con otras partes

necesarias como los tableros de circuitos.
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R.3> hA—-JFRy 7 ZABFR/Control box mechanism / Schaltkasten
/ Mécanisme du bofitier de contrdle / Mecanismo de la caja de controles

REF.NO. CODE Q'TY B XA NAME OF PARTS R

"R " SUPPLY PARTS “
<H§220V~230VAE > <For “1-Phase 220V~230V" >

H-4 S46443009 HEP PP VLY EYY) POWER SUPPLY BOX ASSY, A2 P
<=%8400VH > <For 3-Phase 400V >

H-5 S46444009 1KYy 22Um9 3E POWER SUPPLY BOX ASSY, E %
<=#E380VH > <For 3-Phase 3800V >

H-6 S46445009 HEPEFILY N, POWER SUPPLY BOX ASSY, C2 P
<E3E230VHE > <For 1-Phase 230V >

H-7 S46446009 1KYz 3F POWER SUPPLY BOX ASSY, F P
<HEiB110VHE > <For 1-Phase 110V >

H-8 S46447009 1KY 224 382 POWER SUPPLY BOX ASSY, B2 Y
< H#48240VHE > <For 1-Phase 240V >

H-9 546448009 1KY 22v99 33 POWER SUPPLY BOX ASSY, C3 P

151-V41-502

WRMBBISH AW T VIR E TENAE ST & BREVELBMEN —R Aoty ME-TENET,

% When ordering parts which have an asterisk (3% ) in the RM column, these parts will be supplied as a set together with other necessary parts
such as circuit boards.

77 Bei Bestellung von Teile mit einem Asterrikus (3% ) aus der Kolonne RM werden diese Teile als Saatz, zusammen mit anderen notwendigen
tilen, wie Schaltplatimen geliefert.

¢ Sil'on commande des piéces désignées par un astérisque (3) dans la colonne RM, ces piéces seront fournies en jeu avec les autres piéces
nécessaires telles que des plaquettes.

¥¢ Al ordenar partes que tienen un asterisco (3¥) en la columna RM, estas partes serdn suministradas como un juego junto con otras partes
necesarias como los tableros de circuitos.
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S . 22[£RJ{% / Air pressure mechanism / Luftdruck / Mécanisme de la pression d air
/ Mecanismo de la presion de aire

" #*7vavess/ OPTION PARTS “

12-5-1-3

151-V41-514
71



. Z2[ERS{% / Air pressure mechanism / Luftdruck / Mécanisme de la pression d'air
/ Mecanismo de la presion de aire

REF.NO. CODE Q'TY e XA NAME OF PARTS RV

1 549429009 1|F> oL 7F3a7 3 SOLENOID VALVE ASSY, 3A

1-1 $31551009 1w 7rUYr4423 VALVE SETTING PLATE, 2-3

1-2 $09318101 1M1>577L—-4 INTEGRATER

1-3 $40628000 1| K =I5 714 BALL VALVE, 1/4

1-4 $09228000 1M\14514=v7) NIPPLE

1-5 $49430001 177373 SOLENOID VALVE ASSY, 3

1-5-1 $49431001 1|zT7v=HkINF37 3 AIR MANIFOLD ASSY, 3

1-5-1-1 505636001 1x7v=kILFK3 AIR MANIFOLD, 3

1-5-1-2 549432001 3|1Fr U g SOLENOID VALVE

1-5-1-3 S$18415101 6|/N—T71=#>QaM5 HALF UNION, Q4M5

1-5-1-4 S03792001 6INTHFIERYNL EXHAUST THROTTLE VALVE

1-5-2 S47166000 17857 Nn—%2ZX37 3 VALVE HARNESS ASSY, X3

1-6 062302506 2|+~ 23x25 SCREW, PAN M3X25

1-7 028030242 2|/N2HH %23 WASHER, SPRING 2-3

1-8 025030232 2|leSHHZFIY3 WASHER, PLAIN M 3

1-9 $40629000 AV =" BARREL NIPPLE

1-10 543686000 1lpTT VK178 ELBOW, PT 1/4

2 018501222 2| 7FF I k5X12 BOLT, SOCKET M5X12

3 025050232 2|ESHHXFYS WASHER, PLAIN M 5

4 028050242 2|82 ¥ H %2-5 WASHER, SPRING 2-5

5 021500103 2|+ p1Yas NUT, 1 M5

6 149796001 1|dak—-2n+9Y% AIRTUBE WITH CONNECTOR
<BAS-341EH > <For BAS-341E>

9 S01565000 AN SNFaST SPIRAL TUBE, 8MM L = 240
<BAS-342EH > <For BAS-342E>

9 $12212000 1| Z2/7 1 512908 SPIRAL, 290S

20 $49057000 2| T 7%k — 20425U1908 AIRTUBE, 4X2.5U L=1900

21 S05792000 2| I 7k —Z4X25 AIR TUBE, 4X2.5L=1800

22 $49056000 2|T 7 — ZX0425U1708 AIRTUBE, 4X2.5U L=1700

23 149809000 1181597 BED BAND, L=200
<BAS-342EH > <For BAS-342E>

30 504228001 1Nzxhsy SPRING HOOK

31 228475000 1|5V 28 K1.9%80 FASTENING BAND, 1.9X80

32 $49084000 1|7\ 2 1 > PLT2M30 FASTENING BAND, :PLT2M30

33 $11762000 1| x7v14 512008 SPIRAL, 200S
"A7 Y3 “ OPTION PARTS ”

10 S$43683001 1|Foonn7 SOLENOID VALVE

11 $43696000 1INV T /N—% ZAXT VALVE HARNESS, X1

11-1 S44746000 1YL hHNILTN=%R VALVE HARNESS

11-2 S$44750000 1|1 h1WF =3 28V VALVE HARNESS, 24V

12 $49443009 1|Foori7aay 2 SOLENOID VALVE ASSY, 4A

12-1 $31554009 1150 F RV A 245 VALVE SETTING PLATE, 4-5

12-2 509318101 1MN1>579L—-% INTEGRATER

12-3 $40628000 1|FE—=wNiL71/4 BALL VALVE, 1/4

12-4 509228000 "1 14=v7N NIPPLE

12-5 $49434001 1|\Foyniijay s SOLENOID VALVE ASSY, 4

12-5-1 $49435001 1NT7v=FkIN K4y 3 AIR MANIFOLD ASSY, 4

12-5-1-1 $18375101 1|T7<w=kKIL K4 AIR MANIFOLD, 4

12-5-1-2 $49432001 4|Fo T SOLENOID VALVE

12-5-1-3 518415101 8|/N\— 721 =#>Qam5 HALF UNION, Q4M5

12-5-1-4 S03792001 NI KRYNL EXHAUST THROTTLE VALVE

12-5-2 S47166000 1S 7FNn—%2ZX37 3 VALVE HARNESS ASSY, X3

151-V41-514
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S . Z2[E£R3{% / Air pressure mechanism / Luftdruck / Mécanisme de la pression d air

/ Mecanismo de la presion de aire

"#Jvavsksm / OPTION PARTS *

73

151-V41-514




S. ZB[ERE{% / Air pressure mechanism / Luftdruck / Mécanisme de la pression dair
/ Mecanismo de la presién de aire

REF.NO. CODE |[QTY B A4 NAME OF PARTS Y|
12-5-3 $43696000 17 n—xz2x VALVE HARNESS, X1
12-5-3-1 $44746000 1yepL9n-322 VALVE HARNESS
12-5-3-2 $44750000 1|y 1 h50F 1= 3228y VALVE HARNESS, 24V
12-6 062302506 | 2|+~a3x25 SCREW, PAN M3X25
12-7 028030242 | 2|/sx4# %223 WASHER, SPRING 2-3
12-8 025030232 | 2|e54#z2F193 WASHER, PLAIN M 3
12-9 $40629000 2{nxL =y BARREL NIPPLE
12-10 543686000 1|pTz v 4178 ELBOW, PT 1/4
151-V41-514
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. B E81% / Power supply equipment mechanism / Stromversorgung

/ Mécanisme de |'equipment en alimentation électrique
/ Mecanismo del equipo de alimentacion de corriente

" #7738/ OPTION PARTS *

%

75
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T. TS % / Power supply equipment mechanism / Stromversorgung
/ Mécanisme de I'equipment en alimentation électrique
/ Mecanismo del equipo de alimentacién de corriente

REF.NO. CODE Q'TY Er XA NAME OF PARTS R
1 546431000 1INWRE—42X7 3 PULSE MOTOR ASSY, X
2 $46433000 1 snzxE-—42Y73 PULSE MOTOR ASSY, Y
3 S46435000 1INWRE—EXN=—2 R PULSE MOTOR HARNESS, X
4 546436000 1INV RE=—2YN—% R PULSE MOTOR HARNESS, Y
5 018501622 4|7+ %I h5X16 BOLT, SOCKET M5X16
6 018502522 4|7+ KL h5X25 BOLT, SOCKET M5X25
i 028050242 8|/\xH¥H %25 WASHER, SPRING 2-5
8 025050232 8lESH¥HRxFLYS WASHER, PLAIN M 5
9 S47167001 4|ah 7+ b5 NUT, SQUARE M5
10 S44663000 1|\FoFotoY¥nN—%A7 3 SENSOR HARNESS ASSY, H/P
10-1 S44665000 1%t Y+t H9GL12F PROXIMITY SENSOR, GL-12F
10-2 S44665002 1% €Y+ HGL-12F PROXIMITY SENSOR, GL-12F
1" S46476001 2|1t HnFY SENSOR BRACKET
12 $10243000 2|310>%9 5> T7NK3N CORD HOLDER, NK-3N
13 0A5400806 2|+ ~H% 24X8DB SCREW, PAN (S/P WASHER) M4X8
14 500480000 2|a—FFRILE#5 CORD HOLDER, 5N
15 0A5400806 2| ++~H7% 24x8DB SCREW, PAN (S/P WASHER) M4X8
16 554482000 2|3 — FRILF#12 CORD HOLDER, 12N
17 0A5400806 2| +F+~H % 24X8DB SCREW, PAN (S/P WASHER) M4X8
18 002301203 2|+ 7 ~33x12 SCREW, PAN M3X12
20 S46437000 1ML /A FEN—%RY 3 SOLENOID HARNESS ASSY
21 516589100 IR E L PIZARN THREAD TRIMMER SOLENOID
22 028040242 2| xH¥H %24 WASHER, SPRING 2-4
23 $10243000 1|1#+140>% 5> 7NK-3N CORD HOLDER, NK-3N
24 062670612 1|#~2357-40X6 SCREW, PAN SM3.57-40X6
25 146080009 2|a-F7va CORD BUSH
26 S41202051 1M1 eSSV L/AF7 2 THREAD WIPER SOLENOID ASSY
27 062300612 4|+ ~23X6 SCREW, PAN M3X6
28 062300612 2|+ ~103X6 SCREW, PAN M3X6
29 $46439000 1|7—2t 21 GRUNDING WIRE, 1
30 0A5400806 1| ++ ~NH% 34X8DB SCREW, PAN (S/P WASHER) M4X8
31 $31674000 1|13 %% %23191-09P CONNECTOR, 3191-09P
32 149809000 11245V 7L BEAD BAND, L
35-2 $43204000 1eMaY 224 YF7 3 EM-LOCK SWITCH ASSY
36 $37057001 1EMR ALY FAN=43 EM-SWITCH SPACER, 3
37 525664000 4|a— KKRILE#6 CORD HOLDER, 6N
38 0A5400806 4| +F~NH¥ 7 4X8DB SCREW, PAN (S/P WASHER) M4X8
39 228475000 2|47V 78 K1.9X80 FASTENING BAND, 1.9X80
40 340400001 4l2=R 4NN F BEAD BAND
"F7oa R ” OPTION PARTS “
35-1 $43203000 1emRA4YF7 3 EM-SWITCH ASSY
151-V41-515
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U . ##{E/X X JLEJ{R / Operation panel mechanism / Schaltkasten
/ Mécanisme du boitier de contrdle / Mecanismo del caja de controles
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U.#1E/X % JLB{&R / Operation panel mechanism / Schaltkasten
/ Mécanisme du boitier de contréle / Mecanismo del caja de controles

REF.NO. CODE Q'TY Er x4 NAME OF PARTS RM
1 $43220209 1wy nziLy 32 &‘ "7753’5 I0O1| OPERATION PANEL ASSY
1-1 $43223009 1V NRzILTAIL A FILM, OPERATION PANEL
1-2 $43229001 | 1|/ xA%Ny3 g{; (€01 oot |PANEL PCB ASSY
1-2-1 $29023000 5|LEDGLIP040 LED, GL9P040
1-2-2 $30260002 8 [SwWDP1-100 SWDP1-100, GRAY
1-2-3 U34870001 2|DIPSW KSPO8 DIP SWITCH:KSP08
1-2-4 $38104000 1|T> - 4EVQVEMFO1 ENCODER, EVQVEMFO1
1-2-5 417382001 1|PKB245C-3601 BUZZER:PKB24SC-3601
1-3 543226000 1[FOD/N=% 2 FDD HARNESS
1-4 $43227200 1|/ Za—FKpy 3 PANEL HARNESS ASSY, P
1-5 0A5400805 1|+ F~XH¥% 24X8DB SCREW, PAN (S/P WASHER) M4X8
1-6 0A4300605 4|+ F+~NH 7 I3X6DA SCREW, PAN (S/P WASHER) M3X6
1-7 $43237000 1|[PROM/N XL Y 3 PROM PANEL ASSY
1-8 502907000 1|lv=s DIAL
1-9 S$43224000 1|3.5FDD FDD, 3.5
1-10 $43225000 2|FDDAN—# SPACER, FDD
1-11 0A4300605 4| + F XY I3X6DA SCREW, PAN (S/P WASHER) M3X6
1-12 037300816 4|\VvF~NBYE3X8 TAPPING SCREW, PAN V M3X8
1-13 $43228000 1\7as>~va-Fkpy 3 PROGRAMMER HARNESS ASSY, P
1-14 002300603 2| +F~203X6 SCREW, PAN M3X6
1-15 542653000 2(277TFC-23-11-14 CORE, TFC-23-11-14
1-16 149809000 2|12145Y7L BEAD BAND, L
1-17 008400604 8|+~ 5 Z214x6 SCREW, TRUSS M4X6
1-18 $36008009 A Y= =P, PAC PANEL SIDE COVER
1-19 107321009 1|4>%2476 SHOULDER SCREW, SM4.76
1-20 107017001 1MFInNzxHHz WASHER, SPRING WAVE
2 $43236009 PR ZAL I OPERATION PANEL BASE
3 $43674000 1f2v>3rA CUSHION, A
4 S43675000 3|17vvy3rs CUSHION, B
5 525634101 3|7+ KL b 5X65 BOLT, SOCKET M5X65
6 025050236 6|lESYHRZFaYS WASHER, PLAIN M 5
7 018081636 1|7+ %I F8X16 BOLT, SOCKET M8X16
8 $10408000 1l =2 RUBBER SHEET
9 021500106 6|12+ ks NUT, 1 M5

151-V41-530
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. BE¥RRS{% / Foot switch pedal mechanism / FuBbetatigung / Mécanisme de la pédale

/ Mecanismo del pedal

" #7vav&s / OPTION PARTS "

79
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V . BS4HRRE4E / Foot switch pedal mechanism / FuBbetatigung / Mécanisme de la pédale

/ Mecanismo del pedal

REF.NO. CODE Q'TY ELXq NAME OF PARTS R
1 542842001 12> 7Y b3sW 2-PEDAL FOOT SWITCH, 3
1-1 538166000 2|7V ERENEA FOOT PEDAL BASE
1-2 $38167001 124 >swe > SWITCH PIN, 2-STEP
1-3 048060142 1|rkx2273%9C6 RETAINING RING, C6
1-4 025060236 1leSHHRZF176 WASHER, PLAIN M 6
1-5 $38168001 1|\7voa71”% SPRING, COMPRESSION
1-6 S$42867001 11734424F-23142%2 TREADLE AUXILIARY PLATE
1-7 004400803 8| +¥ 5 %4x8 SCREW, FLAT M4X8
1-8 $38170001 2| 7Y ARSI SPRING, COMPRESSION
1-9 $42259000 12L> 7Y F3SWN—%F R T X 2-PEDAL FOOT SW HARNESS ASSY, 3
1-9-1 $42258000 120> 7Y F3SWA—% 2-PEDAL FOOT SW HARNESS, 3
1-9-2 $36260000 3|21 YFVUXELKE L SWITCH PIN BUTTON, VX
1-10 062301205 4|5 ~33X12 SCREW, PAN M3X12
1-11 228475000 | 10|4# v v 7 /8> F1.9X80 FASTENING BAND, 1.9X80
1-12 538174000 2|7V kAL FOOT PEDAL
1-13 $38175001 2INH KIS R PEDAL PROTECTION PLATE
1-14 538176001 221y FAH TR SPRING, PLATE
1-15 002300403 4|+ ~N23X4 SCREW, PAN M3X4
1-16 028030246 4|/XxHH %23 WASHER, SPRING 2-3
1-17 025030236 4leS5H¥HxF1I3 WASHER, PLAIN M 3
1-18 538177001 2|7V RRENTY FOOT PEDAL SHAFT
1-19 048050346 4|k X JE5 RETAINING RING, E5
1-20 052400606 2|~/ % EF4X6 SCREW, PAN (S/P WASHER) M4X6
1-21 117936001 12|dL6t>94 RUBBER CAP, 9.4
1-22 $38180000 1|2%2 521721691 CONNECTOR, 172169-1
1-23 538060000 1azxv2%vY718X19 CONNECTOR CAP, 18X19
1-24 $38059000 2|70 xY FNG79F RUBBER CAP, NG79F
"47a Ba" " OPTION PARTS ”
2 544805001 113L > 7Y R3SW 3-PEDAL FOOT SWITCH, 3
2-1 $38166000 3|7V RAFLE A FOOT PEDAL BASE
2-2 $42867001 1173442F23142 TREADLE AUXILIARY PLATE
2-3 004400803 | 12|+#% 7 x4x8 SCREW, FLAT M4X8
2-4 $38170001 3|7y RAFILISR SPRING, COMPRESSION
2-5 $44806000 113L> 7Y bSWN=%R7 3 3-PEDAL FOOT SW HARNESS ASSY
2-5-1 $44807000 1|3L 7Y FSWA—2 2R 3-PEDAL FOOT SW HARNESS
2-5-2 $36260000 3|21 YFUXELKRE SWITCH PIN BUTTON, VX
2-6 062301205 6|+~ 23Xx12 SCREW, PAN M3X12
2-7 228475000 [ 10(4# v v 7/3> F1.9X80 FASTENING BAND, 1.9X80
2-8 $38174000 3|7V rRAFIL FOOT PEDAL
2-9 $38175001 1LY P = I ] PEDAL PROTECTION PLATE
2-10 538176001 3|RAAYFAY IR SPRING, PLATE
2-11 002300403 6| +7F~13x4 SCREW, PAN M3X4
2-12 028030246 6|/SxHH %23 WASHER, SPRING 2-3
2-13 025030236 6|lESHHXFLI3 WASHER, PLAIN M 3
2-14 $38177001 3| 7Y RARENLTY FOOT PEDAL SHAFT
2-15 048050346 6|~ x7E5 RETAINING RING, E5
2-16 052400606 2|~/ % ES4X6 SCREW, PAN (S/P WASHER) M4X6
2-17 117936001 143 Lt>9.4 RUBBER CAP,9.4
2-18 $38180000 1a%x7 521721691 CONNECTOR, 172169-1
2-19 $38060000 1|laxs2%vY718X19 CONNECTOR CAP, 18X19
2-20 $38059000 3|70 %Y FNG79F RUBBER CAP, NG79F
151-V41-651
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W . 7 &% / Power table / Motorgestell / Mécanisme du plateau de la machine

/ Mecanismo de la mesa de la maquina

< BAS-342ER / For BAS-342E >
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W . )71 &BfR / Power table / Motorgestell / Mécanisme du plateau de la machine
/ Mecanismo de la mesa de la maquina

REF.NO. CODE Q'TY B x4 NAME OF PARTS R
1 S$47154009 17— xvs43 TABLE STAND ASSY
1-141 017101606 6|+KJL k10X16 BOLT, M10X16
1-1-2 028100246 6|/N2HH %x2-10 WASHER, SPRING 2-10
1-1-3 025100236 6|lEZHHEFIY10 WASHER, PLAIN M 10
1-1-4 017101606 4|KIL F10X16 BOLT, M10X16
1-1-5 028100246 4N 2H¥ H 2210 WASHER, SPRING 2-10
1-1-6 025100236 AleS>HHZxFL910 WASHER, PLAIN M 10
1-1-7 133172003 1N7759>44 OIL BRACKET
1-1-8 037521016 1+F~Ng2YE> 235 TAPPING SCREW, PAN 2 M5.2X10
1-1-9 028050246 A4\ NZHH 225 WASHER, SPRING 2-5
1-1-10 025050236 dlESHHRFIYS WASHER, PLAIN M 5
1-1-11 $17994001 21281 FY R NUT
1-1-12 017102006 4% h10X20 BOLT, M10X12
1-1-13 028100246 4()NZH H 2210 WASHER, SPRING 2-10
1-1-14 025100236 AleESHHXFILY10 WASHER, PLAIN M 10
1-1-15 510661109 4l rT7o 7804 RUBBER
1-1-16 S06715002 4|x+v 2% CASTER
1-1-17 021160303 4|+ r32 216 NUT,3M16
1-1-18 S04754000 4L NI LEVEL ADJUSTER
1-2 $17997001 1ME-8481 b UYHr12 MOTOR BASE SETTING PLATE
1-3 018081622 2|7 FFKI F8X16 BOLT, SOCKET M8X16
1-4 028080242 2|N2HH %x2-8 WASHER, SPRING 2-8
1-5 025080232 2|l HxFaY8 WASHER, PLAIN M 8
1-6 152861101 1|1E—5244 MOTOR BASE PLATE
1-7 152862001 1| E—2-4127 MOTOR BASE PLATE SHAFT
1-8 048100142 2{ X2 273%9C10 RETAINING RING, C10
1-9 152865201 1|LA 2 KL fM10 BELT ADJUSTING ROD, M10
1-10 021100202 2|V h2>210 NUT, 2 M10
1-11 025100132 2(eS>¥Hx3m10 WASHER, PLAINS 10
1-12 028100242 1|24 %2-10 WASHER, SPRING 2-10
1-13 S46460000 113V 7 400WE — % 200V MOTOR, 3-PHASE 400W 200V
1-14 152864000 8|7vy3ar CUSHION
1-15 152863001 4\7vvarhs— CUSHION COLLAR
1-16 017062503 4|65 2 F I b 6X25 BOLT, M6X25
1-17 025800332 10| Hx417.14 WASHER, PLAINL7.14
1-18 028060242 4(NZHH %26 WASHER, SPRING 2-6
1-19 021060102 4|+v M1 26 NUT, 1 M6
1-20 $18103001 112aex4> SIDE DRAWER
1-21 101073001 1lex4>a574/3% SPRING
1-22 101121000 2(3akx4d 94T SIDE DRAWER SUPPORT
1-23 062300512 4|4 ~23X5 SCREW, PAN M3X5
1-24 510264101 11£-527-V MOTOR PULLEY
1-25 014760622 1|7+ b x2Y595 SET SCREW, SOCKET SM5.95
1-26 $20953001 1E-—2h1N—H4HT MOTOR COVER SUPPORT
<BAS-341EH > <For BAS-341E>
2-1 S47161109 1|7-7nL TABLE, L
3-1 S47162109 1|57—F IR TABLE, R
<BAS-342EH > <For BAS-342E>
2-2 $47328009 15— 734820 TABLE, L 342
3-2 S$47329009 1|5 —7342R TABLE, R 342
4 119755001 5|77 % FIL k6X60 BOLT, M6X60
5 025060232 S5|es¥4xF21%6 WASHER, PLAIN M 6
6 028060242 S5|1\x¥4H %26 WASHER, SPRING 2-6
7 021060102 5|#v b1 a6 NUT, 1 M6
8 $15158009 1MaE/45-2 ACCESSORY CASE
151-V41-652
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W . 814 E91% / Power table / Motorgestell / Mécanisme du plateau de la machine
/ Mecanismo de la mesa de la maquina

< BAS-342ER / For BAS-342E >

1-20 1-22 1-23

155-V41-652
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W . Bh H B EH% / Power table / Motorgestell / Mécanisme du plateau de la machine

/ Mecanismo de la mesa de la maquina

REF.NO. CODE Q'TY Er XA NAME OF PARTS RV
9 $02740000 117z b FELT
10 502739000 1 = P70 B RUBBER MAGNET TAPE
1 039411215 21k 522V E248X12 TAPPING SCREW, TRUSS 1 M4X12
12 S06143000 2|/ > 2 A PLTAS BAND, PLT4S
13 518344209 11E=42Hh/3— MOTOR COVER
14 062711012 2|3 ~1476-32X10 SCREW, PAN SM4.76-32X10
15 025710232 2|ESHHXF17476 WASHER, PLAIN M 4.76
16 517802001 2|NW kA= F2 STUD, BELT COVER
17 520952101 1NE—2v>oahN- MOTOR REAR COVER
20 018063036 4|7+ I b6X30 BOLT, SOCKET M6X30
21 028060246 41524 F %2-6 WASHER, SPRING 2-6
22 025060236 4lESHHXFLI6 WASHER, PLAIN M 6
23 146256001 4\7v>arhn+ri CUSHION COLLAR
24 146255000 417V >3~ CUSHION
25 S00617000 4Ky oodLhs— RUBBER COLLAR
151-V41-652
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X1 . P T REREBERR (F 72 3 > 50& : %28 T U 7 100X60mm)
/ Inner clamping device (Option parts : Sewing area " 100 X60mm ")
/ Innere Feststellvorrichtung (Sonderzubehdr : 100X60mm)
/ Dispositif de griffe intérieure (Pieces en option : 100X60mm)
/ Dispositivo de grabado automatico (Piezas opcionales : 100X60mm)
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X1. iR T R BRR (F 72 3 885 B T U 7 100X60mm)
/ Inner clamping device (Option parts : Sewing area “100X60mm™)
/ Innere Feststellvorrichtung (Sonderzubehor : 100X60mm)
/ Dispositif de griffe intérieure (Piéces en option : 100X60mm)
/ Dispositivo de grabado automatico (Piezas opcionales : 100X60mm )

REF.NO. CODE |qQTY B X4 NAME OF PARTS RV
1 $48507109 1UNnvFrunFrey h INNER CLAMP DEVICE SET
1-1 $19997109 1 FHITY 327173 WORK CLAMP CRANK ASSY, LA
1-1-1 512634009 NAHTIS57KIVEA WORK CLAMP CRANK HOLDER, A
1-1-2 $12635009 1 A*H4To5>KIL4EB WORK CLAMP CRANK HOLDER, B
1-1-3 $19998001 1|4 T7H WORK CLAMP, H
1-1-4 018681232 2|7+ I b 437-80X12 BOLT, SOCKET SM4.37-40X12
1-1-5 512638009 NPV DPEE A REVERSE CYLINDER BRACKET
1-1-6 018301236 2|7 F+ KN F3X12 BOLT, SOCKET M3X12
1-1-7 018301036 2|7+ & b 3X10 BOLT, SOCKET M3X10
1-1-8 S05665001 1MAxH4To5>7LA WORK CLAMP CRANK, LA
1-1-9 154235001 R VAT R o REVERSE GEAR
1-1-10 154236001 1Nne5F2599 REVERSE RACK
1-1-11 145087001 1IN FoX¥YHH R WASHER
1-1-12 149831101 1|782< Y% b x%xT3.18 SET SCREW, SM3.18
1-1-13 154237001 14T 12FKL4L WORK CLAMP PLATE HOLDER, L
1-1-14 025350132 1les#4Hxyany WASHER, PLAINS 3.5
1-1-15 100242003 1|2 x %2357 SCREW, SM3.57
1-1-16 $12637009 1 neFoy kR REVERSE ROD
1-1-17 $12639001 1MnvFroys 4 REVERSE CYLINDER
1-1-18 $12642009 2|7+ &Ik 3X35 BOLT, SOCKET M3X35
1-1-19 $12640009 NV PP L AE S JOINT
1-1-20 018300836 1|7+ %I +r3X8 BOLT, SOCKET M3X8
1-1-21 018300836 1|7+ %I b3X8 BOLT, SOCKET M3X8
1-1-22 017501216 114K F5X12 BOLT, M5X12
1-1-23 021500216 122+ b5 NUT, 2 M5
1-1-24 518415101 2|/N\—7321=%>QaM5 HALF UNION, Q4M5
1-2 $20000001 1My bAHIT 12 —H WORK CLAMP, EXTERNAL-H1
1-3 117291002 2|5 %7318 SCREW, FLAT SM3.18
1-4 153403002 2| K b a37X7 BOLT, SM4.37X7
1-5 025680232 2|ESHHRF19437 WASHER, PLAIN M 4.37
1-6 154256101 1 +H4T1827T5>7A WORK CLAMP PLATE BLANK, A
1-7 $48509001 1NA7U142T5>7HA FEED PLATE BLANK, H-A
1-8 549436009 1IN FonNTay 3 VALVE ASSY, 4 REVERSE
1-8-1 $31570209 175007 MUY 4 1 24-5H VALVE SETTING PLATE, 4-5H
1-8-2 $18735101 1|T7v=kIKa AIR MANIFOLD, 4
1-8-3 062302505 2|+~ 23x25 SCREW, PAN M3X25
1-8-4 028030242 2|2 HH %23 WASHER, SPRING 2-3
1-8-5 025030232 2|ESHHRXFIY3 WASHER, PLAIN M 3
1-8-6 S$49432001 1|Fo o7 SOLENOID VALVE
1-8-7 $43696000 1787 n=22xX1 VALVE HARNESS, X1
1-8-7-1 S44746000 1|wahrnnIFn—x2 VALVE HARNESS
1-8-7-2 $44750000 1A hWTN—%2R28V VALVE HARNESS, 24V
1-8-8 $18415101 2|/N\—=731=#>Q4aM5 HALF UNION, Q4M5
1-8-9 $12647001 1|zPL¥aL—2% AIR REGULATOR
1-8-10 $29704000 2(a> /N7 bITIVKSE1/8 ELBOW, 4-1/8
1-8-11 062404005 2|+~ 24ax40 SCREW, PAN M4X40
1-8-12 S03792001 2INT X IKRYN EXHAUST THROTTLE VALVE
1-9 340400001 2|12=2 141K BEAD BAND
1-10 $15031008 21T 7—-Fa2-7 AIR TUBE, L=1900
1-11 $20006000 1|mLerFa—-7s URETHANE TUBE, S
1-12 018501222 2|7+ E I k5X12 BOLT, SOCKET M5X12
1-13 $19999001 1|44 T 7 SEL-H WORK CLAMP, SEL-H
1-14 $10352101 VAE AR E PSS SCREW, W/SOCKET SM4.37
151-V41-943
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X2 . R I REEBRFR (F 72 a3 84 2RI 1) 77 250X 150mm)
/ Inner clamping device (Option parts : Sewing area " 250X150mm ")
/ Innere Feststellvorrichtung (Sonderzubehér : 250X 150mm)
/ Dispositif de griffe intérieure (Piéces en option : 250X150mm)
/ Dispositivo de grabado automatico (Piezas opcionales : 250X150mm)

2-1-14 2-1-15

2.5 2-1-10 2-1-17  2-1-16

o °®. ‘5 ( 2-1-13 2-1-12
2-1-26 3_1_ 5 \%h
-1

" #4aFEkE / For Supply parts "
2-13
B \/ :
2-7-9  2-7-10
6 @ 2-11
s
N
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X2 . hiR T REEBEFE (7> 3 8B BRI ' 7250X150mm)
/ Inner clamping device (Option parts : Sewing area “250X1 50mm”)
/ Innere Feststellvorrichtung (Sonderzubehér : 250X150mm)
/ Dispositif de griffe intérieure (Piéces en option : 250X1 50mm)
/ Dispositivo de grabado automético (Piezas opcionales :250X150mm))

REF.NO. CODE Q'TY e A NAME OF PARTS R
2 548511109 1IN FovmFEY bL INNER CLAMP DEVICE SET, L
2-1 521505109 1| #2595 WORK CLAMP CRANK ASSY
2-1-1 521151001 1+hr449T7> WORK CLAMP FOOT, M
2-1-2 $21152001 MBSk VI HOLDER, WORK CRANK
2-1-3 018501036 2|7+ #F I F5X10 BOLT, SOCKET M5X10
2-1-4 521156000 1MneFryys 4 REVERSE CYLINDER
2-1-5 $24729000 2|cQ2#K L k M5X45 BOLT, CQ2 M5X45
2-1-6 $21157001 1N FoSYIIXT REVERSE RACK JOINT
2-1-7 018501436 2|7+ KN b5X14 BOLT, SOCKET M5X14
2-1-8 521158000 1ne7o59% REVERSE RACK
2-1-9 018501236 1|7+ % b5X12 BOLT, SOCKET M5X12
2-1-10 $21159001 1MA9xz95>7 WORK CLAMP CRANK
2-1-11 $21153000 2|3av 9456 NEEDLE BEARING, 6
2-1-12 521160000 1HnrFo x5+ REVERSE GEAR
2-1-13 014710522 27+ b xx28767 K32 SET SCREW, SOCKET (CP) SM4.76
2-1-14 155067001 PP rrA YAV A SET SCREW COLLAR, H-SHAFT
2-1-15 014400432 1|7+ 9K 3axa SET SCREW, SOCKET (CP) M4X4
2-1-16 115012002 1| x%T635 SET SCREW, SM6.35
2-1-17 150554002 11+ r635 NUT, SM6.35
2-1-18 521154001 1UNLFLSY2d4IA4 CLAMP PLATE, REVERSE RACK
2-1-19 062501006 4|+ ~35X10 SCREW, PAN M5X10
2-1-20 521162001 1A THLS - HOLDER, CLAMPER
2-1-21 $21153000 2|1aav29%e6 NEEDLE BEARING, 6
2-1-22 $21161001 1A A MY H %36 WASHER, THRUST 3.6
2-1-23 062670616 1|4 ~2357-40X6 SCREW, PAN SM3.57-40X6
2-1-24 520284001 1M1F¥4E> POSITIONING PIN
2-1-25 047140850 112709 E1.4%8 PIN, SPRING ROLL 1.4X8
2-1-26 520285001 1M1 F¥xerN% SPRING
2-1-27 048030342 1| b *7E3 RETAINING RING, E3
2-1-28 $21163001 1|41 K7L —=¢ SIDE PLATE
2-1-29 062300616 1|+ ~2aM3X6 SCREW, PAN M3X6
2-1-30 $18415101 2|/N=73=#*>Q4M5 HALF UNION, Q4M5
2-2 $21167001 1V bAHIT T WORK CLAMP, U-EXTERNAL
2-3 $21171001 1|V radyT WORK CLAMP, EXTERNAL
2-4 153403002 2| & ba37X7 BOLT, SM4.37X7
2-5 025680232 2|ESHHRFL437 WASHER, PLAIN M 4.37
2-6 521507001 1|44 T148B73 INNER CLAMP PLATE ASSY, B
2-7 $49436009 1nesFonnray s VALVE ASSY, 4 REVERSE
2-7-1 $31570209 17 v Y41 424-5H VALVE SETTING PLATE, 4-5H
2-7-2 $18375101 1|lz7v=HkIFKa AIR MANIFOLD, 4
2-7-3 062302505 2|+ ~23x%25 SCREW, PAN M3X25
2-7-4 028030242 2(/N %4 %23 WASHER, SPRING 2-3
2-7-5 025030232 2|ESHHXFLI3 WASHER, PLAIN M 3
2-7-6 $49432001 1|7y g SOLENOID VALVE
2-7-7 $43696000 157 n—22ZX1 VALVE HARNESS, X1
2-7-7-1 $44746000 1"\ ahnwin-%x2 VALVE HARNESS
2-7-7-2 S44750000 1|V 1 h/8F/N—% X248V VALVE HARNESS, 24V
2-7-8 $18415101 2|/\=731=#4>Q4M5 HALF UNION, Q4M5
2-7-9 512647001 1Mlz7L¥a2L -2 AIR REGULATOR
2-7-10 $29704000 2(a> s bTIVKRE18 ELBOW, 4-1/8
2-7-11 062404005 2|+~ 34X40 SCREW, PAN M4X40
2-7-12 $03792001 2INTFIKRYN EXHAUST THROTTLE VALVE
2-8 S47612001 MHAoV182753>7A FEED PLATE BLANK,AT=1.0
2-9 521476001 ToT#4T14273 OT-CASSETTE PLATE ASSY
2-10 018501222 2|7+ K b5X12 BOLT, SOCKET M5X12
2-11 340400001 2|28 141N F BEAD BAND
2-12 $15031008 2z 7—-Fa21—-7 AIRTUBE, L=1900
151-V41-943
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X2 . PRI REXBERER (7 3 L8& 2R T U7 250X 150mm)
/ Inner clamping device (Option parts : Sewing area " 250X 150mm ")
/ Innere Feststellvorrichtung (Sonderzubehér : 250X 150mm)
/ Dispositif de griffe intérieure (Piéces en option : 250 X150mm)
/ Dispositivo de grabado automatico (Piezas opcionales : 250X150mm)

2-3 2-5 2-4 2-10

2:1-2

2-1-22 ) 2-1-10 2-1-17  2-1-16
123— PO =

2-7-8

" #isaFEES / For Supply parts "
3-2

2-1-14 2-1-15

o ) -1- 2-1-21M b T
o @ 2-1-13 2-1-12
2-1-26 B

2-13
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X2 . IR T REGEBRFER (F 72 3 8B AR T 7250X150mm)
/ Inner clamping device (Option parts : Sewing area “250X150mm”)
/ Innere Feststellvorrichtung (Sonderzubehor : 250X150mm)
/ Dispositif de griffe intérieure (Piéces en option : 250X150mm)
/ Dispositivo de grabado automético (Piezas opcionales :250X150mm )

REF.NO. CODE Q'TY e x4 NAME OF PARTS R
2-13 $20006000 1|HLarFa-7s URETHANE TUBE, S
" RGBS " " For Supply parts
< T ) 7100X60mmME > | <For Sewingarea “100X60mm"” >
3-1 $21506001 1|#prA4T12A23 ... t=3.2[INNERCLAMPPLATE ASSY, A ........ t=3.2
<f® T 7250X150mmA > | <For Sewing area “250X150mm"” >
3-2 $21507001 1|FHr4+494T 142873 t=3.2 [INNER CLAMP PLATE ASSY,B ........ t=3.2
3-2 $21508001 MNFarFHT12C7 3 t=4.0 [INNER CLAMP PLATE ASSY,C ........ t=4.0
4 521476001 lloT#4TA 2923 ...... t=1.0 |OT-CASSETTE PLATE ASSY ........... t=1.0
4 $21476002 1oTHH A RIS ..iies t=2.0 [OT-CASSETTE PLATE ASSY ........... t=2.0
________ <5811 7100X60mmA > | <For Sewing area “100X60mm” >
5-1 521168001 1M FHrAHIT12A ... t=3.2 [INNERCLAMPPLATE, A ............. t=3.2
<31 1) 7250X150mmA > | <For Sewing area "250X150mm” >
5-2 $21169001 1[FDH AT A FB civecssn t=3.2 [INNERCLAMPPLATE,B ............. t=3.2
5-2 $21170001 1|[FHrxrH4IT12C........ t=4.0 [INNER CLAMPPLATE,C ............. t=4.0
6 $31134001 AT B A HOLDER ASSY
151-V41-943
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Y. 794 KIN—=7 17 EBRR (7> 3 > 8B4) / Wide perfect device (Option parts)
/ Wide-perfect-Vorrichtung (Sonderzubehér) / Dispositifs de perfection large (Piéces en option)
/ Dispositivo de ancho prfecto (Piezas opcionales)

151-V41-946
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Y T4 K/N—7 12 FEBBE(+ T 3 > 8&)/ Wide perfect device (Option parts)
/ Wide-perfect-Vorrichtung (Sonderzubehér) / Dispositif de perfection large (Piéces en option)

/ Dispositivo de ancho prfecto (Piezas opcionales)

REF.NO. CODE [qQTY B A4 NAME OF PARTS RM|
1 548505001 13817 1 FPY b WP-STITCH DEVICE SET, 341E
1-1 $40853001 1za1ttnws1Wp7 3 SHUTTLE RASE BASE ASSY, WP
1-1-1 $40839001 a1 rrorrwe SHUTTLE RACE THREAD GUIDE, WP
§=2 540840001 1| k51 5-wp DRIVER, WP
1-3 540841101 1|4 n7wp SHUTTLE RACE BODY, WP
1-4 540842991 1|#nn=wpnas 3 SHUTTLE HOOK BOX ASSY, WP
1-5 540843001 1|#Eesr—27 3wWp BOBBIN CASE ASSY, WP
1-5-1 540845001 1|r—2F39v52wWp TENSION SPRING, WP
1-6 540846001 1|4 K9 WPy 3 MOVABLE KNIFE ASSY, WP
151-V41-946
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AA . H#BhEEEBRER (4 72 3 > EB&h) / Auxiliary device (Option parts)
/ Hilfsvorrichtung (Sonderzubehdr) / Dispositif auxiliaire (Pieces en option)
/ Dispositivo auxiliar (Piezas opciinales)

151-V41-944
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AA . #iBHEBRIR (£ 7 > 3 > BB&) / Auxiliary device (Option parts)
/ Hilfsvorrichtung (Sonderzubehér) / Dispositif auxiliaire (Piéces en option)
/ Dispositivo auxiliar (Piezas opcionales)

REF.NO. CODE |qQTY ELAq NAME OF PARTS RM|

<2EMAFRE> <2-step tension device >

2 548501101 128>TVFEY b2 2-STEP THREAD TENSION SET, 2

2-1 543838001 1245723093 2-STEP THREAD TENSION ASSY

2-1-1 $34706000 1MNT7—=21>410X10 AIR CYLINDER, 10X10

2-1-2 018302032 2|7+ F b k3X20 BOLT, SOCKET M3X20

2-1-3 $12150000 2R —ZATIVFEM-5HL-4 TUBE ELBOW, M-5HL-4

2-1-4 S$34533001 1Y Z70)Y X COUNTERSINK CLAW

2-1-5 $34534001 1 Frersasd142.3 SUB TENSION BRACKET ASSY

2-1-6 155510001 11 bFa5 2+ b TENSION NUT

2-1-7 146060000 N EaV N ZAE S SPRING

2-1-8 146059001 1M7LFoyar+ryr PRE-TENSION NUT

2-1-9 146058001 1{FLFeoariix PRE-TENSION SPRING

2-1-10 146206009 L RO ik (i 2 i e THREAD GUIDE DISC PRESSER

2-1-11 144504001 2011 v7o 7145 THREAD GUIDE DISC

2-1-12 S$34536001 PP Rl WAL i ) CYLINDERSETTING BRACKET

2-2 $49437005 1|F> oL 7oray 2 SOLENOID VALVE ASSY, OP4

2-2-1 549432001 P ZAY %) SOLENOID VALVE

2-2-2 543696000 17X F =% Z2X1 VALVE HARNESS, X1

2-2-2-1 S44746000 1\YAAhANILTN=-%R VALVE HARNESS

2-2-2-2 S44750000 P IAV XA & S IAY VALVE HARNESS, 24V

2-2-3 518375101 1|z 7v=kKIKa AIR MANIFOLD, 4

2-2-4 518415101 2|N"=72=4>Qam5 HALF UNION, Q4M5

2-2-5 503792001 VA & 7% HV RS EXHAUST THROTTLE VALVE

2-2-6 S31554009 TN WT R )Y 1445 SETTING PLATE, 4-5 VALVE

2-3 017821813 2|KJL b 7.94X18 BOLT,SM7.94X18

2-4 S$15031008 2|1 7—-F2-7 AIRTUBE, L=1900

2-5 340400001 S5|2z=2 141> F BEAD BAND

2-6 104525001 RS- T ZA TENSION SPRING

2-7 149287000 3|r1O>975>7 CORD HOLDER, 7N
<Z—-FKLI—-5-BE> <Needle cooler set>

4 $48503109 1l=—= KWy =-5-vFEJ NEEDLE COOLERSET

4-1 $18027101 1|l=z=—FrK707— NEEDLE BLOWER

4-2 $15031008 1|T7P—-F2-7 AIRTUBE, L=1900

4-3 $49437008 1|F>vi7oray 2 SOLENOID VALVE ASSY, OP4

4-3-1 549432001 1Foonnr SOLENOID VALVE

4-3-2 543696000 TN F /=2 ZX1 VALVE HARNESS, X1

4-3-2-1 S44746000 1| YALHINWTN=—F R VALVE HARNESS

4-3-2-2 S44750000 IVE S AV IATE S S\ VALVE HARNESS, 24V

4-3-3 $18375101 1lz7<w=kIFKa AIR MANIFOLD, 4

4-3-4 S18415101 2(/Nn=72=%*>QaM5 HALF UNION, Q4M5

4-3-5 S03792001 2IN T Fx R YN EXHAUST THROTTLE VALVE

4-3-6 $31554009 LR TAYI 20 SUURVR: o (- ¥ B3 SETTING PLATE, 4-5 VALVE

4-4 S04897000 117574 PLUG, 4

4-5 062670812 2|+~ 13.57-40X8 SCREW, PAN SM3.57-40X8

151-V41-944
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Z . TE&uR8{% / Accessories / Zubehor / Accessoires / Accesorios

" ATV avEkm
/ OPTION PARTS "

30-11-1 —@%rsoq
30-8-1 = ’ZT

306

30-11-4

95
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7 . {4/B5E8{% / Accessories / Zubehdr / Accessoires / Accesorios

REF.NO. CODE Q'TY exAq NAME OF PARTS R

<EHAH> <For Medium-weight materials >

1 $15665001 3|KEVLA BOBBIN, LA
<EWA> <For Heavy-weight materials >

1 $15666001 3|XELB BOBBIN, LB
<HEHMAH> <For Medium-weight materials >

2 107415416 113> /NUDPX5#167 2 NEEDLE ASSY, DPX5 (#16)
<EWA> < For Heavy-weight materials >

2 145646421 112>/ UDPX17#217 3 NEEDLE ASSY, DPX17 (#21)

4 $10208001 1a Bonpzd ... t=0.4 |SPACER, MOVABLEKNIFET=0.4 ..... t=04

4 510208002 1 EonNBY e t=0.5 |SPACER, MOVABLE KNIFET=0.5 ..... t=0.5

4 510208003 11 EnnH . t=0.6 |SPACER, MOVABLE KNIFET=0.6 ..... t=0.6

5 S06706001 P E=D Pt SILICONE OIL

9 S08030000 1|Ge 21— X5AFB FUSE, 5A FB

10 153242000 1|e2—Z6A FUSE, 6A
<BAS-341ER > <For "BAS-341E" >

19-1 $18039000 2InNUq142Kv3142 Y-t AUXILIARY PLATE SHEET
<BAS-342EA > <For "BAS-342E" >

19-2 $47318000 PINVEE L P2 L 2l AUXILIARY PLATE SHEET

20 122991001 1lzvoerKy 740 ACCESSORY BAG

21 142443001 1|22 <7 21.9X52 SCREW DRIVER, 1.9X52

22 118837001 1|2 %7 23.4X70 SCREW DRIVER, 3.4X70

23 101572101 1|2 Y%7 255X190 SCREW DRIVER, 5.5X190

24 100887001 1|2 /vF8X9 WRENCH, 8X9

25 107780001 1| Z/v10X12 WRENCH, 10X12

26 142721001 167Ky ZNF3 HEXAGONAL WRENCH, 3

27 118064001 167K RNF4 HEXAGONAL WRENCH, 4

28 114483002 1|RUA15—-73 OILER ASSY

29 154702101 HERRIZ P OIL TANK

30 502763302 1|4 +b274147320R COTTON STAND ASSY, 2DR

30-1 150180001 2|73 SPOOL STAND BASE

30-2 150182000 2|27 -7V b SPOOL MAT

30-3 126863001 227 -nsv3axr SPOOL CUSHION

30-4 S02777001 1|1 7DxY €Y B PIPE (D) SCREW SET, B

30-4-1 150206002 1eZH¥Hx16 WASHER, PLAIN 16

30-4-2 538648001 11657+ bUS/B NUT, U5/8-28

30-4-3 150174000 1Ma56xvV7 COLUMN CAP

30-4-4 $01005000 PR Ba= PN RUBBER WASHER

30-4-5 S02747101 114 bhrnx SPRING

30-5 $40640001 1a5an147x%YYTI% COLUMN PIPE WITH CAP

30-5-1 150174000 1a56%tvy7 COLUMN CAP

30-6 156112003 125 4/nN147D COLUMN PIPE, D

30-6-1 150207001 1asane7xoU% COLUMN PIPE WITH SCREW

30-6-2 150206000 1|eZ¥7Hx16 WASHER, PLAIN 16

30-7 150173003 1asavyaqsrt COLUMN JOINT

30-8 $21798001 2|27 -NxTEV b SPOOL SCREW SET

151-V41-910

OMESNPHMEITETZENBNET,

© The details of included accessories are subject to change.

© Anderungen in der Aufstellung der Mitgelieferten Zubehére sind vorbehalten.
© Les détails des accessoires inclus sont sujets a des changements.

© Los detalles des accesorios incluidos pueden variar.
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Z . {118 5:E81% / Accessories / Zubehor / Accessoires / Accesorios

"FTIvavEE
/ OPTION PARTS "

30-11-1—@

30-8-1
30-6 —
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Z . {TESuRE{R / Accessories / Zubehor / Accessoires / Accesorios

REF.NO. CODE Q'TY EoxA NAME OF PARTS R
30-8-1 150179002 2|27 =W 8B SPOOL SHAFT, B
30-8-2 028050246 2|8 x ¥ H %25 WASHER, SPRING 2-5
30-8-3 021500106 213 +Y ks NUT, 1 M5
30-9 $02778002 1NRT=NkRg -2 SPOOL HOLDER, 2
30-10 502786002 1ALY RN H—7 32 THREAD HANGER ASSY, 2
30-10-1 502787002 1AL Y RN =2 THREAD HANGER, 2
30-10-2 150183000 211 bAT N Hi—441 THREAD HANGER BASE
30-10-3 142990001 2|12 LY F Iy Sa THREAD BUSH
30-11 S40641001 NWRAR7Z=WT72xT€Y FA SPOOL SCREW SET, A
30-11-1 021500106 4(1> 2+ ks NUT, 1 M5
30-11-2 $37038001 1|+~ ES¥5X14 SCREW, PAN (S/P WASHER) M5X14
30-11-3 $37037001 1|+ ~X3 k5 45%32 SCREW, PAN (S/P WASHER) M5X32
30-11-4 062501406 2|+ ~2a5Xx14 SCREW, PAN M5X 14
31 511243001 1|RB2E-FKF 18— SCREW DRIVER
32 115157001 1l6h 7 4KH ZRN+6 HEXAGONAL WRENCH, 6
33 $43273000 1|3.54F 1 72HD 3.5 MEDIA, 2HD
34 509989000 1|7aveE-4—-2 FLOPPY CASE
35 542658000 11354>F VI RAINIL INDEX LABEL, 3.5FD
36 150335001 1|l6h 7Ky ZNF5 HEXAGONAL WRENCH, 5
37 105343001 1| xH> L F8X9 WRENCH, 8X9

"r7Va Bma" " OPTION PARTS ”

16 157237001 1|#4T7oF PRESSER FOOT, F
40 $42890001 1|\7a95<44T PROGRAMMER SUPPORT
41 032422003 2|+ TILEYT 2T 8.1X20 WOOD SCREW, ROUND M4.1X20
42 0B1351606 2| +% 5 E735X16 WOOD SCREW, FLAT M3.5X16
151-V41-910

ONMERDIAMBEET I N HNET,

© The details of included accessories are subject to change.

© Anderungen in der Aufstellung der Mitgelieferten Zubehére sind vorbehalten.
© Les détails des accessoires inclus sont sujets a des changements.

© Los detalles des accesorios incluidos pueden variar.



Ga. ¥ — U ER&&—& 5 / Gauge parts List / Lehrenliste / Liste des Piéces decartment
/ Lista d’ePiezas de calibradores

I 2 / Presser foot
Ref.No.A * | Ref.No.B Ref.No.C Ref.No.D
~ |- O o
/D &
5 5 57—
4 1].$55 . #3
Bres ol 2
Ref.No.E Ref.No.F Ref.No.G
<4} (1.,
o J
N\
1825 25 [T ¢3
E/¢ 16 /G/¢2 /e/ 42
$t7CHR / Needle hole plate
Ref.No.A Ref.No.D Ref.No.E * | Ref.No.ED Ref.No.F *
418 ¢4 $4 410 i
; 2.6 26 $3.4 :
% NI - i ) i %
: v : : .8 i ] 3
A= & + -+ s +
Ref.No.FD Ref.No.H Ref.No.L Ref.No.M Ref.No.3
(D o (=) (=)
410 426 4.7 465 46
2.2
i 3 | [— 1es + 2.8 | (T 128 i (— 128

Yo xFIDERIE. FEBRKTT,

Y The * symbol is for Standard parts.

¥¢ Mit dem Zeichen * Standardteile bezeichnet.
Y Le symbol * correspond aux piéces normales.
Y¢ El asterisco * es para piezas normales.

151-V41
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Ga .~ — JERSE—E T/ Gauge parts List/ Lehrenliste / Liste des Pieces decartment

/ Lista d’ePiezas de calibradores

REF.NO. CODE [Q'TY e Aq NAME OF PARTS RMVY

A 542843001 | 1|#4TI7vA PRESSER FOOT, A B2
"r7va e " OPTION PARTS “

B S42844001 1|#4T78 PRESSER FOOT, B

C 542845001 14T 7>C PRESSER FOOT, C

D $42846001 1|#4T7>D PRESSER FOOT, D

E $42847001 1A T7E PRESSER FOOT, E

F 157237001 1 #4T7F PRESSER FOOT, F

G 158592001 1|#4IT7>G PRESSER FOOT, G

J $42848001 1 #HIT72) PRESSET FOOT, J
<E#MmHA> <For Heavy-weight materials >

E 510212101 1| NFPFARE iiavavin @2.6 |[NEEDLEHOLEPLATE,E .............. 2.6 | x
<HEHHA> <For Medium-weight materials>

F $10213001 V[N PFALEF e @2.2 |NEEDLE HOLE PLATE, F ......cvvvens 2.2 |
"A7 v e " OPTION PARTS “

A $10211001 1A PESLEA oc...ns @1.6 |[NEEDLE HOLE PLATE,A .. ....cviennn 1.6

D 529997001 1|NYUFFALBD ooisunn @2.6 |[NEEDLE HOLEPLATE,D .............. 22.6

ED $30925001 1|7+ 1 2ED @3.4 |NEEDLE HOLE PLATE,ED ............. 3.4

FD $30926001 1|NUTF412FD @2.2 [NEEDLE HOLE PLATE,FD ........cuunn 22.2

H $30450001 A PFELEH cpensn. @2.6 |[NEEDLE HOLEPLATE,H ............t. 2.6

L $25127001 TN YPF T FL soonnees @3.3 |[NEEDLE HOLEPLATE,L ........cvntn 23.3

M $34348001 LAYUPF A EM o @a.0 [NEEDLE HOLEPLATE,M .........cnvt 24.0

3 S40217001 "NV TFH123471) @3.0 |INEEDLE HOLE PLATE, 3 ........ovenn. 3.0

151-V41

Yo XENDERGR . ZEBRKTT .

7r The x symbol is for Standar parts.

¥r Mit dem Zeichen x Standardteile bezechnet.
7¢ Le symbol 3 correspond aux pieces.

¢ El asterisco i es para piezas normales.
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Wa. BES AL / Warning labels / Warnschilder / Etiquettes d’avertissement

/ Etiquetas de advertencia

E4 5/~ / Warning labels

fa%Z / Name of Parts

Size(mm) Code
Aereten
i N EBRSKX)L - 40X64 S$38353-101
R
AHDANGER AGEFAHR A DANGER APELI
N\EE : [ Label, elec. shock 4 lang. 35X118 | $38352-101
AXER
B{BRITUHFETS,
AN REEES AL - BASHI 52X84 | S38357-002
A CAUTION
o e i
ﬁ crcmt e e Label, operation (BAS) Eng. 52X84 S38571-002
vaaion, cuargrg b
and needie, deaning etc.
— KHIV—2
6_ 10X30 S$37058-001
| Label, arrow
‘ PE~N—27
| PE ‘ 7.5X12.5 S37059-001
i Label, PE
P—AN—2T
¢ 12 S37060-001
Mark, grounding
151-V41-050



#5| /INDEX / VERZEICHNIS
/INDEX / INDICE

CODE REF.NO. Page CODE REF.NO. Page CODE REF.NO Page
500480000 |T -14 76 505636001 |S -1-5-1-1 72 510210101 | K -51-1 60
S00554000 |R -1-18 68 505665001 | X1 -1-1-8 86 510211001 | K -55-1 60
S00617000 |W -25 84 505792000 |S -21 72 Ga -A 100
S00705001 | K -49 60 506143000 |W -12 84 510212101 |K -55-2 60
501005000 |Z -30-4-4 96 506706001 |Z -5 96 Ga -E 100
S01565000 |S -9 72 S06715002 W -1-1-16 82 $10213001 | K -55-3 60
S01696001 | C4 -203-1-3 26 S08030000 jR -1-29-4 68 Ga -F 100

C4 -203-1-3 26 zZ -9 96 $10217001 JL -13 62
C4 -203-1-3 26 508967001 |B -48 16 510228001 |N -1-3 64
C4 -203-2-3 26 509043000 |G -40 52 510229101 |N -1-4 64
C4 -203-2-3 26 509228000 |S -1-4 72 510232001 |N -44 64
C4 -203-2-3 26 S -124 72 510239001 |N -39 64
C10-203-3 40 509318101 |S -1-2 72 510243000 |N -2 64
C10-203-3 40 S -12-2 72 T -12 76
C10-203-3 40 509378001 | C4 -203-3 26 T -23 76
501998001 |J -1-12 56 $09379001 | C4 -203-3 26 510264101 |W -1-24 82
502268001 |B -20-6 14 $09380001 | C4 -203-3 26 510267001 |K -21 58
B -20-6 14 509989000 |z -34 98 510268001 {J -1-22 56
502269001 |B -23 14 510029209 jA1 -8 2 510352101 |C2 -112 22
502354001 | K -17 58 A3 -8 8 9 -112 38
502429101 |F -20-1-2 48 510030002 J A1 -10 2 X1 -1-14 86
502438001 |H -32-1 54 A3 -10 8 510364001 |G -2-1 52
502439001 |H -32-2 54 $10036001 |B -2 14 510371001 |D -23 44
502445001 | A2 - 106 4 510038001 |B -3 14 510372100 |D -24 44
A4 -106 10 510040001 |B -15-1 14 510408000 |U -8 78
02657101 |E -6-4 46 510044001 |B -25 14 510438001 |J -1-15 56
S02672002 |L -21 62 510078001 JC1 -39 20 510469001 |H -20 54
S02677001 JL -23 62 c8 -39 36 $10470101 JL -17 62
502678001 |L -25 62 510091101 JC2 -69 22 510478000 |G -2-3 52
502739000 |W -10 84 c9 -69 38 510661109 |W -1-1-15 82
502740000 |W -9 84 $10103001 |C1 -33 20 $11182009 |H -15 54
S02747101 |Z -30-4-5 96 c8 -33 36 $11243001 |Z -31 98
$02763302 |Z -30 96 $10111101 |D -19 44 $11314101 |F -5 48
S02777001 |z -30-4 96 510112001 |D -20 44 511762000 |S -33 72
$02778002 |Z -30-9 98 510145001 |F -4 48 $12150000 |AA -2-1-3 94
502786002 |Z -30-10 98 $10149101 |F -12 48 512212000 |S -9 72
502787002 |Z -30-10-1 98 $10155000 |G -5 52 512441001 |H -14 54
502853001 | C5 -212-1 28 510156000 |G -6 52 512634009 | X1 -1-1-1 86
C11-212-1 42 510162201 |G -10 52 512635009 | X1 -1-1-2 86
502854001 | C5 -212-2 28 510167000 |G -19 52 512637009 | X1 -1-1-16 86
C11-212-2 42 510172001 |J -1-2 56 512638009 | X1 -1-1-5 86
502855001 | C5 -212-3 28 $10173001 |J -1-11 56 $12639001 | X1 -1-1-17 86
C11-212-3 42 $10174000 jJ -1-21 56 $12640009 | X1 -1-1-19 86
502907000 U -1-8 78 $10175001 }J -1-23 56 512642009 | X1 -1-1-18 86
503487001 |A2 -53 4 $10178001 | K -3 58 512647001 | X1 -1-8-9 86
A4 -53 10 $10179001 | K -5 58 X2 -2-7-9 88
S03611001 |B -47 16 510189001 | K -16 58 513007001 | C5 -204-2-2 28
S03677001 |D -28 44 $10191001 | K -21-1 58 C11-204-2-2 42
c1 -27 18 510192001 | K -22 58 $13399001 |D -27 44
C1 -32 20 K -32 58 513695001 | C4 -203-4 26
c8 -27 36 510193001 |K -23 58 $13697001 | C4 -203-4 26
S03704002 |F -16 48 510194001 |K -24 58 $13698001 | C4 -203-4 26
S03792001 |S -1-5-1-4 72 510195001 |K -25 58 S15031008 | AA -2-4 94
S -12-5-1-4 | 72 $10196101 |K -29 58 AA -4-2 94
AA -2-2-5 94 510204101 | K -43 60 X1 -1-10 86
AA -4-3-5 94 $10205001 |K -44-1 60 X2 -2-12 88
X1 -1-8-12 86 510208001 |K -45 60 $15158009 |W -8 82
X2 -2-7-12 88 Z -4 96 515662991 |F -28-1 48
S03801101 JC1 -1-9 18 $10208002 |K -45 60 $15663991 |F -28-1 48
504228001 |S ~-30 72 Z -4 96 $15665001 |F -32 48
S04754000 |W -1-1-18 82 510208003 |K ~-45 60 z -1 96
S04897000 | AA -4-4 94 Z -4 96 515666001 |Z -1 96
504905000 N -14-2 64 510209101 | K -50 60 S$15667001 | F -30-1-3 48
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CODE REF.NO. Page CODE REF.NO. Page CODE REF.NO. Page
$15667001 |F -30-2-3 50 S17906000 |G -8-4 52 $18026001 |C3 -11-1-12 24
F -31 50 G -20 52 C3 -11-2-12 24
$15902401 |F -30-1 48 $17907001 |G -12 52 C6 -214-6 30
516074101 | F -30-1-1 48 $17908000 |G -13 52 518027101 | AA -4-1 94
$16492101 |F -30-1-2 48 S$17910000 |G -14 52 518032001 |E -1-1 46
F -30-2-2 50 $17911000 |G -15 52 $18037009 |E -1-12 46
$16568000 |R -1-8 68 $17916001 |J -1-1 56 518038101 |C1 -1-4 18
S$16589100 | T -21 76 $17918201 |K -7 58 $18039000 |Z -19-1 96
$17800001 J A1 -22 2 $17922001 K -18 58 A2 -108 4
A3 -22 8 $17923001 | K -31 58 $18055001 |K -41 58
S$17801000 | A1 -23 2 $17924101 | K -35 58 518103001 |W -1-20 82
A3 -23 8 $17925000 |K -36 58 518344209 |W -13 84
$17802001 |W -16 84 $17929001 |K -42 58 518375101 |S -12-5-1-1 72
Al -112 2 517933001 |N -1-1 64 AA -2-2-3 94
A3 -112 8 $17934001 [N -1-2 64 AA -4-3-3 94
517803001 A1 -27 2 $17937001 [N -1-7 64 X2 -2-7-2 88
A3 -27 8 $17945101 |N -30 64 518415101 |S - 1-5-1-3 72
$17809009 |C1 -1-24 18 $17949001 |N -35 64 S -12-5-1-3 72
c8 -1-25 34 $17951109 |A1 -34 2 AA -2-2-4 94
517811001 |C1 -1-6 18 $17952009 | A1 -37 2 AA -4-3-4 94
$17812001 | C1 -1-11 18 A3 -37 8 X1 -1-1-24 86
c8 -1-12 34 $17956001 | A2 -66 4 X1 -1-8-8 86
$17813001 |C1 -1-12 18 S$17957001 | A2 -67 4 X2 -2-1-30 88
c8 -1-13 34 517958001 |A2 -68 4 X2 -2-7-8 88
$17814001 | C1 -1-13 18 $17959001 |A2 -72 4 518538000 | A1 -36 2
c8 -1-14 34 A4 -72 10 A3 -36 8
$17815000 JC1 - 131 20 $17960000 | A2 -73 4 518539000 | C1 -1-5 18
c8 -131 36 A4 -73 10 c8 -1-5 34
$17816001 JC1 -1-20 18 517962100 A2 -77 4 $18636101 | C1 -1-21 18
c8 -1-21 34 A4 -77 10 c8 -1-22 34
$17817009 JC1 -1-23 18 $17963001 | A2 -79 4 $18653001 | K -1-1 58
Cc8 -1-24 34 A4 -79 10 $18735101 | X1 -1-8-2 86
517823100 | C1 -1-25 18 $17965001 A2 -84 4 $18919001 | K -9 58
Cc8 -1-26 34 A4 -84 10 $19593000 | C4 -203-1-1 26
$17825001 |C1 -2 18 $17966101 | A2 -85 4 $19595000 | C4 -203-1-1 26
c8 -2 34 A4 -85 10 $19599001 | C4 -202-3 26
S17826001 |C1 -3 18 $17967001 | A2 - 86 4 $19600001 |C4 -202-4 26
c8 -3 34 A4 -86 10 $19609009 | C3 -5-1 24
$17829001 | C3 -5-1-2 24 $17968001 | A2 -88 4 519610009 |C3 -5-1-1 24
C3 -5-2-2 24 A4 -88 10 $19612001 | C3 - 11-2-1 24
C10-5-2 40 $17969001 | A2 -89 4 $19613000 | C3 - 11-2-11 24
$17836001 | C3 -11-1-2 24 A4 -89 10 $19615000 | C4 -203-2-1 26
c3 -11-2-2 24 $17971000 |A2 -94 4 $19617000 | C4 -203-2-1 26
C5 -211-2-2 28 A4 -94 10 $19619000 | C4 -203-2-1 26
C7 -260-2 32 $17972001 | A2 -95 4 519620009 |C3 -5-2 24
C10-11-2 40 A4 -95 10 519621009 | C3 -5-2-1 24
C11-260-2 42 $17973001 | A2 -96 4 $19626000 | C3 -11-1-11 24
$17837001 jC3 -11-1-4 24 A4 -96 10 $19629001 |C5 -204-1-2 28
c3 -11-2-4 24 $17974001 | A2 - 101 4 C5 -204-3-2 28
C5 -211-2-4 28 A4 -101 10 C11-204-1-2 42
C7 -260-4 32 $17975100 | A2 - 102 4 $19630001 {C5 -205-1 28
C10-11-4 40 A4 -102 10 C11-205-1 42
C11-260-4 42 $17979001 | C4 -202-1 26 $19631000 | C5 -206 28
$17840001 | C1 -12 18 $17981001 | C4 -202-2 26 $19632000 | C5 -207 28
S17871101 |D -8 44 $17983000 | C4 -203-1-1 26 $19633000 | C5 -208 28
$17872101 |D -10 44 $17994001 |W -1-1-11 82 $19634001 | C5 -211-1 28
$17873101 |D -13 44 $17997001 |W -1-2 82 519636001 | C6 -214-1 30
517896001 |F - 11 48 $18014001 |C3 -11-1-5 24 519637001 | C6 -215 30
$17901000 |G -2-2 52 C3 -11-2-5 24 519638001 |C6 -216 30
$17902000 |G -2-4 52 C5 -211-2-5 28 $19643000 | C5 -207 28
$17903000 |G -7 52 C7 -260-5 32 $19644000 | C5 -208 28
$17905000 |G -8-3 52 C10-11-5 40 $19914001 | C5 -211-2 28
G -34 52 C11-260-5 42 519915001 J C5 -211-2-1 28
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CODE REF.NO Page CODE REF.NO. Page CODE REF.NO. Page
$19997109 | X1 -1-1 86 523841001 |B -42 16 531266000 | C11-208 42
519998001 | X1 -1-1-3 86 524511007 |B -27 16 $31273001 JC11-211 42
519999001 | X1 -1-13 86 $24590001 JC1 -20 18 $31551009 S ~-1-1 72
520000001 | X1 -1-2 86 $24593001 |B -35 16 531554009 |S -12-1 72
$20006000 | X1 -1-11 86 524675001 |A1 -2 2 AA -2-2-6 94

X2 -2-13 90 A3 -2 8 AA -4-3-6 94
520282001 | C6 -235-2 30 524729000 | X2 -2-1-5 88 531570209 | X1 - 1-8-1 86
520283001 | C6 -235-4 30 $25127001 | K -55-4 60 X2 -2-7-1 88

C6 -236-4 30 Ga -L 100 $31612001 | K -44-2 60
520284001 | C6 -235-5 30 525154009 | A1 -2-1 2 $31674000 | T -31 76

C6 -236-5 30 A3 -2-1 8 $31760000 R -1-19 68

X2 -2-1-24 88 $25155000 | A1 -2-2 2 $32035001 | C6 -225 30
520285001 | C6 -235-8 30 A3 -2-2 8 C10- 225 40

C6 -236-8 30 525456001 L -3 62 $33251001 |D -30 44

C7 -237-8 32 L -1 62 $33252001 |G -37 52

C7 -238-8 32 $25634101 jU -5 78 $33720001 | C11-204-2 42

X2 -2-1-26 88 $29023000 {U -1-2-1 78 533721001 | C11-204-2-1 42
520288001 | C6 -236-2 30 529468100 |{E -6-1-4 46 $33722001 | C7 -239-5 32
520755001 | C5 -205-2 28 529704000 | X1 -1-8-10 86 C7 -240-5 32
520756001 | C6 -218 30 X2 -2-7-10 88 $34156001 | C6 -233 30
520952101 |W -17 84 529997001 | K -55-5 60 $34157001 | C6 -234 30
520953001 |W -1-26 82 Ga -D 100 $34158001 | C6 -235 30
$21118001 |A2 - 111 6 530033001 | K -12-3 58 $34159001 | C6 -235-1 30

A4 - 111 12 $30117101 | K -12-1 58 $34160001 | C6 -236 30
$21151001 | X2 -2-1-1 88 $30128001 | K -51-2 60 $34161001 | C6 -236-1 30
521152001 | X2 -2-1-2 88 530260002 jU -1-2-2 78 534162001 | C7 -237 32
521153000 | X2 -2-1-11 88 530450001 | K -55-6 60 $34163001 | C7 -237-1 32

X2 -2-1-21 88 Ga -H 100 S34164001 | C7 -238 32
$21154001 | X2 -2-1-18 88 $30925001 | K -55-7 60 $34165001 | C7 -238-1 32
$21156000 | X2 -2-1-4 88 Ga -ED 100 $34166001 | C7 -237-2 32
$21157001 | X2 -2-1-6 88 530926001 | K -55-8 60 $34167001 | C7 -238-2 32
521158000 | X2 -2-1-8 88 Ga -FD 100 534168001 | C7 -237-5 32
$21159001 | X2 -2-1-10 88 530932001 | A3 -47 8 C7 -238-5 32
521160000 | X2 -2-1-12 88 530941002 | C8 -120 36 534169001 | C7 -237-4 32
521161001 | X2 -2-1-22 88 530944001 | C8 -20 36 C7 -238-4 32
$21162001 | X2 -2-1-20 88 530945000 |C2 -87 22 $34170001 | C7 -239 32
521163001 | X2 -2-1-28 88 c9 -87 38 S34171001 | C7 -240 32
$21167001 | X2 -2-2 88 530948001 | C8 -1-6 34 $34172001 | C7 -239-1 32
521168001 | X2 -5-1 90 530950000 | C8 -1-4 34 $34173001 | C7 -240-1 32
521169001 | X2 -5-2 90 $30951001 | C8 -1-9 34 $34174001 | C7 -239-2 32
521170001 | X2 -5-2 90 530957001 |K -42 58 C7 -240-2 32
$21171001 | X2 -2-3 88 530967001 | C8 -12 34 $34175001 | C7 -239-3 32
$21476001 | X2 -2-9 88 530995000 | C10-203-1 40 C7 -240-3 32

X2 -4 90 $30997000 | C10-203-1 40 $34348001 |K -55-10 60
521476002 | X2 -4 90 $30999000 | C10-203-1 40 Ga -M 100
521505109 | X2 -2-1 88 531012001 |D -17 44 $34413000 |R -1-28 68
521506001 | X2 -3-1 90 $31013001 |D -18 44 $34533001 |AA -2-1-4 94
521507001 | X2 -2-6 88 $31134001 | X2 -6 90 $34534001 | AA -2-1-5 94

X2 -3-2 90 531164009 | C10-5 40 $34536001 | AA -2-1-12 94
521508001 | X2 -3-2 90 $31165009 | C10-5-1 40 534706000 | AA -2-1-1 94
521527001 |G -8-1 52 $31167001 | C10-11-1 40 536008009 U - 1-1 78
$21723001 | C4 -202-5 26 $31168000 | C10-11-11 40 $36260000 |V -1-9-2 80
521724001 | C4 -202-6 26 531244001 [ C10-202-1 40 vV -2-5-2 80
$21774001 |F -7 48 $31245001 | C10-202-2 40 $37037001 {Z -30-11-3 98
521775001 | C1 -1-16 18 $31256001 | C10-201-1 40 $37038001 {Z -30-11-2 98

c8 -1-17 34 $31257001 | C10-201-2 40 $37057001 | T -36 76
521798001 |Z -30-8 96 $31259101 | C11-204-1 42 537058001 | Wa 101
523443000 |C1 -1-2 18 531260101 | C11-204-1-1 42 $37059001 R -1-25 68

c8 -1-2 34 $31261001 | C11-205-2 42 Wa 101
523651001 | C7 -239-4 32 $31262000 | C11-206 42 S$37060001 |R -1-26 68

C7 -240-4 32 $31263000 | C11-207 42 Wa 101
$23839001 |B -30 16 $31264000 | C11-207 42 $37064001 |B -15 14
523840001 JB -32 16 531265000 J C11-208 42 537066001 | K -1 58
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$37113001 | A1 -20-1-4 2 S40628000 |S -12-3 72 $43190000 {R -10
A3 -20-1-4 8 $40629000 |S -1-9 72 543191000 |R - 11
$37147109 |L -5 62 S -129 74 $43201000 |R -3-1
$37148109 |L -8-1 62 $40640001 |Z -30-5 96 $43203000 | T -35-1
$37619001 | A1 -20-1-2 2 $40641001 |Z -30-11 98 $43204000 | T -35-2
A3 -20-1-2 8 $40764000 |R -52 69 543220209 (U -1
$37806109 |L -8-2 62 R -55 69 $43223009 U -1-1
$37928019 |B -27 16 540837001 | F -20-2 48 543224000 (U -1-9
$37929009 |B -27 16 S40838001 | F -20-2-1 48 543225000 U -1-10
$37929016 |B -27 16 S40839001 | F -20-2-2 48 S43226000 {U -1-3
$38035109 |B -13 14 Y -1-1-1 92 543227200 {U -1-4
$38059000 |V -1-24 80 540840001 | F -24-2 48 $43228000 U -1-13
vV -2-20 80 Y -1-2 92 $43229001 U -1-2
538060000 |V -1-23 80 540841101 | F -27-2 48 543236009 U -2
vV -2-19 80 Y -13 92 $43237000 {U -1-7
538080001 |P -4 66 540842991 |F -28-2 50 543249001 |M -1
538082001 |P -5 66 Y -14 92 $43250000 | M -1-1
$38094100 |R -1-4 68 540843001 | F -30-2 50 $43251000 {M -1-2
538104000 U -1-2-4 78 Y -15 92 $43252000 {M -1-3
$38107100 |R -1-12 68 S40845001 |F -30-2-1 50 543253000 {M -1-4
538108000 |R -1-13 68 Y -1-5-1 92 S43254000 {M -1-5
$38109100 |R -1-14 68 540846001 |K -44-4 60 543255000 | M -1-7
$38110000 |R -1-15 68 Y -1-6 92 $43256000 |M -1-8
$38122200 |R -1-9 68 540853001 |Y -1-1 92 $43257000 {M -1-9
$38155000 |Q -1-2 66 540886001 | F -20-1-1 48 $43259001 |M -1-18
$38164000 |Q -1-3 66 540934101 | K -44-3 60 S43267000 |M -1-14
$38166000 |V -1-1 80 S41202051 | T -26 76 S43268000 {M -1-15
vV -2-1 80 $41205001 |L -2 62 $43269000 | M -1-19
$38167001 |V -1-2 80 S$41206001 L -1 62 S43270000 {M -1-16
538168001 |V -1-5 80 541207000 |L -4 62 $43271000 {M -1-11
538170001 |V -1-8 80 $41222101 |H -32-3 54 $43272000 | M -1-12
vV -24 80 541644001 |F -20-1 48 $43273000 |Z -33
$38174000 |V -1-12 80 $42258000 |V -1-9-1 80 S43274000 {R -1-16
vV -2-8 80 S42259000 |V -1-9 80 $43275000 |R -1-20
$38175001 |V -1-13 80 $42260000 |R -1-10 68 S43276000 |R -1-21
vV -29 80 542653000 {R - 1-27 68 S43277000 {R -1-22
$38176001 |V -1-14 80 R -53 69 S43278000 |R -31
vV -2-10 80 u -1-15 78 $43279100 |E -6-1-1
$38177001 |V -1-18 80 542658000 |Z -35 98 543309000 [R -1-24
vV -2-14 80 542842001 |V -1 80 543369000 |R -3-2
$38180000 |V -1-22 80 S42843001 |D -26-1 44 S43370000 |{R -3-3
vV -2-18 80 Ga -A 100 S43674000 |U -3
$38200000 |R -1-29-1 68 S42844001 |D -26-2 44 S43675000 jU -4
$38201000 |R -1-29-3 68 Ga -B 100 543683001 |S -10
$38352101 |R -20 69 542845001 |D -26-3 44 S43686000 |S -1-10
Wa 101 Ga -C 100 S -12-10
538353101 |R -21 69 542846001 |D -26-4 44 $43693000 |D -2
Wa 101 Ga -D 100 $43696000 |S - 11
$38357002 | Wa 101 S42847001 |D -26-5 44 S -12-5-3
538571002 | Wa 101 Ga -E 100 AA -2-2-2
538648001 |Z -30-4-2 96 $42848001 |D -26-8 44 AA -4-3-2
$39110001 | C1 -17 18 Ga -J 100 X1 -1-8-7
$40217001 | K -55-9 60 542858001 |L -12 62 X2 -2-7-7
Ga -3 100 S42867001 |V -1-6 80 $43834109 [E -1
S40417151 | A2 -105 4 vV -22 80 S$43835100 |[E -1-11
A4 - 105 10 542890001 |Z -40 98 S43836201 |E -6
S40616001 |R -40 69 S$43169009 |R -1 68 S43838001 | AA -2-1
$40621000 |M -1-20 62 S43170009 |R - 1-1 68 S$43903001 [N -1
R -50 69 S43171009 |R -1-2 68 $43977101 |E -6-1
$40622000 R - 51 69 $43172009 {R -1-3 68 S43981000 {M - 1-17
S$40623000 R -42 69 S43173001 |R -1-29 68 $44483001 | A1 -20-1
540624000 |R -46 69 543183100 R ~-1-11 68 A3 -20-1
540628000 |S -1-3 72 543186000 JR -1-17 68 544484001 | A1 -20-1-1
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544484001 | A3 -20-1-1 8 S47076009 | A4 -64 10 $47121000 | C8 -53 36
$44485001 | A1 -20-2 2 S47077001 | A2 -75 4 S47122000 | C1 -56 20

A3 -20-2 8 A4 -75 10 C8 -56 36
S44487001 | A1 -20-6 2 S47078001 J A2 -91 4 $47123001 | C1 -60 20
A3 -20-6 8 A4 -91 10 C8 -60 36
S44494001 | A1 -20 2 S47079101 | A2 -109 4 S47124000 | C1 -65 20
A3 -20 8 547083009 |A2 -114 6 C8 -65 36
$44629000 | A1 -920 2 S47084009 |A2 - 115 6 S47125001 | C1 -66 20
A3 -920 8 S47085001 | A2 - 120 6 C8 -66 36
S44663000 |T -10 76 A4 -120 12 547126000 | C2 -72 22
S44665000 | T -10-1 76 547086001 |B -1 14 $47127000 | C9 -77 38
S44665002 | T -10-2 76 $47087001 |B -20 14 $47127100 | C2 -77 22
S44746000 |S ~-11-1 72 S47088001 |B -20-1 14 S47128001 | C2 -82 22
S -12-5-3-1 74 B -20-1 14 c9 -82 38
AA -2-2-2-1 94 S$47091001 |B -20-2 14 S47129001 |C2 -79 22
AA -4-3-2-1 94 B -20-2 14 Q@ -79 38
X1 -1-8-7-1 86 S47092001 |B -20-5 14 547130100 | C2 -88 22
X2 -2-7-7-1 88 B -20-5 14 C9 -88 38
S44750000 |S -11-2 72 $47093001 |B -20 14 S$47131001 | C2 -92 22
S -12-5-3-2 | 74 $47096001 |C1 -1 18 a9 -92 38
AA -2-2-2-2 94 $47097001 | C1 -1-1 18 S47132001 |C2 -98 22
AA -4-3-2-2 94 S47102101 |C3 -11-1 24 c9 -98 38
X1 -1-8-7-2 86 S47103001 | C3 -11-1-7 24 S47135101 | C2 -105 22
X2 -2-7-7-2 88 c3 -11-2-7 24 547136101 | C2 - 107 22
544805001 |V -2 80 C6 -214-2 30 S47137001 |C2 -110 22
544806000 |V -2-5 80 C10-11-7 40 547138001 | C2 - 111 22
544807000 |V -2-5-1 80 S47104001 |C3 -11-1-8 24 S47139009 | C7 -250 32
S46144000 {N -14 64 C3 -11-2-8 24 S47140001 |D -1 44
546145100 |N - 14-1 64 C6 -214-3 30 S$47141001 |D -1-1 44
S46431000 | T -1 76 C10-11-8 40 S47142001 [N -1-9 64
S46433000 |T -2 76 S47105001 JC3 -11-2 24 S47143001 |{N -1-5 64
546435000 |T -3 76 S47106101 |C1 -14 18 S47144001 |N -1 64
$46436000 | T -4 76 S47107001 | C1 -14-1 18 S47151001 |N -1 64
546437000 | T -20 76 S47108000 | C1 -14-4 18 S47154009 |W -1 82
S46439000 | T -29 76 S47109101 | C1 -14-6 18 547161109 |W -2-1 82
S46440009 |R - H-1 69 S47110000 |C1 -19 18 547162109 |W -3-1 82
546441009 |R -H-2 69 S47111101 |C1 -23 18 547163001 | A2 -130 6
546442009 |R -H-3 69 c8 -23 36 A4 -130 12
546443009 |R -H-4 70 S$47112000 | C1 -28 18 S47165000 | C1 -22 18
546444009 |R -H-5 70 c8 -28 36 c8 -22 36
546445009 |R -H-6 70 S47113001 JC1 -30 20 547166000 |S ~-1-5-2 72
546446009 |R -H-7 70 c8 -30 36 S -12-5-2 72
546447009 |R -H-8 70 S47114001 |C1 -35 20 S47167001 |T -9 76
546448009 |R -H-9 70 c8 -35 36 547168001 | C4 -203-1 26
546449001 |Q -1 66 S47115001 |C1 -40 20 547169001 | C4 -203-1-2 26
546455000 |Q -1-1 66 Cc8 -40 36 C4 -203-1-2 26
S46460000 |W -1-13 82 S47116001 | C1 -42 20 C4 -203-1-2 26
546476001 | T - 11 76 c8 -42 36 C4 -203-2-2 26
S47069009 | A1 -38 2 S47117001 | C1 -54 20 C4 -203-2-2 26
A3 -38 8 C8 -54 36 C4 -203-2-2 26
547070001 A2 -40 4 547118001 | C1 -48 20 C10-203-2 40
A4 -40 10 C8 -48 36 C10-203-2 40
S47071009 | A1 -43 2 S$47119001 | C1 -45 20 C10- 203-2 40
A3 -43 8 C8 -45 36 S47170001 JC4 -203-1 26
S47072000 |A1 -44 2 $47120001 | C1 -51 20 S47171001 | C4 -203-1 26
A3 -44 8 C1 -63 20 S47172001 | C2 -75 22
$47073001 | A2 -56 4 C2 -84 22 9 -75 38
A4 -56 10 C2 -95 22 547173001 | C1 -113 20
547074001 A2 -50 4 C8 -51 36 c8 -113 36
A4 -50 10 C8 -63 36 a9 -113 38
$47075001 | A2 -60 4 9 -84 38 S47174000 |J -3 56
A4 -60 10 C9 -95 38 S47176001 | A2 -55 4
547076009 | A2 - 64 4 547121000 JC1 -53 20 A4 -55 10
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S47177009 | A1 - 31 2 S47617001 | C5 -204-1 28 0A5400806 | T -30 76
A3 -31 8 S47618001 | C5 -204-1-1 28 T -38 76
S47178001 | A2 - 140 6 $47619001 | C5 -204-2 28 0A5401006 |[R -1-7 68
A4 -140 12 $47620001 | C5 -204-2-1 28 0A5401605 R -43 69
S47277009 | A3 -34 8 S47621001 | C5 -204-3 28 0A5403006 {R -1-5 68
547278101 A4 -109 10 $47622001 | C5 -204-3-1 28 0B1351606 |Z -42 98
S47281009 |A4 - 114 12 S47623001 | C6 -214 30 002300403 |V -1-15 80
S47282009 |A4 -115 12 $47624001 JC6 -232 30 vV -2-11 80
S$47283001 | C8 -1 34 548501101 |AA -2 94 002300603 |U -1-14 78
547284001 JC8 -1-1 34 548503109 | AA -4 94 002301203 | T -18 76
547289101 | C10- 11 40 548505001 |Y -1 92 002501002 A1 -45 2
547290101 | C8 - 14 34 548507109 | X1 -1 86 A3 -45 8
S47292000 | C8 -14-4 34 548509001 | X1 -1-7 86 002501003 | A2 -92 4
$47293001 | C8 - 14-6 34 S48511109 | X2 -2 88 A4 -92 10
S$47295001 | A4 -67 10 $48617001 |C1 -7 18 004300513 | C1 -14-3 18
S47296001 | A4 -68 10 548618001 JC1 -7-1 18 C1 -14-8 18
S47297001 | A4 - 147 12 S48619000 |C1 -7-2 18 Cc8 -14-3 34
$47298000 |C9 -72 38 548620001 |C3 -11-1-1 24 004400803 |V -1-7 80
$47299000 |C8 -19 36 548621001 |C8 -7 34 vV -23 80
S47300101 | C9 - 105 38 548622001 | C8 -7-1 34 008400604 |L -8-3 62
S$47301101 | C9 - 107 38 548623000 | C8 -7-2 34 R -1-23 68
$47302001 | C10- 203 40 548625001 | C9 - 110 38 u -1-17 78
S47303001 | C10-203 40 548626001 | C9 - 111 38 013760612 |H -26 54
S47304001 | C10-203 40 548662001 |N -10 64 014400432 | X2 -2-1-15 88
S47306101 | C9 - 126 38 548665001 |D -21 44 014680422 {J -1-14 56
S47307001 | C8 -14-2 34 548666001 {P -1 66 J -1-20 56
S47311000 | C8 -14-9 34 $49042001 JC2 -100 22 c1 -1-3 18
S47312001 | C8 - 14-12 34 C9 -100 38 C1 -1-16-1 18
547313001 | C8 -14-13 34 549043001 | C2 -102 22 C1 -29 20
S47314001 | C8 - 14-15 34 C9 -102 38 c8 -1-3 34
S47315001 | C8 - 14-16 34 549044001 | C9 -122 38 c8 -1-17-1 34
S47316001 | C8 -14-18 34 549045001 |C9 -124 38 c8 -29 36
S47317001 | A4 - 66 10 549056000 |S -22 72 C8 -34 36
S47318000 |Z -19-2 96 549057000 |S -20 72 014680622 |F -3 48
A4 -108 10 549059001 | K -40 58 014710522 |C3 -11-1-6 24
S47319001 | A4 - 146 12 549084000 |S ~-32 72 C3 -11-2-6 24
547321001 JC8 -14-10 34 549418001 | C8 -14-1 34 C5 -211-2-6 28
$47325001 | C2 -97 22 549429009 |S -1 72 C7 -260-6 32
S47326001 | C1 -14-7 18 549430001 |S -1-5 72 X2 -2-1-13 88
S47327101 | C8 -14-7 34 549431001 |S -1-5-1 72 C10-11-6 40
S47328009 |W -2-2 82 $49432001 |S -1-5-1-2 72 C11-260-6 42
S47329009 |W -3-2 82 S -12-5-1-2 | 72 014760622 |B -4 14
S47370000 |R -2-1 68 AA -2-2-1 94 B -14 14
S47371000 |R -2-5 68 AA -4-3-1 94 B -21 14
S47372000 |R -2-2 68 X1 -1-8-6 86 B -31 16
S47373000 |R -2-3 68 X2 -2-7-6 88 B -43 16
S47374000 |R -2-4 68 549434001 |S -12-5 72 D -1-2 44
S$47601001 | C7 - 260 32 $49435001 |S - 12-5-1 72 F -6 48
S47602001 | C7 - 260-1 32 549436009 | X1 -1-8 86 F -13 48
S47603001 | C7 -261 32 X2 -2-7 88 Fo-21 48
S47604000 | C7 -261-1 32 $49437005 | AA -2-2 94 J -4 56
S47606001 | C7 - 262 32 549437008 | AA -4-3 94 K -10 58
$47607001 | C11-260 42 $49443009 |S -12 72 K -28 58
S47608001 | C11-260-1 42 U32744000 |Q -1-4 66 N -34 64
547609001 | C11-261 42 U34870001 {U -1-2-3 78 W -1-25 82
S47610000 | C11-261-1 42 0A4300605 |U -1-6 78 A2 -76 4
547611001 | C11-262 42 u -1-11 78 A2 -90 4
S47612001 | C4 -201-1 26 0A4400605 |R -41 69 A2 -97 4
X2 -2-8 88 0A5400805 jU -1-5 78 Ad -76 10
547613001 | C4 -201-2 26 0A5400806 |R -1-6 68 A4 -90 10
S47614001 | C4 -203-2 26 T -13 76 A4 -97 10
S47615001 | C4 -203-2 26 T -15 76 c1 -1-17 18
S47616001 JC4 -203-2 26 T _-17 76 C1 -1-22 18
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014760622 |C1 -21 18 018082522 | A4 - 150 12 018681232 | X1 -1-1-4 86
C2 -76 22 018123522 |A2 -74 4 021060102 |W -1-19 82

c8 -1-18 34 A4 -74 10 w -7 82

c8 -1-23 34 018300622 | C1 -14-5 18 021060106 | A2 - 144 6

c8 -21 36 C8 -14-5 34 A4 - 144 12

c9 -76 38 018300836 | X1 -1-1-20 86 021100202 {W -1-10 82

014770622 |B -7 14 X1 -1-1-21 86 021160303 |W -1-1-17 82
B -15-2 14 018301036 | X1 -1-1-7 86 021400106 |R -45 69

B -154 14 018301236 | X1 -1-1-6 86 021500103 |S -5 72

B -36-1-2 16 018302032 | AA -2-1-2 94 021500106 |U -9 78

B -36-2-2 16 018400532 | C8 -14-11 34 Z -30-8-3 98

B -51 16 018400822 | C8 -14-19 36 Z -30-11-1 98

B -53 16 018400832 |C1 -1-18 18 021500216 | X1 -1-1-23 86

F -16-1 48 c8 -1-19 34 021660102 | A1 -20-4 2

K -1-2 58 018401036 |C2 -73 22 A3 -20-4 8

K -13 58 c9 -73 38 021660306 | C5 -204-2-3 28

K -38-1 58 018401622 | C8 -1-10 34 C11-204-2-3 42

C1 -49 20 018501022 |C1 -26 18 021680202 |J -1-28 56

C1 -52 20 c1 -31 20 K -34 58

C1 -55 20 C1 -114 20 021680212 |N -38 64

C1 -64 20 Cc8 -26 36 021710102 |N -1-11 64

Cc2 -83 22 c8 -31 36 021750102 |D -7 44

C2 -85 22 c8 -114 36 025030135 |E -1-9 46

C2 -96 22 c9 -114 38 025030232 |E -6-1-3 46

c8 -49 36 018501036 | X2 -2-1-3 88 S -1-8 72

Cc8 -52 36 018501222 |K -37 58 S -12-8 74

C8 -55 36 S -2 72 A1 -20-5 2

C8 -64 36 A2 -61 4 A3 -20-5 8

c9 -83 38 A4 -61 10 X1 -1-8-5 86

9 -85 38 C1 -4 18 X2 -2-7-5 88

c9 -96 38 C7 -237-3 32 025030236 |V -1-17 80

017062503 |W -1-16 82 C7 -238-3 32 vV -2-13 80
017091606 |A2 -57 4 c8 -4 34 025040132 |C1 -1-19 18
A4 -57 10 X1 -1-12 86 c8 -1-20 34

017101606 |W -1-1-1 82 X2 -2-10 88 C8 -14-20 36
W -1-1-4 82 018501236 | X2 -2-1-9 88 025040236 |R -44 69

017102006 |W -1-1-12 82 018501422 |F -25 48 A2 -42 4
017501216 | X1 -1-1-22 86 018501436 | X2 -2-1-7 88 A2 -122 6
017751412 |D -9 44 018501622 | T -5 76 A4 -42 10
017761212 | A2 -69 4 Cc1 -1-26 18 A4 -122 12
Ad -69 10 c2 -78 22 025050232 |S -3 72

017821813 |AA -2-3 94 Cc2 -89 22 T -8 76
018061022 | A2 -80 4 c8 -1-27 34 Al -46 2
A4 -80 10 c9 -78 38 A3 -46 8

018061036 |R -4 69 c9 -89 38 C1 -58 20
018061622 | A2 - 131 6 018502522 |T -6 76 C2 -90 22
A4 -131 12 c1 -57 20 c8 -32 36

018062022 | C1 -37 20 Cc1 -116 20 C8 -58 36
c8 -37 36 C2 -91 22 c9 -90 38

018063036 |W -20 84 C8 -6 34 025050233 | A2 -93 4
A2 -141 6 c8 -57 36 A4 -93 10

A4 -141 12 c8 -116 36 025050236 |{U -6 78

018081622 {W -1-3 82 9 -91 38 W -1-1-10 82
A2 -98 4 c9 -116 38 025060232 |W -5 82

A4 -98 10 018503022 | C1 -59 20 A2 -70 4

018081636 |U -7 78 c8 -59 36 A2 -82 4
018082022 A2 -54 4 018503536 |N -15 64 A2 -133 6
A2 -87 4 018601622 | C8 -17 36 A4 -70 10

A4 -54 10 018680822 | C1 -41 20 A4 -82 10

A4 -87 10 C6 -235-3 30 A4 -133 12

c1 -43 20 C6 -236-3 30 c1 -18 18

c8 -43 36 c8 -41 36 c8 -18 36

018082522 | A2 - 150 6 018681022 JL -6 62 025060236 |R -6 69
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025060236 |V -1-4 80 028060246 |R -5 69 048080342 | C2 -81 22
w -22 84 w -21 84 C2 -94 22

A2 -143 6 A2 -142 6 c8 -47 36

A4 -143 12 A4 -142 12 C8 -62 36

025080132 { A2 -103 4 028080242 |W -1-4 82 9 -81 38
A4 -103 10 A2 -99 4 Q9 -94 38

025080232 |W -1-5 82 A2 -117 6 048100142 |W -1-8 82
A2 -100 4 A4 -99 10 048150142 |B - 11 14

A2 -118 6 A4 -117 12 048280242 | A2 -52 4

A4 -100 10 028100242 |W -1-12 82 A4 -52 10

A4 -118 12 028100246 |W -1-1-2 82 052400606 |V -1-20 80

025100132 {W -1-11 82 W -1-1-5 82 vV -2-16 80
C1 -132 20 W -1-1-13 82 060400816 | C8 - 121 36

c8 -132 36 028350242 | K -12-6 58 060670612 |H -6 54

025100236 |W -1-1-3 82 032422003 |Z -41 98 060680512 |L -19 62
W -1-1-6 82 037200615 |M -1-10 62 060680712 | C2 -101 22

W -1-1-14 82 037300615 |M -1-13 62 a9 -101 38

025350132 | X1 -1-1-14 86 037300816 U -1-12 78 061300616 |C1 - 16 18
025350134 | C7 -239-6 32 037301015 |M -1-6 62 c8 -16 36

C7 -240-6 32 037521016 |W -1-1-8 82 061660806 | A1 - 20-3 2

025350332 [N -46 64 039411215 |W - 11 84 A3 -20-3 8
A2 -107 4 047140850 |C6 -235-7 30 062300412 | C8 - 14-8 34

A4 -107 10 C6 -236-7 30 062300512 |W -1-23 82

025680132 |P -7 66 C7 -237-7 32 C1 -15 18
025680232 |K -20 58 C7 -238-7 32 c8 -15 36
K -33 58 X2 -2-1-25 88 062300612 |E -6-1-2 46

A1l -33 2 047201042 |J -1-26 56 E -6-1-5 46

A3 -33 8 047251640 |G -25 52 T -27 76

c1 -10 18 047502242 | A2 -78 4 T -28 76

C1 -68 20 A4 -78 10 C1 -14-2 18

C2 -104 22 048020342 jE -1-10 46 C6 -235-9 30

c3 -11-1-13 24 048030342 |L -15 62 C6 -236-9 30

C3 -11-2-13 24 C6 -235-6 30 C7 -237-9 32

C6 -214-7 30 C6 -236-6 30 C7 -238-9 32

c8 -10 34 C7 -237-6 32 062300616 | X2 -2-1-29 88

C8 -68 36 C7 -238-6 32 062301205 |V -1-10 80

c9 -104 38 C8 -14-14 34 vV -2-6 80

X1 -1-5 86 c8 -14-17 34 062301616 |E -1-13 46

X2 -2-5 88 X2 -2-1-27 88 062302505 | X1 -1-8-3 86

025710232 |W -15 84 048040342 |D -25 44 X2 -2-7-3 88
A1 -113 2 L -20 62 062302506 |S -1-6 72

A3 -113 8 N -1-6 64 S -12-6 74

025750132 |L -16 62 N -36 64 062400616 | A2 - 41 4

025800332 |W -1-17 82 c1 -1-8 18 A2 -121 6
028030242 |S -1-7 72 c8 -1-8 34 A4 -41 10
S -12-7 74 048050342 |J -1-9 56 A4 -121 12

X1 -1-8-4 86 J -1-16 56 062400806 |P -2 66

X2 -2-7-4 88 Cc1 -1-14 18 062404005 | X1 -1-8-11 86

028030246 |V -1-16 80 c8 -1-15 34 X2 -2-7-11 88
vV -2-12 80 048050346 |V -1-19 80 062501006 | X2 -2-1-19 88

028040242 |T -22 76 vV -2-15 80 062501406 |Z -30-11-4 98
028050242 |S -4 72 048060142 |V -1-3 80 062660412 |F -20-1-3 48
T -7 76 048060342 |B -33 16 F -20-2-3 48

A2 -62 4 B -44 16 062660712 |F -20-1-7 48

A4 -62 10 K -27 58 F -20-2-7 48

028050246 W -1-1-9 82 N -33 64 062670412 |H -29 54

Z -30-8-2 98 A2 -104 4 062670512 | A1 -20-7 2

028060242 |W -1-18 82 A4 -104 10 A3 -20-7 8
W -6 82 048070342 | K -11 58 062670612 |E -4 46

A2 -81 4 048080342 |F -9 48 G -4 52

A2 -132 6 F -26 48 G -18 52

A4 -81 10 c1 -47 20 G -24 52

A4 -132 12 Cl -62 20 H -4 54
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062670612 |J -1-7 56 062711412 A1 -6 2 107017002 | C3 -11-2-10 24
N -3 64 A3 -6 8 C6 -214-5 30
T -24 76 062760812 [N -13 64 C10-11-10 40
062670616 | C7 -239-7 32 062771012 [N -6 64 107093002 | K -19 58
C7 -240-7 32 A4 -149 12 107149001 |G -30 52
X2 -2-1-23 88 070638800 | A2 -51 4 107321003 |N -1-10 64
062670812 | AA -4-5 94 A4 -51 10 A1 -28 2
Al -9 2 072630260 |B -9 14 A3 -28 8
Al -21 2 076000850 | C1 -46 20 107321009 jU -1-19 78
A3 -9 8 C1 -61 20 107415009 |B -27 16
A3 -21 8 C2 -80 22 107415011 |B -27 16
062671012 |K -6 58 C2 -93 22 107415014 |B -27 16
062680512 |L -9 62 C8 -46 36 107415016 |B -27 14
L -22 62 C8 -61 36 107415018 |B -27 16
c3 -11-1-14 24 C9 -80 38 107415019 |B -27 16
C3 -11-2-14 24 c9 -93 38 107415021 |B -27 16
C6 -214-8 30 081003670 |F -15 48 107415023 |B -27 16
062680612 |G -9 52 F -23 48 107415416 |Z -2 96
G -38 52 100022005 |N - 11 64 107419002 | C5 -213 28
A1 -32 2 100136001 |H -22 54 C11-213 42
A2 -110 6 ] -1-29 56 107453001 |{D -6 a4
A3 -32 8 100242003 | X1 -1-1-15 86 107606001 |H -16 54
A4 -110 12 100250001 {B -16 14 107780001 |z -25 96
062680712 |J -1-25 56 100360003 |K -56 60 108802001 |G -41 52
062680812 |B -20-7 14 100402004 {H -19 54 G -42 52
B -20-7 14 100645003 |L -7 62 109239002 | A1 -12 2
G -16 52 N -37 64 A3 -12 8
N -41 64 C3 -5-1-4 24 110146001 | K -30 58
A4 -148 12 C3 -5-24 24 110161004 |N -19 64
C1 -67 20 C10-5-4 40 110168001 | C1 -1-10 18
C2 -70 22 100887001 |Z -24 96 c8 -1-11 34
C2 -103 22 101073001 | W -1-21 82 110367001 | K -26 58
c8 -67 36 101121000 |W -1-22 82 N -32 64
c9 -70 38 101482001 |B -5 14 110494001 |F -10 48
c9 -103 38 101572101 |z -23 96 110735001 |L -14 62
c9 -127 38 101706001 {B -15-3 14 111140002 | K -52 60
062681012 |K -4 58 104525001 |H -16 54 111466101 |D -15 44
N -5 64 AA -2-6 94 111865009 |R -57 69
C2 -99 22 104567001 |G - 11 52 113006001 |G -32 52
c9 -99 38 104689002 |F -2 48 113316001 |H -5 54
062681212 |D -22 44 104832009 | C3 -5-1-5 24 114294001 |H -10 54
062681412 |P -6 66 C3 -5-2-5 24 114483002 |z -28 96
C3 -5-1-3 24 C10-5-5 40 114486002 | A2 -83 4
C3 -5-2-3 24 105343001 |z -37 98 A4 -83 10
C10-5-3 40 106129002 | K -12-5 58 115012002 | X2 -2-1-16 88
062681612 | C3 -11-1-3 24 106147002 |K -15 58 115157001 |z -32 98
C3 -11-2-3 24 106436001 |G -33 52 115183101 |J -5 56
C5 -211-2-3 28 106588003 |K -21-3 58 115186001 |H -21 54
C7 -260-3 32 106629002 | K -54 60 115188001 |H -23 54
C10-11-3 40 A2 -71 4 116735000 |B -20-8 14
C11-260-3 42 A2 -116 6 B -20-8 14
062710712 |H -2 54 A4 -71 10 116922001 |H -13 54
062710812 | A1 -24 2 A4 -116 12 117150001 |G -17 52
A3 -24 8 C2 -106 22 117160001 | A4 - 145 12
062711012 |J -6 56 C2 -108 22 117291002 | X1 -1-3 86
W -14 84 C9 -106 38 117934009 | A1 -5 2
Al -7 2 C9 -108 38 A3 -5 8
A1 -39 2 c9 -123 38 117936001 |V -1-21 80
A3 -7 8 C9 -125 38 v -2-17 80
A3 -39 8 107017001 U -1-20 78 117936009 |E -6-3 46
062711212 |J -2 56 107017002 | A1 -29 2 Al -18 2
A1 -35 2 A3 -29 8 A3 -18 8
A3 -35 8 C3 -11-1-10 24 118064001 |Z -27 96
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118735001 |N -18 64 146059001 |E -1-5 46 152684101 |F -20-2-5 48
118837001 |Z -22 96 AA -2-1-8 94 152686101 |F -27-1 48
119255000 | A1 -20-1-3 2 146060000 |E -1-6 46 152861101 |W -1-6 82

A3 -20-1-3 8 AA -2-1-7 94 152862001 |W -1-7 82
119755001 |W -4 82 146080000 |E -5 46 152863001 |W -1-15 82
120438001 |F -29 48 146080009 | T -25 76 152864000 |W -1-14 82
120448001 |J -1-19 56 146206009 |E -1-3 46 152865201 |W -1-9 82
122991001 |Z -20 96 AA -2-1-10 94 152869001 |H -1 54
123006001 |B -52 16 146255000 |W -24 84 152870001 |{H -3 54
F -7-1 48 146256001 |W -23 84 152872001 |H -9 54
126863001 |Z -30-3 96 146288001 |L -18 62 152881001 {H -25 54
129986001 | A1 -30 2 146354001 | C1 -1-7 18 152883000 |H -27 54
A3 -30 8 c8 -1-7 34 152884001 |H -28 54
133172003 |W -1-1-7 82 147476001 |{N -1-8 64 152889001 |E -6-2 46
140379001 |B -36-1-1 16 147763101 |B -6 14 152891101 |H -33 54
140380001 |B -36-2-1 16 148196000 {D - 11 44 152933001 |J -1-17 56
140392009 | A1 -17 2 148197000 |D -12 44 152936001 {J -1-5 56
A3 -17 8 148294001 |J -1-33 56 152937001 {J -1-6 56
140651001 |B -34 16 148764001 |{N -17 64 152940001 |J -1-10 56
140726000 |B -8 14 148813001 | K -12-4 58 152948001 |G -1 52
141331001 | K -21-2-2 58 148847001 |G -39 52 152955001 |G -8-2 52
141492001 | K -21-2 58 N -45 64 152984052 {J -1-3 56
141493001 | K -21-2-1 58 149287000 | AA -2-7 94 153057002 |C1 -9 18
141550001 |J -1-4 56 149482001 |C1 -13 18 c8 -9 34
141590001 |J -1-34 56 c8 -13 34 153242000 |R -1-29-5 68
141786001 | F -1 48 149547000 |{N -40 64 Z -10 96
142211001 |B -22 14 149796001 |S -6 72 153403002 | X1 -1-4 86
142268001 |G -3 52 149809000 {M -1-21 62 X2 -2-4 88
G -23 52 R -54 69 153597001 |K -12-2 58
G -27 52 R -56 69 153718001 | A1 - 11 2
142443001 |z -21 96 S -23 72 A3 - 11 8
142566001 jJ -1-13 56 T -32 76 153941001 |N -4 64
142721001 |Z -26 96 u -1-16 78 154235001 | X1 -1-1-9 86
142990001 |Z -30-10-3 98 149831101 | X1 -1-1-12 86 154236001 | X1 -1-1-10 86
143591001 | C1 -1-15 18 150173003 {Z -30-7 96 154237001 | X1 -1-1-13 86
c8 -1-16 34 150174000 | Z -30-4-3 96 154256101 | X1 -1-6 86
144105000 |J -1-32 56 Z -30-5-1 96 154528001 {J -1-18 56
144110001 |J -1-30 56 150179002 |{Z -30-8-1 98 154596000 |B -38 16
144458001 |B -24 14 150180001 |Z -30-1 96 154623000 |B -50 16
L -24 62 150182000 |z -30-2 96 154624101 |B -20-3 14
144504001 | E -1-2 46 150183000 |Z -30-10-2 98 154702101 {Z -29 96
AA -2-1-11 94 150206000 |{Z -30-6-2 96 154763010 |B -27 16
144588001 |H - 11 54 150206002 |Z -30-4-1 96 155067001 | X2 -2-1-14 88
144712001 |B -2-1 14 150207001 |Z -30-6-1 96 155167002 |D -14 44
145087001 | X1 -1-1-11 86 150335001 |Z -36 98 155510001 {E -1-7 46
145446001 |H -18 54 150460001 |D -4 44 AA -2-1-6 94
H -24 54 150461001 |D -5 44 156070002 | C1 -50 20
b -1-31 56 150551000 |H -12 54 c8 -50 36
145465001 |B -20-4 14 150553003 |J -1-35 56 156112003 |Z -30-6 96
B -20-4 14 150554002 | X2 -2-1-17 88 157237001 |D -26-7 44
145472001 |D -16 44 152237101 |B -20-3 14 Z -16 98
145519001 |H - 11 54 152243001 |B -26 14 Ga -F 100
145646011 |B -27 16 152632001 | C5 -209 28 157255100 {E -1-8 46
145646014 |B -27 16 C11-209 42 157828001 |B -46 16
145646016 |B -27 16 152633001 | C5 -210 28 157829001 |B -41 16
145646018 |B -27 16 C11-210 42 157968001 |J -1-24 56
145646019 |B -27 16 152678101 |F -14 48 158384001 |K -53 60
145646021 |B -27 14 F -22 48 158592001 |D -26-6 44
145646024 |B -27 16 152681201 |F -24-1 48 Ga -G 100
145646025 |B -27 16 152682101 |F -27-1 48 159224001 |H -7 54
145646421 |Z -2 96 152683001 |F -20-1-4 48 159264001 |N -31 64
146058001 |E -1-4 46 F -20-2-4 48 159269001 | C3 -11-1-9 24
AA -2-1-9 94 152684101 | F  -20-1-5 48 Cc3 -11-29 24
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159269001 | C6 -214-4 30
Cc10-11-9 40
159486001 |J -1-8 56
159574101 |J -1-27 56
159805001 |H -17 54
159905001 | K -14 58
159947001 |B -45 16
183305001 |B -36-2 16
183816001 |B - 36-1 16
183827001 | K -38 58
228475000 |R -7 69
S -31 72
T -39 76
vV o -1-1 80
vV -2-7 80
231071001 | K -8 58
232384001 |R -1-29-2 68
340400001 |G -36 52
T -40 76
AA -2-5 94
X1 -1-9 86
X2 -2-11 88
402887001 |F -20-1-6 48
F-20-2-6 48
417382001 jU -1-2-5 78
525664000 | T -37 76
554482000 | T -16 76
623033000 |D ~-1-3 44

A
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